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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L

1 Assessment

The following device was evaluated against the applicable criteria specified in FCC rules parts 2, 22, 24
and 27 of Title 47 of the Code of Federal Regulations and in Industry Canada Standards RSS-Gen, RSS-
132, RSS-133, RSS -139, RSS-199.

No deviations were ascertained during the course of the tests performed.

Company Description Model #
Intel Corp Intel 4.7-inch Smartphone WlthF(iSSBl\_/II_,SrdeéiDESDGE,UMTS,HSPA+,LTE, Wi- EP110

Responsible for Testing Laboratory:

. Digitally signed by Milton
M I Ito n Ponce de Leon
DN: cn=Milton Ponce de
Leon, c=US, o=Cetecom
Ponce Inc., ou=0TA,
email=milton.
deleon@cetecom.com

Milton Deleon I
H I I I Date: 2014.12.16 16:32:43
2014-12-16 Compliance (Lab Manager) eLeon g

Date Section Name Signature

Responsible for the Report:

Digitally signed by Muhammad

M u h am m a Umair Anees

DN: cn=Muhammad Umair
Anees, c=US, 0=EMC,

d U mai r ou=Compliance,

Muhammad Umair Anees e
2014-12-16 Compliance (EMC Engineer) Anees o
Date Section Name Signature

The test results of this test report relate exclusively to the test item specified in Section3.

CETECOM Inc. USA does not assume responsibility for any conclusions and generalizations drawn from the test results with regard
to other specimens or samples of the type of the equipment represented by the test item. The test report may only be reproduced or
published in full. Reproduction or publication of extracts from the report requires the prior written approval of CETECOM Inc. USA.
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110

Date of Report: 2014-12-16

2 Administrative Data

IC ID: 1000W-EP110

1.1 Identification of the Testing Laboratory Issuing the Test Report

CETECOM"
L o

Company Name: CETECOM Inc.

Department: Compliance

Address: 6370 Nancy Ridge Drive, Suite 101
San Diego, CA 92121
U.S.A.

Telephone: +1 (858) 362 2400

Fax: +1 (858) 587 4809

Test Lab Manager: Milton Deleon

1.2 Identification of the Client

Applicant’s Name:

Intel Corporation

Street Address:

2200 Mission College Blvd

City/Zip Code

Santa Clara / 95054

Country

USA

Contact Person:

Christine Ryan

Phone No. 408 300 2167
Fax: 408-765-2336
e-mail: Christine.m.ryan@intel.com

1.3 Identification of the Manufacturer

Manufacturer’s Name:

Manufacturers Address:

City/Zip Code

Country

Same as client.
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Test Report #:

EMC_INTEL_054_14001_FCC22_24_27_LTE_WWAN_rev2_Partl
Date of Report: 2014-12-16

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

3 Equipment under Test (EUT)

1.4 Specification of the Equipment under Test

CETECOM"
L o

Marketing Name:

Intel 4.7-inch Smartphone

Model Number: EP110
FCC-ID : 02Z-EP110
IC ID: 1000W-EP110

Product Description:

Smartphone with GSM,GPRS,EDGE,UMTS,HSPA+,LTE, Wi-Fi, BT
and GPS

Operating Frequency

LTE Band 17 (700 MHz): 704 -716 MHz

LTE Band 13 (700MHz): 777 MHz — 787 MHz
LTE Band 26 (800MHz): 814 MHz — 849 MHz
LTE Band 5 (850 MHz): 824-849 MHz

Ranges (MHz) / LTE Band 4 (1700 MHz): 1710 -1755 MHz
Channels: LTE Band 2 (1900 MHz): 1850-1910 MHz
LTE Band 25 (1900MHz): 1850 MHz — 1915 MHz
LTE Band 7 (2500MHz): 2500 MHz — 2570 MHz
Type(s) of
Modulation: QPSK, 16 QAM and 64 QAM

Antenna info (antenna
presented for testing
with the development
board):

LTE Band 2 (1900): Antenna gain = -0.73 dBi
LTE Band 4 (1700): Antenna gain = -0.87 dBi
LTE Band 5 (850): Antenna gain = 1.64 dBi

LTE Band 17 (700): Antenna gain = 3.2 dBi

LTE Band 7 (2500): Antenna gain = -2.62 dBi
LTE Band 13 (700MHz): Antenna gain = 1.47 dBi
LTE Band 25 (1900MHz): Antenna gain = -0.73 dBi
LTE Band 26 (800MHz): Antenna gain = 1.64 dBi

Rated Operating
Voltage Range:

AA lithium battery pack (dedicated)
Vmin: 3.6V/ Vnom: 3.8V / Vmax: 4.2V

Rated Operating
Temperature Range:

-10°C ~ +55°C

Test Sample Status:

Prototype

Other Radios
included:

Intel XMM 7260 Radio Module
e GSM 850/1900MHz
e GPRS/EDGE Multi-slot class 33 operation
¢ WCDMA / HSUPA+ 850/1700/1900 MHz
e LTE 700/800/850/900/1700/1800/1900/2600
WLAN 802.11a/ac/b/g/n, BT Basic/EDR/LE
(2.4 GHz and 5GHz band of operation)
GPS 1575.42 MHz
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L

1.5 ldentification of the Equipment under Test (EUT)

EUT # Serial Number Sample HW/SW Version

PR2 Vol D/4.4.4 KTU84P main

1 INV141400226 Radiated/Conducted engineering 53181-dev-keys

PR2 Vol D/4.4.4 KTU84P main

2 INV141400717 Radiated/Conducted Lo
engineering 53181-dev-keys
BT/WIFI/GPS PR2 Vol D/4.4.4 KTU84P main
3 INV141401015 Radiated/Conducted engineering 53181-dev-keys

1.6 Identification of Accessory equipment

AE # Type Manufacturer Model Part Number

1 AC adapter Salcomp SC1402 1309500144736

1.7 Environmental conditions during Test
The following environmental conditions were maintained during the course of testing:

Ambient Temperature: 20-25°C
Relative Humidity: 40-60%

1.8 Dates of Testing
07/18/2014 — 09/18/2014
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L

4  Subject of Investigation

The objective of the measurements applied by CETECOM Inc. was to establish compliance of the EUT as
described under Ch. 3 of this Test Report, with the applicable criteria specified in

. 47 CFR Part 2: Title 47 of the Code of Federal Regulations: Chapter 1-Federal Communications
Commission Frequency allocations and radio treaty matters; general rules and regulations.

) 47 CFR Part 22: Title 47 of the Code of Federal Regulations: Chapter I-Federal Communications
Commission subchapter B- common carrier services; Part 22- Public mobile services

. 47 CFR Part 24: Title 47 of the Code of Federal Regulations: Chapter I-Federal Communications
Commission subchapter B- common carrier services; Part 24- Personal communication services

) 47 CFR Part 27: Title 47 of the Code of Federal Regulations: Chapter I-Federal Communications
Commission subchapter B- common carrier services; Part 27-Miscellaneous wireless communication services
. RSS-GEN- Issue 4: General Requirements and Information for the Certification of Radio Apparatus

. RSS-132- Issue 3: Spectrum management and telecommunication policy- Radio Standards
Specifications Cellular telephones employing new technologies operating in the bands 824-849MHz and 869-
894MHz

. RSS-133- Issue 6: Spectrum management and telecommunication policy- Radio Standards
Specifications- 2GHz personal communication services
. RSS-139- Issue 2: Spectrum management and telecommunication policy- Radio Standards

Specifications- Advance wireless services equipment operating in the bands 1710-1755MHz and 2110-
2155MHz

. RSS-130, Issue 1: Mobile Broadband Services (MBS) Equipment Operating in the Frequency Bands
698-756 MHz and 777-787 MHz

o RSS-199 Issue 2 — Broadband Radio Service (BRS) Equipment Operating in the Band 2500-2690 MHz

This test report is to support a request for new equipment authorization under the FCC ID: O2Z-EP110 and IC
ID 1000W-EP110.
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L
5 Summary of Measurement Results
51 LTE Band 17 (700 MHz):
Temperature and
Specifications Test Case Voltage Mode Pass Fail NA NP Result
Conditions
§2.1046
QPSK
I BUEIE) RF Output Power Nominal u O O O Complies
RSS-GEN, 6.12 16 OAM
RSS-130(4.4) Q
§27.50(d)(5) Peak-to-average , QPSK -
RSS-130(4.4) Ratio Nominal 16 OAN [ | O O O Complies
§2.1055 OPSK
SZlen Frequency Stability Extreme ] O O O Complies
RSS-GEN, 6.11 16 OAM
RSS-130(4.3) Q
§2.1049 . PSK
§27.53(h) ;f}%”ﬁ:gfh Nominal < n o | O O | Complies
RSS-Gen, 6.6 16 QAM
§2.1051
QPSK
827.53(h) Band Edge . .
RSS-GEN, 6.13 Compliance Nominal 16 0AM " - - O | Complies
RSS-130 4.6.1
§2.1053
QPSK
§27.53(h) Unwanted . .
RSS-GEN, 6.13 Emissions Nominal 16 OAM " . - 0| Complies
RSS-130 4.6.2

NA= Not Applicable; NP= Not Performed.
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L
5.2 LTE Band 2 (1900 MHz):
Temperature and
Specifications Test Case Voltage Mode Pass Fail NA NP Result
Conditions
§2.1046 QPSK
§24.232 (a) . .
RSS-GEN, 6.12 RF Output Power Nominal 16 0AM ] O O O Complies
RSS-133, 6.4
QPSK
§24.232 (d) Peak-to-average Nominal [ O O O Complies
RSS-133, 6.4 Ratio 16 QAM
§2.1055 QPSK
S Frequency Stability Extreme [ | O O O Complies
RSS-GEN, 6.11 16 OAM
RSS-133, 6.3 Q
§2.1049 @] ied QPsK
. ccupie . .
. Nominal ] O O O Complies
RSS-GEN, 6.6 Bandwidth 16 QAM
§2.1051
QPSK
§24.238 Band Edge . .
RSS-GEN, 6.13 Compliance Nominal 5 OAM . = = O | Complies
RSS-133, 6.5 Q
§2.1053
QPSK
§24.238 Unwanted . .
RSS-GEN, 6.13 Emissions Nominal womn | | BB B Comelie
RSS-133, 6.5 Q

Note: NA= Not Applicable; NP= Not Performed.
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5.3 LTEBand 4 (1700 MHz):
Temperature and
Specifications Test Case Voltage Mode Pass Fail NA NP Result
Conditions
§2.1046 QPSK
§27.50(d)(4) . .
RSS-GEN, 6.12 RF Output Power Nominal [ ] O O O Complies
RSS-139(6.4) 16 QAM
§27.50(d)(5) Peak-to-average . QPSK . .
RSS-1RSS-139(6.4) Ratio Nominal 16 AN 0o B | H o} Complies
§2.1055 OPSK
§27.54 - .
RSS-GEN, 6.11 Frequency Stability Extreme ] O O O Complies
RSS-139(6.3) 16 QAM
§2.1049 . QPSK
§27.53(h) é%fjlj/s:g?h Nominal [ | O O O Complies
RSS-Gen, 6.6 16 QAM
§2.1051
QPSK
827.53(h) Band Edge . .
RSS-GEN, 6.13 Compliance Nominal 16 0AM . = = O | Complies
RSS-139 6.5
§2.1053
QPSK
§27.53(h) Unwanted . .
RSS-GEN, 6.13 Emissions Nominal 16 0AM . O | O | O | Complies
RSS-139 6.5

NA= Not Applicable; NP= Not Performed.
Notel: Radiated test method is used for this test case, RF conducted is not required.
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54 LTE Band 5 (850 MHz):
Temperature and
Specifications Test Case Voltage Mode Pass Fail NA NP Result
Conditions
e
. a . .
RSS-GEN, 6.12 RF Output Power Nominal u O O O Complies
RSS-132, 5.4 16 QAM
QPSK
RSS-132 (5.4) Peak'éoéfi“éerage Nominal n o | O O | Complies
16 QAM
: Frequency Stability Extreme ] O O O Complies
RSS-GEN, 6.11 16 OAM
RSS-132 5.3 Q
§2.1049 Occupied QPSK
§22.917(b) Bandvsidth Nominal [ | O O O Complies
RSS-GEN, 6.6 16 QAM
§2.1051
QPSK
§22.917 Band Edge . .
RSS-GEN, 6.13 Compliance Nominal 5 OAM . = = O | Complies
RSS-132, 5.5 Q
§2.1053
QPSK
§22.917 Unwanted . .
RSS-GEN, 6.13 Emissions Nominal wo | BB Comelie
RSS-132, 5.5 Q

Note: NA= Not Applicable; NP= Not Performed.
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55 LTE Band 7 (2500 MHz):
Temperature and
Specifications Test Case Voltage Mode Pass Fail NA NP Result
Conditions
§27.50(h)(2) . .
RSS-GEN. 6.12 RF Output Power Nominal ] O O O Complies
RSS-199, 4.4 16 QAM
QPSK
27.50(d)(5) Peak-to-average . .
RSS-130(4.4) Ratio Nominal 16 OAM [ | O O O Complies
§2.1055 QPSK
SZlen Frequency Stability Extreme [ | O O O Complies
RSS-GEN, 6.11 16 OAM
RSS-199, 4.3 Q
§2.1049 QPSK
827.53(h) Occupied . .
RSS-GEN, 6.6 Bandwidth Nominal 5 OAM ] O O O Complies
RSS-199, 4.2 Q
§2.1051
QPSK
§27.53(h) Band Edge . .
RSS-GEN, 6.13 Compliance Nominal 5 OAM . = = O | Complies
RSS-199, 4.6 Q
§2.1053
QPSK
827.53(h) Unwanted . .
RSS-GEN, 6.13 Emissions Nominal 16 OAM . O | 0 | O | Complis
RSS-199, 4.6

Note: NA= Not Applicable; NP= Not Performed.
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5.6 LTE Band 13 (700 MHz):
Temperature and
Specifications Test Case Voltage Mode Pass Fail NA NP Result
Conditions
§27.50(h)(2) . .
RSS-GEN, 6.12 RF Output Power Nominal [ ] O O O Complies
RSS-130, 4.4 16 QAM
QPSK
27.50(d)(5) Peak-to-average . .
RSS-130(4.4) Ratio Nominal 16 0AM ] O O O Complies
§2.1055 QPSK
§27.54 Frequency Stability Extreme [ | O O O Complies
RSS-GEN, 6.11 16 OAM
RSS-130, 3.4 Q
827.53(h) Occupied . .
RSS-GEN, 6.6 Bandwidth Nominal 5 OAM [ ] O O O Complies
RSS-130, 4.2 Q
§2.1051
QPSK
§27.53(h) Band Edge . .
RSS-GEN, 6.13 Compliance Nominal 5 OAM . = = O | Complies
RSS-130, 4.5 Q
§2.1053
QPSK
827.53(h) Unwanted . .
RSS-GEN, 6.13 Emissions Nominal o OAM o D = O | Complies
RSS-130, 4.5 Q

Note: NA= Not Applicable; NP= Not Performed.
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5.7 LTE Band 25 (1900 MHz):
Temperature and
Specifications Test Case Voltage Mode Pass Fail NA NP Result
Conditions
§27.50(h)(2) . .
RSS-GEN, 6.12 RF Output Power Nominal [ ] O O O Complies
RSS-133, 4.4 16 QAM
QPSK
27.50(d)(5) Peak-to-average . .
RSS-130(4.4) Ratio Nominal 16 0AM ] O O O Complies
§2.1055 QPSK
SZlen Frequency Stability Extreme ] O O O Complies
RSS-GEN, 6.11 16 OAM
RSS-133, 3.4 Q
827.53(h) Occupied . .
RSS-GEN, 6.6 Bandwidth Nominal 5 OAM ] O O O Complies
RSS-133, 4.2 Q
§2.1051
QPSK
§27.53(h) Band Edge . .
RSS-GEN, 6.13 Compliance Nominal 5 OAM . = = O | Complies
RSS-133, 4.5 Q
§2.1053
QPSK
827.53(h) Unwanted . .
RSS-GEN, 6.13 Emissions Nominal 5 OAM . O | 0 | O | Complis
RSS-133, 4.5 Q

Note: NA= Not Applicable; NP= Not Performed.
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5.8 LTE Band 26 (800 MHz):
Temperature and
Specifications* Test Case Voltage Mode Pass Fail NA NP Result
Conditions
§2.1046 QPSK
890.635(b) RF Output Power Nominal | O O O Complies
16 QAM
QPSK
2NN Peak—;o;g\éerage Nominal ] O O O Complies
16 QAM
§2.1055 QPSK
§90.213 Frequency Stability Extreme ] O O O Complies
16 QAM
82.1049 @] ied QPsK
. ccupie . .
. Nominal | O O O Complies
890.209(b)(7) Bandwidth 16 OAM
QPSK
géolggi g:;]d IIiE:ngci Nominal ] O O O Complies
: P 16 QAM
2.1053 U ted QPSK
296 691 E;\;\;Z?Oﬁs Nominal ] O O a Complies
; 16 QAM

Note: NA= Not Applicable; NP= Not Performed.
*Band 26 is only relevant for FCC in the frequency range 814-824MHz. Specifications in the range of 824-849 MHz are

covered in Band 5.
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Test Report #:
Date of Report: 2014-12-16

6 Measurements

6.1 Measurement Uncertainty

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: 02Z-EP110

IC ID: 1000W-EP110

CETECOM"
L o

For Power Output, Peak-Average Ratio, Band Edge Unwanted Emissions and Radiated Spurious Emissions the
measurement uncertainty has been determined to:

Uncertainty in

Uncertainty in

Uncertainty in

Uncertainty in

dB radiated |in dB radiated |dB radiated > |dB Conducted

<30MHz 30MHz - 1GHz [1GHz measurement
standard deviation k=1 2.48 1.94 2.16 0.64
95% confidence interval in
dB 4.86 3.79 4.24 1.25
95% confidence interval in
dB in delta to Result

+-2.5dB +-2.0dB +-2.3dB +-0.7dB

Assesment from 3-12-2014 including contributions (as applicable) for NSA of chamber, VSWR of chamber, Uncertainty
contribution of the antennas, Uncertainty contributions of ESU40, Uncertainty contribution of non-conducting table and
all mismatch uncertainties of the involved equipment.

For OBW and Frequency Stability the measurement uncertainty is only determined by the FSU40 receiver. Maximum

uncertainty is 2Hz.

Page 16 of 128




Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM
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6.2 RF Power Output
6.2.1 References

e FCC: CFR Part 2.1046, CFR Part 22.913, CFR Part 24.232, CFR Part 27.50, CFR Part 90.635

e |C: RSS-Gen Section 6.12; RSS-132 Section 5.4; RSS-133 Section 6.4, RSS-139 Section 6.4, RSS-130
Section 4.4, RSS-199 Section 4.4

e 971168 D01 Power Meas License Digital Systems v02r02

6.2.2 Measurement Requirements:

6.2.2.1 FCC 2.1046: RF power output.

Power output shall be measured at the RF output terminals when the transmitter is adjusted in accordance with
the tune-up procedure to give the values of current and voltage on circuit elements as specified. The electrical
characteristics of the radio frequency load attached to the output terminals when this test is made shall be stated.
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110
Date of Report: 2014-12-16 IC ID: 1000W-EP110

6.2.3 Limits:

6.2.3.1 Band5 (850MHz)
FCC Part 22.913 (a) & RSS-132 Section 5.4

FCC: Average ERP < 38.45 dBm (7W)
IC: Average EIRP < 40.60 dBm (11.5W)

6.2.3.2 Band2 (1900 MHz)
FCC Part 24.232 (c) (e) & RSS-133 Section 6.4/SRSP-510 Section 5.1.2

FCC: Average EIRP < 33 dBm (2W)
IC: Average EIRP < 33 dBm (2W)

6.2.3.3 Band4 1700 MHz
FCC Part 27.50 (d) (4) (6) & RSS-139 Section 6.4

FCC: Average EIRP < 30 dBm (1W)
IC: Average EIRP <30 dBm (1W)

6.2.3.4 Band17 (704-716 MHz)
FCC Part 27.50 (c) (10) & RSS-130 Section 4.4

FCC: Average ERP < 34.8 dBm (3W)
IC: Average EIRP < 47 dBm (50W)

6.2.3.5 Band7 (2500 MHz)

FCC Part 27.50 (h) (2)
RSS-199 Section 4.4

FCC: Average EIRP < 33dBm (2W)
IC: Peak EIRP < 33 dBm (2W)

6.2.3.6 Band13 (777-787 MHz)

FCC Part 27.50 (b) (10)
RSS-130 Section 4.4

FCC: Average ERP < 34.8 dBm (3W)
IC: Average EIRP <47 dBm (50W)

CETECOM
L o
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L

6.2.3.7 Band 25 (1850-1915 MHz)
FCC Part 24.232 (c) (e) & RSS-133 Section 6.4/SRSP-510 Section 5.1.2

FCC: Average EIRP < 33 dBm (2W)
IC: Average EIRP < 33 dBm (2W)

6.2.3.8 Band 26 (814-849 MHz)

Limits are given by two different FCC parts as part 90 is applicable to the frequency range 814-824, and part 22 is
applicable to the frequency range 824-849 (same as Band 5)

FCC Part 90.635 (b) (814-824 MHz)
FCC: Average ERP < 50 dBm (100W)

FCC Part 22.913 (a) (824-849 MHz)

FCC: Average ERP < 38.45 dBm (7W)

Page 19 of 128




Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L

6.2.4 Measurement Procedure:

Test Setup for Conducted Measurements

DRT/CMWS500

Power

Attenuator Splitter
|
L 1

Spectrum Analyzer

The DUT is using as much total output power as permissible according to the standards independent of physical
bandwidth used. In order to achieve this goal the amplifier gain or baseband signal level inside the DUT is dynamically
adjusted when the bandwidth changes. To verify the capability of the DUT to perform this dynamic adjustment it was
tested with one single RB and with the full RB configuration for each supported channel bandwidth for each band under
test.

Different modulations have different peak to average ratios so 16QAM and QPSK have been tested.

Testing for Low, Mid and High channel is the basic procedure from all radio base standards to catch frequency response
over the band.

The power measurements were carried out with the CMWA500. It returns peak and average results. Internally it uses a time
domain power measurement function for Peak and RMS power. The measurements are including a range of at least
25LTE frames to ensure stable and reproduceable results for peak and average. Per FCC KDB 971168 D01 Power Meas
License Digital Systems v02r02 footnote number 1 on page 2, if basestation simulator such as CMW 500 produces
consistent results as detailed in section 5 of the KDB, then it’s acceptable to use that test equipment for power
measurements. A spot check has been carried out comparing the results from CMW 500 with the frequency domain
methods described in the referenced KDB yielding results within 0.2dB.

The gains have been taken from the customer documentation. RF cable losses for various LTE bands are calculated and
entered into the RF config menu in CMW 500 and as RF level offset for spectrum analyser measurements.

6.2.4.1 Test Conditions:
Tnom: 22°C: Vnom: 3.8V
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Test Report #:

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: 02Z-EP110

CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L
6.2.5 Test Results
6.2.5.1 Conducted Output Power LTE Band 17:
LTE Band 17 (704 MHz — 716 MHz)
RB Size=1 BW (MHz) =5
Modulation: QPSK
ERP/EIRP
Conducted
Ch/Frequency Output Conducted PAR (limit Ante_nna EIRP ERP Avgra_lge |
(MHz)/RB offset Power Output Power 13dB) Gal_n Average | Average Limit Results
Average(dBm) (dBi) (dBm) (dBm) (dBm)
Peak(dBm) ECC/IC
23755/706.5/Low 29.33 23.3 6.03 3.2 26.5 24.35 34.8/47 Pass
23790/710/Mid 28.76 22.72 6.04 3.2 25.92 23.77 34.8/47 Pass
23825/713.5/High 28.09 22.69 5.4 3.2 25.89 23.74 34.8/47 Pass
LTE Band 17 (704 MHz — 716 MHz)
RB Size =25 BW (MHz) =5.0
Modulation: QPSK
ERP/EIRP
Conducted
Conducted .| Antenna EIRP ERP Average
Ch/(Fl\r/? gl;()ancy %ﬂ;felf Output Power PAS Oﬂ;;n't Gain Average | Average Limit Results
Average(dBm) (dBi) (dBm) (dBm) (dBm)
Peak(dBm) ECC/IC
23755/706.5 29.87 22.55 7.32 3.2 25.75 23.6 34.8/47 Pass
23790/710 28.42 21.99 6.43 3.2 25.19 23.04 34.8/47 Pass
23825/713.5 29.13 22.2 6.93 3.2 25.4 23.25 34.8/47 Pass
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FCC ID: 02Z-EP110

CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L
LTE Band 17 (704 MHz — 716 MHz)
RB Size =50 BW (MHz) =10
Modulation: QPSK
ERP/EIRP
Conducted
Conducted .| Antenna EIRP ERP Average
Ch/'(:l\r/? nglgnCy %ﬂﬁfeurt Output Power PAS ég;n't Gain Average | Average Limit Results
Average(dBm) (dBi) (dBm) (dBm) (dBm)
Peak(dBm) ECC/IC
23780/709 28.73 22.47 6.26 3.2 25.67 23.52 34.8/47 Pass
23790/710 27.86 22.18 5.68 3.2 25.38 23.23 34.8/47 Pass
23800/711 28.2 22.04 6.16 3.2 25.24 23.09 34.8/47 Pass
LTE Band 17 (704 MHz — 716 MHz)
Resource Block Size =1 BW (MHz) =5
Modulation: 16 QAM
ERP/EIRP
Conducted
Ch/Frequency Output ClfelEEe PAR (limit Antepna o =R Avgra}ge
Output Power Gain Average | Average Limit Results
(MHz)/RB offset Power 13dB) .
Average(dBm) (dBi) (dBm) (dBm) (dBm)
Peak(dBm) ECC/IC
23755/706.5/Low 29.7 23.19 6.51 3.2 26.39 24.24 34.8/47 Pass
23790/710/Mid 27.45 22.06 5.39 3.2 25.26 23.11 34.8/47 Pass
23825/713.5/High 28.02 22.75 5.27 3.2 25.95 23.8 34.8/47 Pass
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CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 ==
LTE Band 17 (704 MHz — 716 MHz)
Resource Block Size = 25 BW (MHz) =5.0
Modulation: 16 QAM
ERP/EIRP
Conducted
Ch/Frequency Output Conducted PAR (limit Ante_nna EIRP ERP sz_ara}ge |
(MHz) Power Output Power 13dB) Gal_n Average | Average Limit Results
Average(dBm) (dBi) (dBm) (dBm) (dBm)
Peak(dBm) ECC/IC
23755/706.5 28.11 20.52 7.59 3.2 23.72 21.57 34.8/47 Pass
23790/710 28.43 20.8 7.63 3.2 24 21.85 34.8/47 Pass
23825/713.5 28.35 20.63 7.72 3.2 23.83 21.68 34.8/47 Pass
LTE Band 17 (704 MHz — 716 MHz)
Resource Block Size = 50 BW (MHz) = 10
Modulation: 16 QAM
ERP/EIRP
Conducted
Conducted .| Antenna EIRP ERP Average
SIAERIUEGY il Output Power PAR (limit Gain Average | Average Limit Results
(MHz) Power 13dB) .
Average(dBm) (dBi) (dBm) (dBm) (dBm)
Peak(dBm) ECC/IC
23780/709 28.46 20.56 7.9 3.2 23.76 21.61 34.8/47 Pass
23790/710 28.24 20.66 7.58 3.2 23.86 21.71 34.8/47 Pass
23800/711 28.19 20.61 7.58 3.2 23.81 21.66 34.8/47 Pass
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Date of Report: 2014-12-16 IC ID: 1000W-EP110 P
6.2.5.2 Conducted Output Power LTE Band 2:
LTE Band 2 (1850 MHz — 1910 MHz)
RB Size=1 BW (MHz) =14
Modulation: QPSK
EIRP
Ch/Center Cgftucl’}f E Conducted PAR (limit Antenna EIRP Average
Frequency(MHz)/RB Pom?er Output Power 13c§B) Gain Average Limit Results
offset Peak(dBm) Average(dBm) (dBi) (dBm) (dBm)
FCC/IC
18607/1850.7/Low 31.43 25.59 5.84 -0.73 24.86 33/33 Pass
18900/1880/Mid 29.86 22.99 6.87 -0.73 22.26 33/33 Pass
19193/1909.3/High 3151 25.82 5.69 -0.73 25.09 33/33 Pass
LTE Band 2 (1850 MHz — 1910 MHz)
RB Size =6 BW (MHz) =14
Modulation: QPSK
EIRP
Conducted
Ch/Center Output Conducted PAR (limit Antenna EIRP Avgrgge
Output Power Gain Average Limit Results
Frequency(MHz) Power 13dB) .
Peak(dBm) Average(dBm) (dBi) (dBm) (dBm)
FCC/IC
18607/1850.7 28.15 22.78 5.37 -0.73 22.05 33/33 Pass
18900/1880 27.44 21.62 5.82 -0.73 20.89 33/33 Pass
19193/1909.3 27.48 21.49 5.99 -0.73 20.76 33/33 Pass
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Date of Report: 2014-12-16 IC ID: 1000W-EP110 YA
LTE Band 2 (1850 MHz — 1910 MHz)
RB Size =15 BW (MHz) = 3.0
Modulation: QPSK
EIRP
Conducted
Conducted _ Antenna EIRP Average
Ch/Cen(t:ArHF;z)aquency %gw;t Output Power PAlz ég;mt Gain Average Limit Results
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
18615/1851.5 28.57 21.97 6.6 -0.73 21.24 33/33 Pass
18900/1880 27.66 21.59 6.07 -0.73 20.86 33/33 Pass
19185/1908.5 28.46 21.76 6.7 -0.73 21.03 33/33 Pass
LTE Band 2 (1850 MHz — 1910 MHz)
RB Size = 25 BW (MHz) =5.0
Modulation: QPSK
EIRP
Conducted
Conducted - Antenna EIRP Average
Ch/Cen(tE/rl HF;t)equency (Igg\'j\?eurt Output Power PAS Oﬂg';mt Gain Average Limit Results
Average(dBm) (dBI) (dBm) (dBm)
Peak(dBm) ECC/IC
18625/1852.5 28.59 21.57 7.02 -0.73 20.84 33/33 Pass
18900/1880 27.86 21.54 6.32 -0.73 20.81 33/33 Pass
19175/1907.5 28.16 21.59 6.57 -0.73 20.86 33/33 Pass

Page 25 of 128




Test Report #  EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L
LTE Band 2 (1850 MHz — 1910 MHz)
RB Size =50 BW (MHz) = 10.0
Modulation: QPSK
EIRP
Ch/Center Cg]l?tuﬂfd Conducted PAR (limit Antenna EIRP Average
Frequency POV\F/)er Output Power 13c§B) Gain Average Limit Results
(MHz) Peak(dBm) Average(dBm) (dBi) (dBm) (dBm)
FCC/IC
18650/1855 27.99 21.62 6.37 -0.73 20.89 33/33 Pass
18900/1880 27.73 21.6 6.13 -0.73 20.87 33/33 Pass
19150/1905 27.83 21.52 6.31 -0.73 20.79 33/33 Pass
LTE Band 2 (1850 MHz — 1910 MHz)
RB Size =75 BW (MHz) =15.0
Modulation: QPSK
EIRP
Conducted
Ch/Center Frequency Output ComenEE: PAR (limit Antepna =l Avgra}ge
Output Power Gain Average Limit Results
(MHz)/RB Power 13dB) .
Peak(dBm) Average(dBm) (dBI) (dBm) (dBm)
FCC/IC
18675/1857.5 28.22 21.54 6.68 -0.73 20.81 33/33 Pass
18900/1880 27.95 21.54 6.41 -0.73 20.81 33/33 Pass
19125/1902.5 27.54 21.52 6.02 -0.73 20.79 33/33 Pass
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Date of Report: 2014-12-16 IC ID: 1000W-EP110 L
LTE Band 2 (1850 MHz — 1910 MHz)
RB Size =100 BW (MHz) = 20
Modulation: QPSK
EIRP
Ch/Center Cgﬁ”ﬂfd Conducted PAR (limit Antenna EIRP Average
Frequency POV\F/)er Output Power 13(§B) Gain Average Limit Results
(MHz) Peak(dBm) Average(dBm) (dBi) (dBm) (dBm)
FCC/IC
18700/1860 27.82 21.59 6.23 -0.73 20.86 33/33 Pass
18900/1880 27.72 21.62 6.1 -0.73 20.89 33/33 Pass
19100/1900 27.61 2151 6.1 -0.73 20.78 33/33 Pass
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Date of Report: 2014-12-16 IC ID: 1000W-EP110 L
LTE Band 2 (1850 MHz — 1910 MHz)
RB Size=1 BW (MHz) =14
Modulation: 16 QAM
EIRP
Ch/Center Cgﬂu?f e Conducted PAR (limit Antenna EIRP Average
Frequency Pom?er Output Power 13c§B) Gain Average Limit Results
(MHz)/RB offset Peak(dBm) Average(dBm) (dBi) (dBm) (dBm)
FCC/IC
18607/1850.7/Low 27.72 21.62 6.1 -0.73 20.89 33/33 Pass
18900/1880/Mid 27.31 21.56 5.75 -0.73 20.83 33/33 Pass
19193/1909.3/High 26.97 21.79 5.18 -0.73 21.06 33/33 Pass
LTE Band 2 (1850 MHz — 1910 MHz)
RB Size =6 BW (MHz) =14
Modulation: 16 QAM
EIRP
Conducted PAR | Antenna EIRP | Average
Ch/Cen(t'e\:/IrHnguency ggcvdegcgggif();é%])t Output Power (limit Gain Average Limit | Results
Average(dBm) 13dB) (dBi) (dBm) (dBm)
FCC/IC
18607/1850.7 28.15 22.78 5.37 -0.73 22.05 33/33 Pass
18900/1880 27.44 21.62 5.82 -0.73 20.89 33/33 Pass
19193/1909.3 27.48 21.49 5.99 -0.73 20.76 33/33 Pass
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LTE Band 2 (1850 MHz — 1910 MHz)
RB Size =15 BW (MHz) = 3.0
Modulation: 16 QAM
EIRP
Conducted PAR | Antenna EIRP | Average
Ch/Cen(tEArlﬁgquency gg&%ﬂ%‘;g&g&%’; Output Power (limit Gain Average Limit Results
Average(dBm) 13dB) (dBi) (dBm) (dBm)
FCC/IC
18615/1851.5 27.8 20.63 7.17 -0.73 19.9 33/33 Pass
18900/1880 27.95 20.48 747 -0.73 19.75 33/33 Pass
19185/1908.5 28 20.65 7.35 -0.73 19.92 33/33 Pass
LTE Band 2 (1850 MHz — 1910 MHz)
RB Size = 25 BW (MHz) =5.0
Modulation: 16 QAM
EIRP
Conducted PAR | Antenna EIRP | Average
Ch/Cen(tE/rlHF?)equency ggcvigcgzglggéfﬁ; Output Power (limit Gain Average Limit Results
Average(dBm) | 13dB) (dBi) (dBm) (dBm)
FCC/IC
18625/1852.5 28.05 20.63 7.42 -0.73 19.9 33/33 Pass
18900/1880 27.95 20.48 7.47 -0.73 19.75 33/33 Pass
19175/1907.5 28.24 20.47 7.77 -0.73 19.74 33/33 Pass
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LTE Band 2 (1850 MHz — 1910 MHz)
RB Size =50 BW (MHz) = 10.0
Modulation: 16 QAM
EIRP
Ch/Center Conducted PAR Antenna EIRP | Average
Frequency ggcvigcggglggéﬁ)t Output Power (limit Gain Average Limit Results
(MHz) Average(dBm) 13dB) (dBi) (dBm) (dBm)
FCC/IC
18650/1855 28.29 20.37 7.92 -0.73 19.64 33/33 Pass
18900/1880 27.85 20.52 7.33 -0.73 19.79 33/33 Pass
19150/1905 28.21 20.63 7.58 -0.73 19.9 33/33 Pass
LTE Band 2 (1850 MHz — 1910 MHz)
RB Size =75 BW (MHz) = 15.0
Modulation: 16 QAM
EIRP
Conducted PAR | Antenna EIRP | Average
Ch/Cen(tle\:/rlHnguency (Igg\?v%liclggglf();é%)t Output Power (limit Gain Average Limit | Results
Average(dBm) 13dB) (dBi) (dBm) (dBm)
FCC/IC
18675/1857.5 27.88 20.54 7.34 -0.73 19.81 33/33 Pass
18900/1880 27.57 20.46 7.11 -0.73 19.73 33/33 Pass
19125/1902.5 27.33 20.44 6.89 -0.73 19.71 33/33 Pass
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LTE Band 2 (1850 MHz — 1910 MHz)
RB Size =100 BW (MHz) = 20
Modulation: 16 QAM
EIRP
Ch/Center Conducted PAR Antenna EIRP | Average
Frequency gg@%ﬁiiﬁéﬁ; Output Power (limit Gain Average Limit Results
(MHz) Average(dBm) 13dB) (dBi) (dBm) (dBm)
FCC/IC
18700/1860 28.25 20.57 7.68 -0.73 19.84 33/33 Pass
18900/1880 21.7 20.47 7.23 -0.73 19.74 33/33 Pass
19100/1900 27.74 20.51 7.23 -0.73 19.78 33/33 Pass
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6.2.5.3 Conducted Output Power LTE Band 4:
LTE Band 4 (1710 MHz — 1755 MHz)
RB Size=1 BW (MHz) =14
Modulation: QPSK
EIRP
Conducted
Ch/Frequency Output ComUEEe PAR (limit Ante_nna Sl A"?r"’!ge
Output Power Gain Average Limit Results
(MHz)/RB offset Power d 13dB) 4Bi q q
Peak(dBm) Average(dBm) (dBi) (dBm) (dBm)

FCC/IC
19957/1710.7/Low 28.27 23.47 4.8 -0.87 22.6 30/30 Pass
20175/1732.5/Mid 28.17 23.2 4.97 -0.87 22.33 30/30 Pass
20393/1754.3/High 27.33 22.79 4,54 -0.87 21.92 30/30 Pass

LTE Band 4 (1710 MHz — 1755 MHz)
RB Size =6 BW (MHz) =14
Modulation: QPSK
EIRP
Conducted
Conducted .| Antenna EIRP Average
SIAEILENGY S Output Power PAR (limit Gain Average Limit Results
(MHz) Power A dB 13dB) dBd 4B 4B
Peak(dBm) | Average(dsm) (dBd) | (dBm) | (dBm)
FCC/IC
19957/1710.7 27.98 21.87 6.11 -0.87 21 30/30 Pass
20175/1732.5 27.52 21.76 5.76 -0.87 20.89 30/30 Pass
20393/1754.3 27.59 21.73 5.86 -0.87 20.86 30/30 Pass
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LTE Band 4 (1710 MHz — 1755 MHz)
RB Size =15 BW (MHz) =3.0
Modulation: QPSK
EIRP
Conducted
Conducted .. | Antenna EIRP Average
Ch/(FI{/T gll;)ancy ggweurt Output Power PAS ég;mt Gain Average Limit Results
Average(dBm) (dBd) (dBm) (dBm)
Peak(dBm) ECC/IC
19965/1711.5 28.49 21.91 6.58 -0.87 21.04 30/30 Pass
20175/1732.5 28.09 21.98 6.11 -0.87 21.11 30/30 Pass
20385/1753.5 28.68 21.87 6.81 -0.87 21 30/30 Pass
LTE Band 4 (1710 MHz — 1755 MHz)
RB Size = 25 BW (MHz) = 5.0
Modulation: QPSK
EIRP
Conducted
Conducted .. | Antenna EIRP Average
Ch/(F'\r/(Ie ﬂg‘;ncy IODg\E\?eurt Output Power PAS Oﬂg';mt Gain Average Limit Results
Average(dBm) (dBd) (dBm) (dBm)
Peak(dBm) ECC/IC
19975/1712.5 yy 21.8 6.86 -0.87 20.93 30/30 Pass
20175/1732.5 28.3 21.84 6.46 -0.87 20.97 30/30 Pass
20375/1752.5 28.4 21.83 6.57 -0.87 20.96 30/30 Pass
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LTE Band 4 (1710 MHz — 1755 MHz)
RB Size =50 BW (MHz) = 10.0
Modulation: QPSK
EIRP
Conducted
Conducted .. | Antenna EIRP Average
Ch/(FI{/T gll;)ancy ggweurt Output Power PAS ég;mt Gain Average Limit Results
Average(dBm) (dBd) (dBm) (dBm)
Peak(dBm) ECC/IC
20000/1715 27.83 21.55 6.28 -0.87 20.68 30/30 Pass
20175/1732.5 27.97 21.88 6.09 -0.87 21.01 30/30 Pass
20350/1750 28.12 21.86 6.26 -0.87 20.99 30/30 Pass
LTE Band 4 (1710 MHz — 1755 MHz)
RB Size =75 BW (MHz) = 15.0
Modulation: QPSK
EIRP
Conducted
Conducted .| Antenna EIRP Average
Ch/'(:l\r/? ch'l;()ency IODg\E\?eurt Output Power PAS Oﬂg';n't Gain Average Limit Results
Average(dBm) (dBd) (dBm) (dBm)
Peak(dBm) ECC/IC
20025/1717.5 28.54 21.67 6.87 -0.87 20.8 30/30 Pass
20175/1732.5 28.41 21.87 6.54 -0.87 21 30/30 Pass
20325/1747.5 27.72 21.7 6.02 -0.87 20.83 30/30 Pass
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LTE Band 4 (1710 MHz — 1755 MHz)
RB Size =100 BW (MHz) = 20
Modulation: QPSK
EIRP
Conducted
Conducted ... | Antenna EIRP Average
Sl AR B UL Output Power PAR (limit Gain Average Limit Results
(MHz) Power A dB 13dB) 4B 4B 4B
Peak(dBm) | Average(dsm) (dBi) | (dBm) | (dBm)
FCC/IC
20050/1720 27.77 21.25 6.52 -0.87 20.38 30/30 Pass
20175/1732.5 28.03 21.98 6.05 -0.87 21.11 30/30 Pass
20300/1745 27.65 21.7 5.95 -0.87 20.83 30/30 Pass
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LTE Band 4 (1710 MHz — 1755 MHz)
RB Size=1 BW (MHz) =14
Modulation: 16 QAM
EIRP
Conducted
Conducted .. | Antenna EIRP Average
GRS UL Output Power PAR (limit Gain Average Limit Results
(MHz)/RB offset Power d 13dB) 4Bd q q
Peak(dBm) Average(dBm) (dBd) (dBm) (dBm)

FCC/IC
19957/1710.7/Low 28.4 22.91 5.49 -0.87 22.04 30/30 Pass
20175/1732.5/Mid 27.47 22.61 4.86 -0.87 21.74 30/30 Pass
20393/1754.3/High 27.37 21.85 5.52 -0.87 20.98 30/30 Pass

LTE Band 4 (1710 MHz — 1755 MHz)
RB Size =6 BW (MHz) =14
Modulation: 16 QAM
EIRP
Conducted
Ch/Frequency Output ComenEiE: PAR (limit Antepna =l Avgra}ge
Output Power Gain Average Limit Results
IRk Power | average@Bm) | % | (dBd) | (dBm) | (dBm)
Peak(dBm) g
FCC/IC
19957/1710.7 28.79 21.97 6.82 -0.87 21.1 30/30 Pass
20175/1732.5 28.26 21.47 6.79 -0.87 20.6 30/30 Pass
20393/1754.3 27.69 20.87 6.82 -0.87 20 30/30 Pass
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Test Report #:

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: O2Z-EP110 CETECOMM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 P
LTE Band 4 (1710 MHz — 1755 MHz)
RB Size =15 BW (MHz) =3.0
Modulation: 16 QAM
EIRP
Conducted
Conducted ... | Antenna EIRP Average
Ch/(F'\r/(Ia ﬂ'l;()ency %gs\?;t Output Power PAlz ég;mt Gain Average Limit Results
Average(dBm) (dBd) (dBm) (dBm)
Peak(dBm) ECC/IC
19965/1711.5 28.22 21.81 6.41 -0.87 20.94 30/30 Pass
20175/1732.5 28.19 21.03 7.16 -0.87 20.16 30/30 Pass
20385/1753.5 27.96 21.27 6.69 -0.87 20.4 30/30 Pass
LTE Band 4 (1710 MHz — 1755 MHz)
RB Size = 25 BW (MHz) = 5.0
Modulation: 16 QAM
EIRP
Conducted
Conducted .. | Antenna EIRP Average
Ch/(F'\r/(Ie gt:)ancy %gw;t Output Power PAS égr)mt Gain Average Limit Results
Average(dBm) (dBd) (dBm) (dBm)
Peak(dBm) ECC/IC
19975/1712.5 28.4 21.6 6.8 -0.87 20.73 30/30 Pass
20175/1732.5 28.45 20.9 7.55 -0.87 20.03 30/30 Pass
20375/1752.5 28.27 20.73 7.54 -0.87 19.86 30/30 Pass
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Test Report #:

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: 02Z-EP110

CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L
LTE Band 4 (1710 MHz — 1755 MHz)
RB Size =50 BW (MHz) = 10.0
Modulation: 16 QAM
EIRP
Conducted
Conducted ... | Antenna EIRP Average
Ch/(F'\r/(Ia ﬂ'l;()ency %gs\?;t Output Power PAlz ég;n't Gain Average Limit Results
Average(dBm) (dBd) (dBm) (dBm)
Peak(dBm) ECC/IC
20000/1715 28.18 20.69 7.49 -0.87 19.82 30/30 Pass
20175/1732.5 28.07 20.78 7.29 -0.87 19.91 30/30 Pass
20350/1750 28.47 20.86 7.61 -0.87 19.99 30/30 Pass
LTE Band 4 (1710 MHz — 1755 MHz)
RB Size =75 BW (MHz) =15.0
Modulation: 16 QAM
EIRP
Conducted
Conducted .. | Antenna EIRP Average
Ch/(FI{/T ﬂ:gncy (Igg\'j\?eurt Output Power PAS Oﬂg';n't Gain Average Limit Results
Average(dBm) (dBd) (dBm) (dBm)
Peak(dBm) ECC/IC
20025/1717.5 27.79 20.26 7.53 -0.87 19.39 30/30 Pass
20175/1732.5 28.24 20.81 7.43 -0.87 19.94 30/30 Pass
20325/1747.5 27.27 20.29 6.98 -0.87 19.42 30/30 Pass
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Test Report #:

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: 02Z-EP110

CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L
LTE Band 4 (1710 MHz — 1755 MHz)
RB Size =100 BW (MHz) = 20
Modulation: 16 QAM
EIRP
Conducted
Ch/Frequency Output ComEEe PAR (limit Ante_nna Sl sz_ara}ge
Output Power Gain Average Limit Results
(MHz) Power d 13dB) dBd d d
Peak(dBm) Average(dBm) (dBd) (dBm) (dBm)
FCC/IC
20050/1720 28.49 20.69 7.8 -0.87 19.82 30/30 Pass
20175/1732.5 28.36 21.46 6.9 -0.87 20.59 30/30 Pass
20300/1745 27.38 20.80 6.58 -0.87 19.93 30/30 Pass
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Test Report #  EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM
W«»

Date of Report:

2014-12-16 IC ID: 1000W-EP110

6.2.5.4 Conducted Output Power LTE Band 5:

LTE Band 5 (824 MHz — 849 MHz)
RB Size =1 BW (MHz) =14
Modulation: QPSK
ERP
Conducted
Conducted _ Antenna ERP Average
GRS UL Output Power PAR (limit Gain Average Limit Results
(MHz)/RB offset Power 13dB) .
Average(dBm) (dBi) (dBm) (dBm)

Peak(dBm) ECC/IC
20407/824.7/Low 28.75 22.59 6.16 1.64 22.1 38.45/40.6 Pass
20525/836.5/Mid 28.25 22.54 571 1.64 22.0 38.45/40.6 Pass
20643/848.3/High 28.19 22.49 5.7 1.64 22.0 38.45/40.6 Pass

LTE Band 5 (824 MHz — 849 MHz)
RB Size =6 BW (MHz) =14
Modulation: QPSK
ERP
Conducted
Conducted _ Antenna ERP Average
GG ENE) Uil Output Power PAR (limit Gain Average Limit Results
(MHz) Power 13dB) .
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
20407/824.7 28.3 21.65 6.65 1.64 21.1 38.45/40.6 Pass
20525/836.5 27.56 21.65 5.91 1.64 21.1 38.45/40.6 Pass
20643/848.3 27.51 21.4 6.11 1.64 20.9 38.45/40.6 Pass
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Test Report #  EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 YA
LTE Band 5 (824 MHz — 849 MHz)
RB Size =15 BW (MHz) = 3.0
Modulation: QPSK
ERP
Conducted
Conducted ... | Antenna ERP Average
AN il Output Power PAR (limit Gain Average Limit Results
(MHz) Power 13dB) .
Peak(dBm) Average(dBm) (dBi) (dBm) (dBm)
FCC/IC
20415/825.5 28.4 21.61 6.79 1.64 21.1 38.45/40.6 Pass
20525/836.5 27.91 21.62 6.29 1.64 21.1 38.45/40.6 Pass
20635/847.5 28.38 21.38 7 1.64 20.9 38.45/40.6 Pass
LTE Band 5 (824 MHz — 849 MHz)
RB Size = 25 BW (MHz) =5.0
Modulation: QPSK
ERP
Conducted
Conducted - Antenna ERP Average
SIAERILENGY Sl Output Power PAR (limit Gain Average Limit Results
(MHz) Power 13dB) .
Peak(dBm) Average(dBm) (dBi) (dBm) (dBm)
FCC/IC
20425/826.5 28.76 21.63 7.13 1.64 21.1 38.45/40.6 Pass
20525/836.5 27.93 21.48 6.45 1.64 21.0 38.45/40.6 Pass
20625/846.5 28.61 21.35 7.26 1.64 20.8 38.45/40.6 Pass
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CE”ECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L
LTE Band 5 (824 MHz — 849 MHz)
RB Size =50 BW (MHz) = 10
Modulation: QPSK
ERP
Conducted
Conducted .. | Antenna ERP Average
utput Power ain verage imit esults
chresseey | Ot | ouputponer | PRI | “Gain | Average | Limit | s
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
20450/829 27.94 21.48 6.46 1.64 21.0 38.45/40.6 Pass
20525/836.5 28.01 21.47 6.54 1.64 21.0 38.45/40.6 Pass
20600/844 27.57 21.45 6.12 1.64 20.9 38.45/40.6 Pass
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Test Report #:

Date of Report: 2014-12-16

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

LTE Band 5 (824 MHz — 849 MHz)
RB Size=1 BW (MHz) =14
Modulation: 16 QAM
ERP
Conducted
Ch/Frequency Output Comeneie PAR (limit Antenna ERP Average
Output Power Gain Average Limit Results
(MHz)/RB offset Power 13dB) .

Peak(dBm) Average(dBm) (dBi) (dBm) (dBm)

FCC/IC
20407/824.7/Low 27.8 21.57 6.23 1.64 211 38.45/40.6 Pass
20525/836.5/Mid 26.71 21.7 5.01 1.64 21.2 38.45/40.6 Pass
20643/848.3/High 27.32 21.56 5.76 1.64 21.1 38.45/40.6 Pass

LTE Band 5 (824 MHz — 849 MHz)
RB Size =6 BW (MHz) =14
Modulation: 16 QAM
ERP
Conducted
Conducted . .| Antenna ERP Average
SIAEIUENGY O Output Power PAR (limit Gain Average Limit Results
(MHz) Power d 13dB) dBi d d
Peak(dBm) Average(dBm) (dBi) (dBm) (dBm)
FCC/IC
20407/824.7 27.8 21.57 6.23 1.64 21.1 38.45/40.6 Pass
20525/836.5 26.71 21.7 5.01 1.64 21.2 38.45/40.6 Pass
20643/848.3 27.32 21.56 5.76 1.64 211 38.45/40.6 Pass
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Test Report #  EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 P
LTE Band 5 (824 MHz — 849 MHz)
RB Size =15 BW (MHz) = 3.0
Modulation: 16 QAM
ERP
Conducted
Conducted . .. | Antenna ERP Average
Ch/(F'\r/zla ﬂ'l;(;ncy %gw;t Output Power PAS c}g;mt Gain Average Limit Results
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
20415/825.5 27.75 20.57 7.18 1.64 20.1 38.45/40.6 Pass
20525/836.5 27.46 20.43 7.03 1.64 19.9 38.45/40.6 Pass
20635/847.5 28.05 20.47 7.58 1.64 20.0 38.45/40.6 Pass
LTE Band 5 (824 MHz — 849 MHz)
RB Size = 25 BW (MHz) =5.0
Modulation: 16 QAM
ERP
Conducted
Conducted . .. | Antenna ERP Average
Ch/(F'\r/(Ie gt:)ancy %g\t,\?;t Output Power PAlz égr)mt Gain Average Limit Results
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
20425/826.5 28.03 20.57 7.46 1.64 20.1 38.45/40.6 Pass
20525/836.5 28 20.47 7.53 1.64 20.0 38.45/40.6 Pass
20625/846.5 28.1 20.41 7.69 1.64 19.9 38.45/40.6 Pass
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L

LTE Band 5 (824 MHz — 849 MHz)
RB Size =50 BW (MHz) =10
Modulation: 16 QAM
ERP
Conducted
Ch/Frequency Output Sl PAR (limit Ante_nna ERP Avgra}ge
Output Power Gain Average Limit Results
(MHz) Power 13dB) .
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
20450/829 28.35 20.37 7.98 1.64 19.9 38.45/40.6 Pass
20525/836.5 28.07 20.56 7.51 1.64 20.1 38.45/40.6 Pass
20600/844 28.4 20.46 7.94 1.64 20.0 38.45/40.6 Pass
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CE”ECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L
6.2.5.5 Conducted Output Power LTE Band 7:
LTE Band 7 (2500 MHz — 2570 MHz)
RB Size =1 BW (MHz) =5
Modulation: QPSK
EIRP
Conducted
Conducted _ Antenna EIRP Average
AL S Output Power PAR (limit Gain Average Limit Results
(MHz)/RB offset Power 13dB) .
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
20775/2502.5/Low 27.55 22.41 5.14 -2.62 19.79 33/33 Pass
21100/2535/Mid 27.25 22.2 5.05 -2.62 19.58 33/33 Pass
21425/2567.5/High 28.38 22.7 5.68 -2.62 20.08 33/33 Pass
LTE Band 7 (2500 MHz - 2570 MHz)
Resource Block Size = 25 BW (MHz) =5
Modulation: QPSK
EIRP
Conducted
Ch/Frequency Output Sl PAR (limit Antepna SR Avgrqge
Output Power Gain Average Limit Results
(MHz) Power A dB 13dB) 4B 4B B
Peak(dBm) | Average(dsm) (dBi) | (dBm) | (dBm)
FCCI/IC
20775/2502.5 28.17 21.42 6.75 -2.62 18.8 33/33 Pass
21100/2535 27.58 21.22 6.36 -2.62 18.6 33/33 Pass
21425/2567.5 28.26 21.53 6.73 -2.62 18.91 33/33 Pass
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CE”ECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L
LTE Band 7 (2500 MHz — 2570 MHz)
Resource Block Size = 50 BW (MHz) = 10.0
Modulation: QPSK
EIRP
Conducted
Conducted ... | Antenna EIRP Average
Ch”(:l\r: lc]'l;t)ancy %gwel:_t Output Power PAS ég;mt Gain Average Limit Results
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
20800/2505 27.71 21.44 6.27 -2.62 18.82 33/33 Pass
21100/2535 27.51 21.34 6.17 -2.62 18.72 33/33 Pass
21400/2565 27.79 215 6.29 -2.62 18.88 33/33 Pass
LTE Band 7 (2500 MHz — 2570 MHz)
Resource Block Size = 75 BW (MHz) = 15.0
Modulation: QPSK
EIRP
Conducted
Conducted ... | Antenna EIRP Average
Ch”(:'\r/? gl;t)ency %g\t,\?;t Output Power PAlz égr)mt Gain Average Limit Results
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
20825/2507.5 27.63 21.41 6.22 -2.62 18.79 33/33 Pass
21100/2535 27.83 21.23 6.6 -2.62 18.61 33/33 Pass
21375/2562.5 28.2 21.39 6.81 -2.62 18.77 33/33 Pass
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L

LTE Band 7 (2500 MHz — 2570 MHz)

Resource Block Size = 100 BW (MHz) = 20
Modulation: QPSK
EIRP
Conducted
Ch/Frequency Output Conducted PAR (limit Antenna EIRP Average
Output Power Gain Average Limit Results
(MHz) Power 13dB) .
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) FCC/IC
20850/2510 27.22 21.27 5.95 -2.62 18.65 33/33 Pass
21100/2535 27.6 21.25 6.35 -2.62 18.63 33/33 Pass
21350/2560 27.83 21.39 6.44 -2.62 18.77 33/33 Pass
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Test Report #:

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CE”ECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 Y
LTE Band 7 (2500 MHz — 2570 MHZz)
Resource Block Size = 1 BW (MHz) =5
Modulation: 16 QAM
EIRP
Conducted
Ch/Frequency Output Siellsizs PAR (limit Ante_nna SR A"?r"’!ge
Output Power Gain Average Limit Results
(MHz)/RB offset Power 13dB) .
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
20775/2502.5/Low 26.63 21.28 5.35 2.62 18.66 33/33 Pass
21100/2535/Mid 26.23 21.12 511 2.62 18.5 33/33 Pass
21425/2567.5/High 28.31 21.72 6.59 2.62 19.1 33/33 Pass
LTE Band 7 (2500 MHz - 2570 MHz)
Resource Block Size = 25 BW (MHz) =5.0
Modulation: 16 QAM
EIRP
Conducted
Ch/Frequency Output ol PAR (limit Anterma =R Avgra}ge
Output Power Gain Average Limit Results
(MHz) Power A dB 13dB) 4B 4B B
Peak(dBm) | AVerage(dsm) (dBi) | (dBm) | (dBm)
FCCI/IC
20775/2502.5 27.63 20.44 7.19 -2.62 17.82 33/33 Pass
21100/2535 27.58 20.32 7.26 -2.62 17.7 33/33 Pass
21425/2567.5 28.41 20.58 7.83 -2.62 17.96 33/33 Pass

Page 49 of 128




Test Report #  EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 P
LTE Band 7 (2500 MHz — 2570 MH2z)
Resource Block Size = 50 BW (MHz) = 10.0
Modulation: 16 QAM
EIRP
Conducted
Conducted _ Antenna EIRP Average
Ch/(F'\r/zla ﬂ'l;(;ncy CF))ch)\tA?eurt Output Power PAlg ég;mt Gain Average Limit Results
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
20800/2505 27.75 20.71 7.04 -2.62 18.09 33/33 Pass
21100/2535 27.43 19.73 7.7 -2.62 17.11 33/33 Pass
21400/2565 28.14 20.87 7.27 -2.62 18.25 33/33 Pass
LTE Band 7 (2500 MHz - 2570 MHz)
Resource Block Size = 75 BW (MHz) = 15.0
Modulation: 16 QAM
EIRP
Conducted
Conducted .. | Antenna EIRP Average
Ch/'(:l\r/? gl;()ency IODg\E\?eurt Output Power PAS Oﬂg';n't Gain Average Limit Results
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
20825/2507.5 26.73 19.74 6.99 -2.62 17.12 33/33 Pass
21100/2535 27.02 19.8 7.22 -2.62 17.18 33/33 Pass
21375/2562.5 27.51 19.96 7.55 -2.62 17.34 33/33 Pass
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CE”ECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L
LTE Band 7 (2500 MHz — 2570 MHZz)
Resource Block Size = 100 BW (MHz) = 20
Modulation: 16 QAM
EIRP
Conducted
ChiFrequency | Output | o Bt | paraimit | AGEEE G AT | et
(MHz) Power 13dB) .
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
20850/2510 27.2 20.83 6.37 -2.62 18.21 33/33 Pass
21100/2535 27.23 19.83 7.4 -2.62 17.21 33/33 Pass
21350/2560 27.73 20.01 7.72 -2.62 17.39 33/33 Pass
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Test Report #:

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: 02Z-EP110

CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L
6.2.5.6 Conducted Output Power LTE Band 13:
LTE Band 13 (777 MHz — 787 MHz)
RB Size=1 BW (MHz) =5
Modulation: QPSK
ERP
Conducted
Ch/Frequency Output ComlEEe PAR (limit Ante_nna S Avgra}ge
Output Power Gain Average Limit Results
(MHz)/RB offset Power d 13dB) 4Bi q q
Peak(dBm) Average(dBm) (dBi) (dBm) (dBm)
FCC/IC
23205/779.5/Low 28.65 22.9 5.75 1.47 22.2 34.8/47 Pass
23230/782/Mid 28.64 22.28 6.36 1.47 21.6 34.8/47 Pass
23255/784.5/High 27.64 22.63 5.01 1.47 22.0 34.8/47 Pass
LTE Band 13 (777 MHz — 787 MHz)
RB Size=1 BW (MHz) =5
Modulation: 16 QAM
ERP
Conducted
Conducted - Antenna ERP Average
SRS S Output Power PAR (limit Gain Average Limit Results
(MHz)/RB offset Power 13dB) .
Peak(dBm) Average(dBm) (dBi) (dBm) (dBm)
FCC/IC
23205/779.5/Low 28.79 22.3 6.49 1.47 21.6 34.8/47 Pass
23230/782/Mid 28.42 21.67 6.75 1.47 21.0 34.8/47 Pass
23255/784.5/High 27.32 21.69 5.63 1.47 21.0 34.8/47 Pass
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Test Report #  EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110

CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 ==
LTE Band 13 (777 MHz — 787 MHz)
RB Size = 25 BW (MHz) =5
Modulation: QPSK
ERP
Conducted
Conducted _ Antenna ERP Average
iR lEgy S Output Power PAR (limit Gain Average Limit Results
(MHz) Power A dB 13dB) 4B 4B 4B
Peak(dBm) | AVerage(dBm) (dBi) (dBm) | (dBm)
FCCI/IC
23205/779.5 28.09 21.51 6.58 1.47 20.8 34.8/47 Pass
23230/782 28.77 21.7 7.07 1.47 21.0 34.8/47 Pass
23255/784.5 28.53 21.56 6.97 1.47 20.9 34.8/47 Pass

LTE Band 13 (777 MHz — 787 MHz)

RB Size = 25 BW (MHz) =5
Modulation: 16 QAM
ERP
Conducted
Ch/Frequency Output Cllelisize PAR (limit Ante_nna =R AV‘?ra!ge
Output Power Gain Average Limit Results
(MHz) Power 13dB) -
Average(dBm) (dBI) (dBm) (dBm)
Peak(dBm) ECC/IC
23205/779.5 28.11 20.52 7.59 1.47 19.8 34.8/47 Pass
23230/782 28.43 20.8 7.63 1.47 20.1 34.8/47 Pass
23255/784.5 27.9 20.58 7.32 1.47 19.9 34.8/47 Pass
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Test Report #:

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: 02Z-EP110 CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 P
LTE Band 13 (777 MHz — 787 MHz)
RB Size =50 BW (MHz) =10
Modulation: QPSK
ERP
Conducted
Conducted _ Antenna ERP Average
St Al S Output Power PAR (limit Gain Average Limit Results
(MHz) Power 13dB) .
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
23230/782 28.25 21.66 6.59 1.47 21.0 34.8/47 Pass
LTE Band 13 (777 MHz — 787 MHz)
RB Size =50 BW (MHz) =10
Modulation: 16 QAM
ERP
Conducted
Ch/Frequency Output ComuEE: PAR (limit Ante_nna SR Avgra}ge
Output Power Gain Average Limit Results
(MHz) Power 13dB) .
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
23230/782 28.32 214 6.92 1.47 20.7 34.8/47 Pass
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CE”ECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L
6.2.5.7 Conducted Output Power LTE Band 25:
LTE Band 25 (1850 MHz — 1915 MHz)
RB Size=1 BW (MHz) =14
Modulation: QPSK
EIRP
Conducted
Ch/Frequency Output ClelEEe PAR (limit Ante_nna EIRP Avgrqge
Output Power Gain Average Limit Results
(MHz)/RB offset Power 13dB) .

Peak(dBm) Average(dBm) (dBI) (dBm) (dBm)

FCC/IC
26047/1850.7/Low 27.73 22.45 5.28 -0.73 21.72 33/33 Pass
26365/1882.5/Mid 27.59 22.43 5.16 -0.73 21.7 33/33 Pass
26683/1914.3/High 26.72 22.34 4.38 -0.73 21.61 33/33 Pass

LTE Band 25 (1850 MHz — 1915 MHz)
Resource Block Size = 25 BW (MHz) =5.0
Modulation: QPSK
EIRP
Conducted
Ch/Frequency Output ClleleEe PAR (limit Antepna =l Avgra}ge
Output Power Gain Average Limit Results
(MH2) Power A dB 13dB) 4Bi 4B 4B
Peak(dBm) | Average(dBm (dBi) | (dBm) | (dBm)
FCC/IC
26065/1852.5 28.18 21.32 6.86 -0.73 20.59 33/33 Pass
26365/1882.5 27.83 21.21 6.62 -0.73 20.48 33/33 Pass
26665/1912.5 27.29 21.29 6 -0.73 20.56 33/33 Pass
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LTE Band 25 (1850 MHz — 1915 MHz)
Resource Block Size = 50 BW (MHz) = 10.0
Modulation: QPSK
EIRP
Conducted
Conducted ... | Antenna EIRP Average
Ch”(:l\r:ﬂ'l;;ncy %gwel:_t Output Power PAlzd(g;mt Gain Average Limit Results
Average(dBm) (dBi) (dBm) (dBm)
Peak(dB
eak(dBm) FCC/IC
26090/1855 27.5 21.08 6.42 -0.73 20.35 33/33 Pass
26365/1882.5 27.58 21.23 6.35 -0.73 20.5 33/33 Pass
26640/1910 27.29 21.29 6 -0.73 20.56 33/33 Pass
LTE Band 25 (1850 MHz — 1915 MHz)
Resource Block Size = 75 BW (MHz) = 15.0
Modulation: QPSK
EIRP
Conducted
Conducted ... | Antenna EIRP Average
Ch”(:'\r/? gl;t)ency %g\t,\?;t Output Power PAlz égr)mt Gain Average Limit Results
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm
( ) FCC/IC
26115/1857.5 27.63 20.86 6.77 -0.73 20.13 33/33 Pass
26365/1882.5 27.8 21.18 6.62 -0.73 20.45 33/33 Pass
26615/1907.5 27.49 21.04 6.45 -0.73 20.31 33/33 Pass
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LTE Band 25 (1850 MHz — 1915 MHz)
Resource Block Size = 100 BW (MHz) = 20
Modulation: QPSK
EIRP
Conducted
Ch/Frequency Output Sl PAR (limit Ante_nna =R Avgrqge
Output Power Gain Average Limit Results
(MHz) Power A dB 13dB) 4Bi 4B B
Peak(dBm) | AVerage(dsm) (dBi) | (dBm) | (dBm)
FCC/IC
26140/1860 27.43 21.27 6.16 -0.73 20.54 33/33 Pass
26365/1882.5 27.59 21.24 6.35 -0.73 20.51 33/33 Pass
26590/1905 27.05 20.53 6.52 -0.73 19.8 33/33 Pass
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LTE Band 25 (1850 MHz — 1915 MHz)
Resource Block Size = 1 BW (MHz) =1.4
Modulation: 16 QAM
EIRP
Conducted
Ch/Frequency Output Stz PAR (limit Ante_nna = sz_ara}ge
Output Power Gain Average Limit Results
(MHz)/RB offset Power A 4B 13dB) 4Bi dB 4B

Peak(dBm) verage(dBm) (dBi) (dBm) (dBm)

FCC/IC
26047/1850.7/Low 27.52 22.32 5.2 -0.73 21.59 33/33 Pass
26365/1882.5/Mid 26.68 21.63 5.05 -0.73 20.9 33/33 Pass
26683/1914.3/High 26.54 21.28 5.26 -0.73 20.55 33/33 Pass

LTE Band 25 (1850 MHz — 1915 MHz)
Resource Block Size = 25 BW (MHz) =5.0
Modulation: 16 QAM
EIRP
Conducted
Ch/Frequency Output OCondch):ted PAR (limit Argstepna AEIRP Azgra}ge Resul
(MHz) Power utput Power 13dB) ain verage imit esults
Peak(dBm) Average(dBm) (dBi) (dBm) (dBm)
FCC/IC
26065/1852.5 27.82 20.36 7.46 -0.73 19.63 33/33 Pass
26365/1882.5 27.78 20.32 7.46 -0.73 19.59 33/33 Pass
26665/1912.5 27.44 20.16 7.28 -0.73 19.43 33/33 Pass
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LTE Band 25 (1850 MHz — 1915 MHz)
Resource Block Size = 50 BW (MHz) = 10.0
Modulation: 16 QAM
EIRP
Conducted
Conducted ... | Antenna EIRP Average
Ch/(F'\r/zla ﬂ'l;(;ncy CF))ch)\tA?eurt Output Power PAS cgg;n't Gain Average Limit Results
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
26090/1855 27.88 20.08 7.8 -0.73 19.35 33/33 Pass
26365/1882.5 27.78 20.22 7.56 -0.73 19.49 33/33 Pass
26640/1910 27.69 20.34 7.35 -0.73 19.61 33/33 Pass
LTE Band 25 (1850 MHz — 1915 MHz)
Resource Block Size = 75 BW (MHz) = 15.0
Modulation: 16 QAM
EIRP
Conducted
Conducted .. | Antenna EIRP Average
Ch/'(:l\r/? gl;()ency IODg\E\?eurt Output Power PAS Oﬂg';n't Gain Average Limit Results
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
26115/1857.5 27.24 19.84 7.4 -0.73 19.11 33/33 Pass
26365/1882.5 27.55 20.19 7.36 -0.73 19.46 33/33 Pass
26615/1907.5 27.35 20.08 7.27 -0.73 19.35 33/33 Pass
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LTE Band 25 (1850 MHz — 1915 MHz)
Resource Block Size = 100 BW (MHz) = 20
Modulation: 16 QAM
EIRP
Conducted
Ch/Frequency Output Sl PAR (limit Ante_nna EIRP Avgrqge
Output Power Gain Average Limit Results
(MHz) Power A dB 13dB) 4Bi 4B 4B
Peak(dBm) | AVerage(dsm) (dBi) | (dBm) | (dBm)
FCC/IC
26140/1860 27.95 20.36 7.59 -0.73 19.63 33/33 Pass
26365/1882.5 27.73 20.3 7.43 -0.73 19.57 33/33 Pass
26590/1905 27.3 20.53 6.77 -0.73 19.8 33/33 Pass
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6.2.5.8 Conducted Output Power LTE Band 26:

FCC ID: 02Z-EP110 CETECOM™
——

IC ID: 1000W-EP110

LTE Band 26 (814-849 MHz)
RB Size=1 BW (MHz) =14
Modulation: QPSK
EIRP
Conducted
Ch/Frequency Output OConduF?ted PAR (limit Ar(13te_nna AEIRP Azt_ara}ge Resul
(MHz)/RB offset Power utput Power 13dB) ain verage imit esults
Average(dBm) (dBi) (dBm) (dBm)

Peak(dBm) ECC/IC
26697/814.7/Low 28.85 22.88 5.97 1.64 24.52 50 Pass
26865/831.5/Mid 28.75 23.02 5.73 1.64 24.66 38.45 Pass
27033/848.3/High 27.45 22.12 5.33 1.64 23.76 38.45 Pass

LTE Band 26 (814-849 MHz)
Resource Block Size = 25 BW (MHz) =5.0
Modulation: QPSK
EIRP
Conducted
Ch/Frequency Output ComenEE: PAR (limit Antepna =l Avgra}ge |
(MHz) Power Output Power 13dB) Gal_n Average Limit Results
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
26715/816.5 28.49 21.23 7.26 1.64 22.87 50 Pass
26865/831.5 27.86 21.31 6.55 1.64 22.95 38.45 Pass
27015/846.5 27.79 21.09 6.7 1.64 22.73 38.45 Pass
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LTE Band 26 (814-849 MHz)
Resource Block Size = 50 BW (MHz) = 10.0
Modulation: QPSK
EIRP
Conducted
Ch/Frequency Output el PAR (limit Antepna EIRP Avgrqge
Output Power Gain Average Limit Results
(MHz) Power 13dB) .
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
26740/819 27.81 21.2 6.61 1.64 22.84 50 Pass
26865/831.5 27.62 21.24 6.38 1.64 22.88 38.45 Pass
26990/844 27.96 21.13 6.83 1.64 22.77 38.45 Pass

LTE Band 26 (814-849 MHz)
Resource Block Size = 75 BW (MHz) = 15.0
Modulation: QPSK
EIRP
Conducted
Ch/Frequency Output ClleleEe PAR (limit Antepna =l Avgra}ge
Output Power Gain Average Limit Results
(MH2) Power 13dB) .
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
26765/821.5 28.08 21.2 6.88 1.64 22.84 50 Pass
26865/831.5 28.05 21.17 6.88 1.64 22.81 38.45 Pass
26965/841.5 28.14 21.09 7.05 1.64 22.73 38.45 Pass
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LTE Band 26 (814-849 MHz)
Resource Block Size = 1 BW (MHz) = 1.4
Modulation: 16 QAM
EIRP
Conducted
Conducted .| Antenna EIRP Average
U ARIET) Wil Output Power PAR (limit Gain Average Limit Results
(MHz)/RB offset Power 13dB) .

Peak(dBm) Average(dBm) (dBi) (dBm) (dBm)

FCC/IC
26697/814.7/Low 28.41 22.03 6.38 1.64 23.67 50 Pass
26865/831.5/Mid 28.81 22.53 6.28 1.64 24.17 38.45 Pass
27033/848.3/High 26.97 21.19 5.78 1.64 22.83 38.45 Pass

LTE Band 26 (814-849 MHz)
Resource Block Size = 25 BW (MHz) =5.0
Modulation: 16 QAM
EIRP
Conducted
Ch/Frequency Output ClleleEe PAR (limit Antepna o Avgra}ge
Output Power Gain Average Limit Results
IRk Power | Average@Bm) | ~%® | (@Bi) | (@Bm) | (dBm)
Peak(dBm) g
FCC/IC
26715/816.5 27.85 20.32 7.53 1.64 21.96 50 Pass
26865/831.5 27.83 20.24 7.59 1.64 21.88 38.45 Pass
27015/846.5 28 20.1 7.9 1.64 21.74 38.45 Pass
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FCC ID: 02Z-EP110
IC ID: 1000W-EP110

Test Report #. EMC_INTEL_054_14001_FCC22_24_27_LTE_WWAN_rev2_Partl
Date of Report: 2014-12-16

CETECOM"
L o

LTE Band 26 (814-849 MHz)
Resource Block Size = 50 BW (MHz) = 10.0
Modulation: 16 QAM
EIRP
Conducted
Ch/Frequency Output Sl PAR (limit Ante_nna EIRP Avgrqge
Output Power Gain Average Limit Results
(MHz)/RB Power 13dB) .
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
26740/819 28.04 20.29 7.75 1.64 21.93 50 Pass
26865/831.5 28.35 20.34 8.01 1.64 21.98 38.45 Pass
26990/844 28.1 20.03 8.07 1.64 21.67 38.45 Pass
LTE Band 26 (814-849 MHz)
Resource Block Size = 75 BW (MHz) = 15.0
Modulation: 16 QAM
EIRP
Conducted
Conducted .| Antenna EIRP Average
Ch/'(:l\r/? gl;()ency IODg\E\?eurt Output Power PAS Oﬂg';mt Gain Average Limit Results
Average(dBm) (dBi) (dBm) (dBm)
Peak(dBm) ECC/IC
26765/821.5 27.4 19.8 7.6 1.64 21.44 50 Pass
26865/831.5 27.25 19.82 7.43 1.64 21.46 38.45 Pass
26965/841.5 27.69 20.22 7.47 1.64 21.86 38.45 Pass

6.2.6 Test Verdict

Pass
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6.3 PEAK-AVERAGE Ratio

6.3.1 References

FCC CFR 47 §24.232 (D); FCC CFR 47 §27.50 (D) (5)
RSS-132(5.4); RSS-133(6.4); RSS-130 (4.4); RSS-139(6.4);

6.3.2 Limits:

Power measurements for transmissions by stations authorized under this section may be made either in
accordance with a Commission-approved average power technique or in compliance with paragraph (e) of this
section. In both instances, equipment employed must be authorized in accordance with the provisions of §24.51.
In measuring transmissions in this band using an average power technigue, the peak-to-average ratio (PAR) of
the transmission may not exceed 13 dB.

6.3.3 Results:
The results are contained in the tables of the previous section under column ‘PAR’.

6.3.4 Verdict:
Pass
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6.4 Occupied Bandwidth
6.4.1 References

FCC: CFR Part 2.1053, CFR Part 22.917, CFR Part 24.238 (b), CFR Part 27.53 (g), CFR Part 90.209 (b)
IC: RSS-Gen Section 6.6; RSS-132 Section 4.5.1; RSS-133 Section 2.6, RSS-139 Section 6.5, RSS-199 Section
4.2.

6.4.2 Limits

RSS-199 Section 4.2:
The channel bandwidth shall be equal to or greater than 1MHz and shall be reported by the certification
applicant.

6.4.3 Measurement Requirements:

The occupied bandwidth in lieu of 99% bandwidth, that is the frequency bandwidth such that, below its lower
and above its upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean
power radiated by a given emission.

The 26 dB bandwidth is the width of the emission signal between 2 points, one below the carrier center
frequency and one above the carrier frequency, outside of which all emissions are attenuated by 26 dB below
the transmitter power.

6.4.4 Test Method:

Measurements for Occupied bandwidth (OBW) are done according to the FCC KDB procedure 971168 D01 Power
Meas License Digital Systems v02r02 Section 4.

Section 4.1 for 26dB bandwidth

Section 4.2 for 99% OBW
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Date of Report: 2014-12-16

6.4.5 Test Results / Plots

6.4.5.1OBW LTE FDD Band 17 table:

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

LTE Band 17 (704 MHz — 716 MHz) - Modulation: QPSK

Channel No. Frequency (MHz) (2I\(/3II(—j|I23) (gl\i(l)-/;)z)
RB Size = 25 RB Offset = 0 BW (MHz) =5
23790 | 710 | 5.04 | 4.48
RB Size = 50 RB Offset = 0 BW (MHz) = 10
23790 | 710 | 9.84 | 8.98

LTE Band 17 (704 MHz — 716 MHz) - Modulation: 16QAM

Channel No. Frequency (MHz) (ZI\(/SIij) (i;);)_/;’z)
RB Size = 25 RB Offset = 0 BW (MHz) =5
23790 | 710 | 4.93 | 4.47
RB Size =50 RB Offset = 0 BW (MHz) = 10
23790 | 710 | 9.85 | 8.97
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6.4.5.2 OBW LTE FDD Band 17 plots:

FCC ID: 02Z-EP110

IC ID: 1000W-EP110

LTE Band 17 Channel 23790 (710 MHz) — RB Size = 25; RB Offset = 0; BW =5 MHz

CETECOM"
L o

26 OBW Modulation = QPSK

99% OBW Modulation =

QPSK

Spectrum u%:[ Spectrum u%:[
Ref Level 37.00 dBm Offset 23.20 dB & RBW 50 kHz Ref Level 37.00 dBm Offset 23.20 dB & RBW 50 kHz
Att 30 dE SWT  75.8ps @ VBW 1MHz Mode auto FFT Att 30 dE SWT  75.8ps @ VBW 1MHz Mode auto FFT
Count 100/100 Count 100/100
(@ LAP Max (@ L4F Max
M1[1] 11.13 dBm)| Mi[1] 13.12 dBm)|
a0d 710.82280 MHz 304 712.00030 MHz
ndB 26.00 dB| Occ Bw 4.482000000 MHz
20 d Bw 5.049000000 MHz
M1 qfactor 140.8 20d
10d P it X A M1
[ \ 104 Tlm.-w\nlup.hz
§ ) | [
-10 /"’ ‘Y\A 0 dBm ) \
B A Sl T S o el o 104 / \I\
b -20
f e
<o d e Y N
JNM r\f%\
50 i Ty
-60 40
GF 710.0 MHz 10000 pts Span 15.0 MHz
Marker S04
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 710.8228 MHz 11.13 dBm ndB down 5.049 MHz
T1 1 707.4703 MHz -14.84 dBm nde 26.00 dB -60 d
T2 1 712.5193 MHz -14.87 dBm Q factor 140.8 CF 710.0 MHz 10000 pts Span 15.0 MHz
| T Heasuring.. T e ) | measuring UL [
Date: 28.AUG.2014 02:43:04
Date: 28.AUG.2014 02:41:59
26 OBW Modulation = 16 QAM 99% OBW Modulation = 16 QAM
Spectrum r‘%" Spectrum n%::
Ref Level 37.00 dBm  Offset 23.20 8 @ RBW 50 kHz ReflLevel 37.00 dm  Offset 23,20 db @ RBW 50 kHz
At 30de SWT 758 @ VBW 1MHz  Mode Auto FFT At 30dE SWT 758 ps @ VBW 1MHz  Mode Auto FFT
Count 100/100 Count_100/100
@14P Max (@ T4P Max
Mi[1] 11.58 dBm| mi[1] 10.07 dBm|
30 d 708.70630 MHz 304 710.76580 MHz|
nde 26.00 dB)| Oce Bw 4.476000000 MHz|
20 d Bu 4.933500000 MHz
MYI Q factor 143.7] 20d
10d e M1
r \’ 10d Ty y +
od j TNWWMMWW W‘T
10 d }[ K o d
-20 d j \
S| ot ] -10d
‘WW W"W\,\A%
pra.gb v 204
-40 dl W"WJM WWW
50 d R ]
-60 d -40d
CF 710.0 MHz 10000 pts Span 15.0 MHz
Marker S04
Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 708.7063 MHz 11.58 dBm ndb down 4.9335 MHz
T1 1 707.5468 MHz -14,40 dBm ndp 26,00 de -60d
T2 1 712.4803 MHz -14.40 dBm q factar 143.7 CF 710.0 MHzZ 10000 pts Span 15.0 MHz
i ] Measuring... e e )il Measuring... b Sieaeizs g

Date:28 AUG 2014 02:40:40

014 023927
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM ™
W«»»

Date of Report: 2014-12-16

IC ID: 1000W-EP110

(LTE Band 17) Channel 23790 (710 MHz) — RB Size = 50; RB Offset = 0; BW = 10 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum ] u%:

RefLevel 37.00 dem  Offset 23.20 dB @ RBW 50 kHz

Att 30dB SWT 151.7ps @ YBW 1MHz Mode Auto FFT
Count 1004100
@1aP Max
M1[1] 9.08 dBm|
30d 711.88850 MHz
ndB 26.00 db)|
20d Bw ©.846000000 MHz
w1 @ factor 72.9)
10d m T Sy P
P
od }
10 -
Ll L bt

it - M\"‘h

-40 d

s0d

-60 d

CF 710.0 MHz 10000 pts Span 30.0 MHz

Marker’

Type | Ref | Trc | X-value | Y-value Function Function Result
[ 1 711.8885 MHz 9.08 dBm ndB down 9.846 MHz
T1 1 705.1265 MHz -16.93 dim ndb 26.00 db
T2 1 714.9725 MHz -17.02 dim Q factor 72.3

i ] Measuring... @l B s

Date:28 AUG 2014 02:46:43

Spectrum

(=]

Ref Level 37.00 dBm  Offset 23.20 dB @ RBW 50 kHz
Att 308 SWT  15L7ps @ VBW 1MHz Mode Auto FFT
Count 100/100

[@14P Max

M1[1]

Occ Bw 8.988000000 MHz|

9.81 dBm|
711.88630 MHZ]

Tlgy FITAPRICN R R PO

hd R

L bbbt i \WW‘W e

Ulﬂ(m

i

Date: 28 AUG

-0 df
50 d
-50 d
CF 710.0 MHz 10000 pts Span 30.0 MHz
i)
Il TR TR

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum ] u%:

Ref Level 37.00 dm  Offset 23.20 dB @ RBW 50 kHz

Att a0dB SWT 151,745 @ VBW 1MHz Mode Auto FFT
Count 100/100
@14P Max
M1[1] 8.45 dBm|
30d 718.15150 MHz
ndB 26.00 db)|
20 d Buw 9.858000000 MHz
Qfgpctor 72.9)
10 di
) ENPISN IPRTEI
s (F"
10 hy 5
T PeTI

o e '
.

-40 d
50 d
-60 d
CF 710.0 MHz 10000 pts Span 80.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 T 713,1515 MHz 8,45 dBm ndB down 9.858 MHz
T1 1 705.1505 MHz -17.42 dim ndb 26.00 db
T2 1 715.0085 MHz -17.56 dBm Q factor 72.3
i [ Measuring.. WAMRALIED WO o

Date:28 AUG 2014 024827

(=]

Spectrum
Ref Level 37.00 dBm  Offset 23.20 db @ RBW 50 kHz
Att 30de SWT 1517ps @ VBW LMHz Mode Auto FFT
Count 100/100
(@ 1AP Max

M1[1] 10.19 dBm|
304 713.74850 MHz|

OccBw 8.970000000 MHz|
20d

M1
10d ¥
EETVT TR P

o) YT J/ \WMW
darah L

—zud'{wf.\mw

"

-40d o

50d

60 d

CF 710.0 MHz 10000 pts Span 30.0 MHz
m—

i et G &8

Date: 28 AUG 201

25.08.2013

ozt O
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Date of Report: 2014-12-16 IC ID: 1000W-EP110 L

6.4.5.30BW LTE FDD Band 2 table:

LTE Band 2 (1850 MHz — 1910 MHZz) -Modulation: QPSK
Channel No. Frequency (MHz) (ZI\?IS; (iila(lilA)z)

RB Size =1 RB Offset = 0

18900 | 1880 | 0.326 | 0.302
RB Size = 6 RB Offset = 0 BW (MHz) = 1.4
18900 | 1880 | 1.83 | 1.11
RB Size = 15 RB Offset = 0 BW (MHz) =3
18900 | 1880 | 3 | 2.69
RB Size = 25 RB Offset = 0 BW (MHz) =5
18900 | 1880 | 4.98 | 4.47
RB Size = 50 RB Offset = 0 BW (MHz) = 10
18900 | 1880 | 10.2 | 8.96
RB Size = 75 RB Offset = 0 BW (MHz) = 15
20175 | 17325 | 15.38 | 13.42
RB Size = 100 RB Offset = 0 BW (MHz) = 20
20175 | 1732.5 | 19.59 | 17.88
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Date of Report: 2014-12-16 IC 1D: 1000W-EP110 -
LTE Band 2 (1850 MHz — 1910 MHz) -Modulation: 16QAM
Channel No. Frequency (MHz) (ZI\?IS; (iila(lilA)z)
RB Size =1 RB Offset = 0 BW (MHz) = 0.18
18900 | 1880 | 0.396 | 0.315
RB Size = 6 RB Offset = 0 BW (MHz) = 1.4
18900 | 1880 | 1.83 | 1.15
RB Size = 15 RB Offset = 0 BW (MHz) = 3
18900 | 1880 | 3 | 2.69
RB Size = 25 RB Offset =0 BW (MHz) =5
18900 | 1880 | 4.99 | 4.46
RB Size = 50 RB Offset = 0 BW (MHz) = 10
18900 | 1880 | 9.9 | 8.94
RB Size = 75 RB Offset = 0 BW (MHz) = 15
20175 | 17325 | 14.98 | 13.42
RB Size = 100 RB Offset = 0 BW (MHz) = 20
20175 | 1732.5 | 19.93 | 17.87
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Test Report #:

Date of Report: 2014-12-16

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

6.4.5.4 OBW LTE FDD Band 2 plots:

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

Channel 18900 (1880 MHz) — RB Size = 1; RB Offset = 0; BW = 1.4 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum uvn
Ref Level 23.00 dBm  Offset 23.20 dB @ RBW & kHz
Att 16de  SWT 370.2ps @ VBW 1MHz  Mode Auto FFT
Count 1007100
@18P Max
20 d cs M1[1] 14.94 dBm|
1.880085350 GHz
10 dl dB 26.00 dB|
l Bw 326.100000000 kHz
od Q factor 5765.4]
T 'h%g
-iod i
and %
a0 d / \
o et . MM"‘\MW
-60 d
70 d
CF 1.88 GHz 10000 pts Span 3.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 T 1.88008535 GHz 14.94 dbm ndB down 3361 kHz
T1 L 1,87992725 GHz -11.14 dBm ndb 26,00 dB
T2 1 1.68025335 GHz -11.11 dBm Q factar 5765.4
il | Measuring...  WANNNANND i

AUG 2014 035724

Spectrum n%:(
Ref Level 23.00 dBm  Offset 23.20 0B & RBW & KMz
att 1Sde SWT 379.2 ps @ VBW LMHz Mode Auto FFT
Count 100/100
(@ 1aF Max
o M1[1] 14.90 dBm|
" 1.880085500 GHz
oce Bw 202.700000000 kHz]
10d | }
o d
T ’lﬂﬁ
-10 df M. %
204 ’ MMM

a0d /’.
-40 d

WW

o

50 d
70d
CF 1.88 GHz 10000 pts Span 3.0 MHz
_— —
)i | measuring...  @HNNNNNND ik Sz 4
Date: 28

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum

(=]

Ref Level 23.00 dBm

Offset 23.20 dB & RBW 5 kHz

Att 15d8 SWT 3792 is @ VBW 1MHz Mode 4uto FFT
Count 100/100
@14P Max
20 d M1[1] 12.67 dBm
- 1.880017250 GHz
10d ) 26.00 db)|
l Bw 396.000000000 kHz
od qQ factor 4747.5
-10 d T o
20 ot M‘*«m
s v '*\
-40 di = wm
“50 di
-60
70 di
CF 1.88 GHz 10000 pts Span 3.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 1,88001725 GHz 12,67 dem ndE down 396.0 kHz
T1 1 1.87989935 GHz -13.28 dBm ndb 26.00 db
T2 1 188029535 GHz -13.30 dBm Q factor 4747.5
Fe00.2011
)i ] measuring.. Wi » e FE

Date:28 AUG 2014 04:00:00

Spectrum e
Ref Level 23.00 dBm  Offset 23.20 db @ RBW 5 kHz
Att 15de  SWT 379.2 p5 @ YBW 1 MHz Mode Auto FFT
Count 100/100
@ 14P Max
204 M1[1] 12.69 dBm)|
1 1.880017250 GHz|
104 y ‘] Occ Bw 315.900000000 kHz|
.
T ‘b%?
-10 di VW\
-20d %' Tt
o i

40 d /‘f"M
L]

60 d

-70d

CF 1.88 GHz

10000 pts Span 3.0 MHz

Il

25.08.2013

Measuring... (N 025010

b

Date:28 AUG 2014 03:59:10
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110

Date of Report: 2014-12-16

CETECOM"
L o

IC ID: 1000W-EP110

Channel 18900 (1880 MHz) — RB Size = 6; RB Offset = 0; BW = 1.4 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

— )
= f«fwmﬁ\ %A%MM‘*\%
/ \ P N
ot A el M
— 26 OBW Modulation = 16 QAM —— 99% OBW Modulation = 16 QAM
/ ® Ref Bm
) [ a]
= ettt Il = | B ey
| \ / \
, N J \
N N
Y \‘M“\'\a | . ‘vfxﬁfz”'{[ \WMLA‘
el \'\"f% WW v“wwm

Date: 12.NOV.2014 11:51:15

e: 12.NOV.2014 11:52:14
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 ctr’com ™
W«»»

Date of Report: 2014-12-16

IC ID: 1000W-EP110

Channel 18900 (1880 MHz) — RB Size = 15; RB Offset = 0; BW = 3 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Date: 17.0CT.2014 11:40:29

® o ® .
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/ \ j/ \
MW\/ - \\ww‘ e :ﬁ W%"“I v a0m
: MLF M
26 OBW Modulation = 16 QAM — . ”99% OBW Modulation = 16 QAM
® Ref Bm ® Ref 30 Bm m:
[a]
el Bt el o e
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/ \\i J/ l\
- '”\iu"v"v \‘M{../L il = | v\%[
MW % 4WU&LM#W Wv&
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl
Date of Report: 2014-12-16

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

Channel 18900 (1880 MHz) — RB Size = 25; RB Offset = 0; BW =5 MHz

26 OBW Modulation = QPSK 99% OBW Modulation = QPSK

Spectrum ] “5‘ Spectrum ] n%:
Ref Level 23.00 dBm  Offset 23,20 db @ RBW 50 kHz Ref Level 23.00 dm  Offset 23.20 dB @ RBW 50 kHz
Att 15d8  SWT  75.8ps @ VBW 1MHz Mode Auto FFT Att 15d8 SWT 758 ps @ VBW 1MHz Mode aAuto FFT
Count 100/100 Count 100/100
@ 18P Max (@14P Max
20 d M1[1] 9.12 dBm| 20 d M1[1] 9.43 dBm)|
™ 1.88184730 GHz 1.88031640 GHz
104 dB- 26.00 dB)| M1 occBw 4.477500000 MHZ|
A M 4.983000000 MH2| 10d = i TN e
od Q factol 377.7 T
; y ]
-0 d T?)( ‘(2 / \
2o d J{j -10 d / \
20d y AT L\ww -20di \\'LI\
™ AW
aof
o ] %w\
50 d M‘JW Pl la ]
A b,
60 d R A
704 s0d
CF 1.88 GHz 10000 pts Span 15.0 MHz &0d
Marker
Type | Ref | Trc | ¥-value | ¥-value |__Function__| Function Result |
M1 1 1.8618473 GHz 9.12 dBm ndB down 4.883 MHz -7od
T1 1 1.8775168 GHz -16.89 dim ndb 26,00 dB
T2 1 1.6624998 GHz -16.86 dim Q factar 377.7 CF 1.88 GHz 10000 pts Span 15.0 MHzZ
i ] Measuring...  @NANANNND ik R )i | measuring...  SRNNNNAND i AN 4

Date:28 AUG 2014 04:3020

Date: 28 AUG 2014 0423:55

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum ] “5‘ Spectrum ] n%:
Ref Level 23.00 dBm  Offset 23,20 dB @ RBW &0 kHz Ref Level 23.00 dm  Offset 23.20 dB @ RBW 50 kHz
Att 15ds SWT  75.8ps @ VBW 1MHz Mode auto FFT Att 15d8 SWT 758 ps @ VBW 1MHz Mode aAuto FFT
Count 1007100 Count 100/100
@14P Max (@14P Max
20 d M1[1] 10.14 dBm| 20 d M1[1] 9.07 dBm)|
il 1.87983730 GHz 1.88054380 GHZ
104 h 2 26.00 dB)| M1 OceBw 4.468500000 MHZ|
A L ¥ |
BW 4.992000000 MHz| iod i
od Qfacto 276.6) R P
/ y |
-0 d . , \
50 d }) ‘Y -10d
s0d WWM [, W\W 20d / \
anaphsd " M\N,J\NJ‘/ P
o 04 ol fe s
-50 M
pE Il
-60 d
70d s0d
CF 1.88 GHz 10000 pts Span 15.0 MHz &0d
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 1.8798373 GHz 10.14 dBm ndB down 4.882 MHz -7od
T1 L 1,8774973 GHz -15.84 dim ndb 26,00 dB
T2 1 18824893 GHz -15.85 dBm Q factar 376.6 CF 1.88 GHz 10000 pts Span 15.0 MHzZ
)i | Measuring...  WNNNNAAND i Sovras 7 )i Measuring...  WUNNRRRED i

AUG 2014 0424145

Page 75 of 128




Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

Date of Report: 2014-12-16

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

Channel 18900 (1880 MHz) — RB Size = 50; RB Offset = 0; BW = 10 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum ] “5'

Ref Level 30,00 dem  Offset 23.20 dB @ RBW 100 kHz

Att 25db  SWT  75.8ps @ VBW 1MHz  Mode Auto FFT
Count 1007100
@18P Max
M1[1] 8.76 dBm|
20 d 1.87777250 GHz
ndB 26.00 dB)|
04 M1 Bw 10.209000000 MHz
rmww [een \xﬂMuT 183.9
0d / \
10d y T{z
20 d \,,

P i i e e wmf\,\m‘
= =
a0 d
50 d
-60 d
CF 1.88 GHz 10000 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |

M1 T 1.8777725 GHz .76 dBm ndB down 10,208 MHz
T1 L 18749225 GHz -17.23 dim ndb 26,00 dB
T2 1 18851315 GHz -17.19 dBm Q factar 183.9
. T008.0017
i | Measuring...  WNNNNAAND i e

Date:28 AUG 2014 043520

Spectrum

=)

Ref Level 30,00 dBm  Offset 23.20 dB @ RBW 100 kHz

Att 25dBs SWT 75.8 ps @ VBW 1 MHz Mode Auto FFT
Count 100,100
@ 14 Max
M1[1] 10.05 dBm|
1.88368780 GHZ|
20d Occ Bw 8.964000000 MHz|
M1
10dl - ¥
WWWM\«T
0 d ) \
-10 d / \
=20 d

Mwwﬁmw

40 d

50 d

60 d

CF 1.88 GHz 10000 pts Span 30.0 MHz
)i | measuring...  @RNANANAD ik Hosan

Date: 28 AUG 2014 04:34:41

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum ] “5'

Ref Level 30,00 dem  Offset 23.20 dB @ RBW 100 kHz

Att 25d8 SWT  758ps @ VBW 1MHz  Mode Auto FFT
Count 100/100
@14P Max
M1[1] 9.08 dBm|
s0d 1.88091350 GHz
ndB 26.00 dB)|
04 Ml Bw 9.900000000 MHZ

frigrom iy, 190.0]

40 di
-50d
-60 d
CF 1.88 GHz 10000 pts Span 30.0 MHZ
Marker
Type | Ref | Trc | ¥-value | ¥-value |__Function__| Function Result |
M1 1 1.8809135 GHz 9.0& dBm ndB down 9.9 MHz
T1 1 1.8750365 GHz -16.97 dBm ndB 26,00 dB
T2 1 1.8849365 GHz -16.94 dBm Q) factor 190.0
i ] Measuring... ] Howons 7

Date:28 AUG 2014 04:36:43

Spectrum

=)

Ref Level 30,00 dBm  Offset 23.20 dB @ RBW 100 kHz

Att 25dBs SWT 75.8 ps @ VBW 1 MHz Mode Auto FFT
Count 100,100
@ 14 Max
M1[1] 7.08 dBm)|
1.88309450 GHz|
20d Occ Bw 8. MHzZ]
10d .
TIA P Ty W,LT
¥ /T |
-10 d / \
=20 d

i P et i e ‘LWMWMMWL"'W
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-40 d
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CF 1.88 GHz 10000 pts Span 30.0 MHz
T e U ™ R T

Date: 28 AUG 2014 0
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Test Report #:

Date of Report: 2014-12-16
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FCC ID: 02Z-EP110

IC ID: 1000W-EP110

Channel 18900 (1880 MHz) — RB Size = 75; RB Offset = 0; BW = 15 MHz

CETECOM"
L o

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Date:28 AUG 2014 04:39:21

Spectrum u%:
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 200 kHz
Att 25d8 SWT 57ps @ YBW 1MHz Mode Auto FFT
Count 1007100
@1aP Max
M1[1] 8.93 dBm
0 d 1.88244130 GHz
ndB 26.00 dB)
1nd ML Bw 15.385500000 MHz
(HMWM 122.4]
od / \
-1od - 7/ %;\
-20 s
-30 A
- T V)
Pl o g,
50 d
nd
GF 1.88 GHz 10000 pts Span 45.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1,8824413 GHz 8.93 dBm ndB_down 15,3855 MHz
Ti 1 1.6720643 GHz -17.07 dBm nde. 26.00 db
T2 1 1.8874498 GHz -17.01 dBm Q factor 1224
i ] Measuring... @l ] e o

e

Spectrum u%:\
Ref Level 30.00 dBm  Offset 23.20 db @ RBW 200 kHz
Att 2568 SWT 57ps ® VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 8.70 dBm|
1.88339980 GHZ
20d Oce Bw 13.423500000 MHz|
M1
S T
10d T,M/vwvw | WT
0 df [ \
N /‘/ »\
-20d
04 e ey \IM""V W
e u"“\.-mvmr\
-50 df
-60
CF 1.88 GHz 10000 pts Span 45.0 MHz
—
i ] Measuring... @ gl el

oamz2 g

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Date:28 AUG 2014 044128

Spectrum u%:
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 200 kHz
Att o5dp SWT 57ps @ YBW 1MHz  Mode Auto FFT
Count 100/100
@14P Max
M1[1] 9.60 dBm
o0 d 1.87507480 GHz,
ndB 26.00 dB|
10 " Buw 14.980500000 MHz
Fii Ediahi 125.2
od / \
-10d /TvL 1&2\
-20 dl
30 :M.w‘v’”w PN L ]
o I,
-50 dl
60 d
GF 1.88 GHz 10000 pts Span 45.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1,8750748 GHz 9.60 dBm nde down 14,9805 MHz
Ti 1 1.8725098 GHz -16.41 dBm ndg 26.00 db
T2 1 1,8874903 GHz -16.36 dBm Q factor 125.2
- — 76082010
i |7 Measuring... WRNANANND W i
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Att 25 b
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Test Report #:
Date of Report: 2014-12-16
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FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

Channel 18900 (1880 MHz) — RB Size = 100; RB Offset = 0; BW = 20 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum ] u%:

Ref Level 30.00 dem  Offset 23.20 dB @ RBW 200 kHz

Att 25d8 SWT 76215 @ YBW 1MHz Mode Auto FFT
Count 1004100
@1aP Max
M1[1] 10.60 dBm|
20 d 1.87382300 GHz
b ndB 26.00 db)|
10 dl Bw 10.560000000 MHz|

5 ‘!‘«ﬂ—’ ™ PR "mmm;xa.TL 95.7
— i ¥
7 N

S i

WW\\N‘[W

50 d

nd

CF 1.88 GHz 10000 pts Span 60.0 MHz

Marker’

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 1673823 GHz 10,60 dBm ndB down 19,59 MHz
T1 1 1.670228 GHz -15.39 dim ndb 26.00 db
T2 1 1.889819 GHz -15.42 dBm Q factor 95.7

N T Feasaring. TRNT2013

i
Date:28AUG 2014 (

Spectrum u%:\
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 200 kHz
Att 2508 SWT 76,215 @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 7.28 dBm)|
1.87688830 GHz
20d Oce Bw 17.880000000 MHz|
10 di b1 T
N }mew N’WM"W\T\
-10d / \
20d \\
s e i T AT
dapi”] 2TV
s0d
-0d
CF 1.88 GHz 10000 pts Span 60.0 MHz
i ] Measuring... @AM D i e

o4mans 7

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum ] u%:

Ref Level 30.00 dm  Offset 23.20 dB @ RBW 200 kHz

Att 25dB  SWT 76,245 @ VBW 1MHz  Mode Auto FFT
Count 100/100
@14P Max
M1[1] 8.12 dBm|
o0 a 1.87928900 GHz
ndB 26.00 db)|
104 1] Buw 19.932000000 MHz

Ny rm\_,,, ~ T A ,‘ 94.3]
-10d J \
¥ i

T L0 Y

2 b ol oy
50 d
60 d
CF 1.8B GHz 10000 pts Span 60.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 T 1,679289 GHz 8.12 dBm ndB down 19,932 MHz
T1 1 1.670031 GHz -17.89 dim ndb 26.00 db
T2 1 1.889963 GHz -17.88 dBm Q factor 94.3
i [ teasuring.. WEARANALD WO ot
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Spectrum u%:\
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 200 kHz
Att 2508 SWT 76,215 @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 6.25 dBm)|
1.87628300 GHz
20d Oce Bw 17.874000000 MHz|
10d
T T2
Tl«wwwww NMNMW
od f \
-10d / \
20d \
-30d o]
W LN ¥ V"VWM
LY bl
WY ¥
s0d
-0d
CF 1.88 GHz 10000 pts Span 60.0 MHz
i Weasuring..  MANMGARAD WA oman
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FCC ID: 02Z-EP110
IC ID: 1000W-EP110

Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl
Date of Report: 2014-12-16

CETECOM"
L o

6.4.5.50BW LTE FDD Band 4 tables:

LTE Band 4 (1710 MHz - 1755 MHz) -Modulation: QPSK
Channel No. Frequency (MHz) (2I\(/3II(—j|I23) (Elii(l)—/loz)

RB Size =1 RB Offset = 0 BW (MHz) = 0.18
20175 | 1732.5 | 0.325 | 0.318
RB Size =6 RB Offset =0 BW (MHz) =1.4
20175 | 1732.5 | 1.78 | 11

RB Size =15 RB Offset =0 BW (MHz) =3
20175 | 1732.5 | 2.95 | 2.68
RB Size = 25 RB Offset =0 BW (MHz) =5
20175 | 1732.5 | 4.93 | 4.47
RB Size =50 RB Offset =0 BW (MHz) = 10
20175 | 1732.5 | 9.96 | 8.97
RB Size =75 RB Offset =0 BW (MHz) = 15
20175 | 17325 \ 14.98 \ 13.53
RB Size =100 RB Offset =0 BW (MHz) = 20
20175 \ 17325 \ 20.25 \ 17.94
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CE”ECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 g
LTE Band 4 (1710 MHz — 1755 MHZz) -Modulation: 16 QAM
Channel No. Frequency (MHz) (ZI\?IS; (iila(lilA)z)
RB Size =1 RB Offset = 0 BW (MHz) = 0.18
20175 | 1732.5 | 0.397 | 0.341
RB Size = 6 RB Offset = 0 BW (MHz) = 1.4
20175 | 17325 | 1.81 | 1.12
RB Size = 15 RB Offset = 0 BW (MHz) = 3
20175 | 17325 | 2.96 | 2.68
RB Size = 25 RB Offset =0 BW (MHz) =5
20175 | 17325 | 4.95 | 4.47
RB Size = 50 RB Offset = 0 BW (MHz) = 10
20175 | 17325 | 9.8 | 8.96
RB Size = 75 RB Offset = 0 BW (MHz) = 15
20175 | 17325 | 14.89 | 13.43
RB Size = 100 RB Offset = 0 BW (MHz) = 20
20175 | 1732.5 | 19.98 | 17.89
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6.4.5.6 OBW LTE FDD Band 4 plots:

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

Channel 20175 (1732.5 MHz) — RB Size = 1; RB Offset = MID; BW = 1.4 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum ] L
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW G kHz
Att 25d8  SWT 758315 @ VBW 1MHz Mode Auto FFT
Count 1007100
@1aP Max
M1[1] 15.21 dBm|
o - 1.732585250 GHz
ndB 26.00 db)|
104 Bw 325.500000000 kHz|
]. Q factor 5322.8|
od
A
. M
20 d M
-30d
-an d W'M
skt g ;
iy
nd
CF 1.7325 GHz 10000 pts Span 5.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 1,73258525 GHz 15,21 dBm ndB down 325.5 kHz
T1 1 1.73242775 GHz -11.02 dBm ndb 26.00 db
T2 1 1.73275325 GHz -10.89 dim Q factar 5322.8
- TANT2013
i ] Measuring... g S

Date:28 AUG 2014 20:07:00

Spectrum ]

(=]

Ref Level 30.00 dBm
Att 25 db
Count 100/100

Offset 23.20 dB @ RBW G kHz

SWT 7583 ps @ VBW 1MHz Mode 4uto FFT

[@14P Max

M1[1]

T Oce Bw

15.23 dBm|
1.732585250 GHz|
318.500000000 kHz|
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26 OBW Modulation = 16 QAM

99% OBW Modulation =

16 QAM

Spectrum ]

=

Ref Level 30.00 dBm  Offset 23.20 dB @ RBW G kHz

Att 25d8  SWT 758315 @ VBW 1MHz Mode Auto FFT
Count 1007100
@1aP Max
M1[1] 12.74 dBm|
o 1.732626250 GHz
W1 ndB 26.00 db)|
104 Bw 397.500000000 kHz|
i 1 Q factor 4358.8|
od “W
-10 i ﬁ M
20 d "'"’*m..,\
-30d
-40d M
) Mot
REEEN gl b
nd
CF 1.7325 GHz 10000 pts Span 5.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 1,73262625 GHz 12,74 dBm ndB down 397.5 kHz
T1 1 1.73239925 GHz -13.32 dim ndb 26.00 db
T2 1 1.73279675 GHz -13.20 dBm Q factor 4358.8
- TANF2013
T T e e
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Spectrum ]
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Ref Level 30.00 dBm
Att 25 db
Count 100/100

Offset 23.20 dB @ RBW G kHz

SWT 7583 ps @ VBW 1MHz Mode 4uto FFT

[@14P Max
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12.78 dBm|
1.732626250 GHz|
341.500000000 kHz|
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Test Report #:
Date of Report: 2014-12-16
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FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

Channel 20175 (1732.5 MHz) — RB Size = 6; RB Offset = 0; BW = 1.4 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

10d {, L
od

Spectrum [@
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 20 kHz
25dp  SWT 947 ps @ VBW 1MHz Mode Auto FFT

Count 1007100

(@16P Max
M1[1] 12.57 dBm

0 d 1.732862670 GHz
B 26.00 dB)

1.780620000 MHz

mﬂr 968.3]

1o d 11 / & I

40 d

50 d

nd

CF 1.7325 GHz 10000 pts Span 4.2 MHz

Marker’

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 1,73286267 GHz 12,57 dBm ndB down 1.78962 MHz
T1 1 1.73160813 GHz -13.43 dim ndb 26.00 db
T2 1 1.73339775 GHz -13.42 dBm Q factor 968.3

i | Measuring... GRNANACND s e

Date:28 AUG 2014 2021:3

e

Spectrum

(=]

Ref Level 30.00 dBm
2508 SWT
Count 100/100

Offset 23.20 db @ RBW 20 kHz

947 ps @ VBW 1 MHz

Mode Auto FFT

[@14P Max

M1[1] 12.62 dBm)|

1.732862250 GHz|

el

Occ Bw 1.102080000 MHZ]

A,

-10d

-20 d /\/
30 df =

-50d

60 d

CF 1.7325 GHz

10000 pts

Span 4.2 MHz

Il

Date:28 AUG 2014 20:17:50

"
s

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Ei'\\‘sa(nr

Spectrum u%:
Ref Level 30.00 dBm  Offset 23.20 db @ RBW 20 kHz
25d8  SWT 94705 ® YBW 1MHz Mode Auto FFT
Count 1004100
@1aP Max
M1[1] 11.88 dBm|
20 d 1.732706010 GHz
w1 hdB 26.00 db)|
10d .V 1.811880000 MHz
956.3

L/

Vel

50 d

nd

CF 1.7325 GHz 10000 pts Span 4.2 MHz

Marker’

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 1,73270601 GHz 11,68 dbm ndB down 181168 MHz
T1 1 1.73160183 GHz -14.12 dBm ndb 26.00 db
T2 1 1.73341371 GHz -14.12 dBm Q factor 956.3

i ] Measuring... gk St

Date:28 AUG 2014 2025:58

i

Spectrum u%:\
Ref Level 30.00 dBm  Offset 23.20 db @ RBW 20 kHz
25d8 SWT  947ps @ VBW LMHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 11.92 dBm|
1.732811850 GHz
20d Occ Bw 1.127280000 MHZ
M1
10d VO P
1,[ 2
0 df / \
-10 df
- J \’\,.M
-30d
M’r W"‘»%\ﬁ
My .Y LA
ey}
-50 df
-60
CF 1.75325 GHz 10000 pts Span 4.2 MHz
)i Measuring... D o

o

Date:28 AUG 2014 202336
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

Date of Report: 2014-12-16

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

Channel 20175 (1732.5 MHz) — RB Size = 15; RB Offset = 0; BW = 3.0 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum | L

Ref Level 30.00 dm  Offset 23.20 dB @ RBW 30 kHz

Att 25dp  SWT 1264 ps @ VBW 1MHz Mode Auto FFT
Count 1007100
@14P Max
M1[1] 12.00 dBm|
o 1.732837050 GHz
M1 hdB 26.00 db)|
104 X Bw 2.958300000 MHz|

/"""""" P V'V‘ld'fﬂﬁﬁ{ 585.8
odl

-0 d W ey
st [ iaen
-s0d
-60 d
CF 1.7325 GHz 10000 pts Span 9.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 1,73283705 GHz 12,09 dém ndB down 2,9563 MHz
T1 1 1.73102085 GHz -13.01 dBm nde 26.00 dB
T2 1 1,73397915 GHz -13.91 dim Q factar 585.8
- TH0r2013
i | Measuring... GRNANAAND ot

Spectrum | =

Ref Level 30.00 dBm  Offset 23.20 db @ RBW 30 kHz

Att 25d8 SWT 126.4ps @ VBW 1MH2 Mode Auto FFT
Count 100/100
[@14P Max
M1[1] 12.15 dBm)|
1.732836630 GHz|
20d Occ Bw 2.689200000 MHz|
M1
10d H

TP
| |
/ \

= Fed
o /]

50 d

60 d

CF 1.7325 GHz 10000 pts Span 9.0 MHz
m—

| teasurma. WOMLMD WO een

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum L

Ref Level 30.00 dem  Offset 23.20 dB @ RBW 30 kHz

Att 25ds  SWT 126.4ps @ VBW 1MHz Mode auto FFT
Count_100/100
@1AP Max
M1[1] 10.39 dBm|
0d 1.732178250 GHz|
o ndB 26.00 dB
10 v Bw 2.961000000 MHz|

. /r’w'" mwwwm(\ 585.0)
. 7 i

-M MWW W%Wm

A v
50 d
-60 d
CF 1.7825 GHz 10000 pts Span 9.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 T 173217825 GHz 10,39 dBm ndB down 2,961 MHz
T1 1 1.73102175 GHz -18.61 dBm nde 26.00 dB
T2 1 1,73398275 GHz -15.66 dBm Q factor 565.0
i [ Teasuring.. Y n

Date:28 AUG 2014 204921

Spectrum ] =
Ref Level 30.00 dBm Offset 23.20 db @ RBW 30 kHz
Att 25 dB SWT 126.4 ps @ YBW 1 MHz Mode &uto FFT
Count 100/100
@ LAP Max
M1[1] 10.36 dBm)|
1.732178250 GHz|
20dl Occ Bw 2.683800000 MHZz|
M1
1o pPEve Lo iy WW
N /TJM \
-10d / \
-20 di \.‘f'\
e e ; ’/W\nﬂw
R \m-\rvwl
-50d
-60 d
CF 1.7325 GHz 10000 pts Span 9.0 MHz
——
i Measurng. @ ) W _

014 20:47:49
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Test Report

#:  EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

Date of Report: 2014-12-16

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

Channel 20175 (1732.5 MHz) — RB Size = 25; RB Offset = 0; BW = 5 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum ] u%:\

Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 50 kHz

Att 2508 SWT 75805 @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 10.06 dBm|
1.73059520 GHz
20d Oce Bw 4.479000000 MHz|
o'y
: 4
10d T,n. e z »NTT
od

J \
/ \

Wt -

-50d

60 d

Spectrum u%:
Ref Level 30.00 dBm  Offset 23.20 B @ RBW 50 kHz
Att 25d8 SWT  758Us @ YBW 1MHz Mode Auto FFT
Count 1007100
@1aP Max
M1[1] 11.47 dBm
0 d 1.73450180 GHz
ndB 26.00 dB)
04 B 4.933500000 MHz
!"W KR ﬁ'ﬁiﬁlﬁ‘ 351.6
od j &
-1od f K
-20 £
-30 HW
I e ‘wm
50 d
60 di
GF 1.7325 GHz 10000 pts Span 15.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1,7345018 GHz 11,47 dBm ndB_down 4.9335 MHz
Ti 1 1.7300168 GHz -14.54 dBm nde. 26.00 db
T2 1 1,7349503 GHz -14.51 dBm Q factor 3516
il [ easunng WM To0s.01q

i

Date: 28 AUG 2014 2

CF 1.7325 GHz 10000 pts Span 15.0 MHz

25.08.2013

e

T T—

Date:28 AUG 2014 20:57:59
26 OBW Modulation = 16 QAM 99% OBW Modulation = 16 QAM
Spectrum u%: Spectrum u%:\
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 50 kHz Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 50 kHz
Att 25dB  SWT 75,845 @ VBW 1MHz Mode Auto FFT Att 2508 SWT 75805 @ VBW 1MHz Mode Auto FFT
Count 100/100 Count 100/100
@14P Max (@ 1AP Max
M1[1] 9.81 dBm| M1[1] 6.99 dBm)|
o0 d 1.73434580 GHz 1.73120630 GHz
nde 26.00 db)| 20d Oce Bw 4.473000000 MHz|
0 Buw'll 4.956000000 MHz|
rwwmm 349.9 10d N
T
od / \ T&WWWMJ\AAT
od
/ h{ | \
-20 d 7 -10d
-30d VMM M“" W / \
MWW ! 20 d _//
oa | MJW
sod M e T "N\A{\‘
o0 d ool L
CF 1.7325 GHz. 10000 pts Span 15.0 MHz Sod
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result | -60 df
M1 T 1,7343458 GHz 9.81 dBm ndB down 4,956 MHz
T1 1 17300333 GHz -16.21 dBm ndb 26.00 db
T2 1 17349893 GHz -16.20 dBm Q factar 349.9 CF 1.7325 GHz 10000 pts Span 15.0 MHz
—
i |7 Measuring... WEANNNNRD i oo i Measuring...  WUANMAAED 6 s

o

Date:28 AUG 2014 21:01:37

A /]
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Test Report #:

Date of Report: 2014-12-16

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

IC

FCC ID: 02Z-EP110

ID: 1000W-EP110

Channel 20175 (1732.5 MHz) — RB Size = 50; RB Offset = 0; BW = 10.0 MHz

CETECOM"
L o

26 OBW M

odulation = QPSK

99% OBW Modulation = QPSK

Spectrum u%:
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 100 kHz
25d8 SWT  758us @ YBW 1MHz Mode Auto FFT
Count 1007100
@1aP Max
M1[1] 10.84 dBm|
o 1.73572650 GHz
ndp 26.00 db)|
nd By 0.963000000 MHz|
r- e o Q%@bﬂ]v 174.2)
od / k
/ A
-20d e A S Al
e ™,
ey
-40d
50 d
nd
CF 1.7325 GHz 10000 pts Span 30.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 1,7357265 GHz 10,64 dBm ndB down 9.963 MHz
T1 1 1.7274885 GHz -15.17 dBm ndb 26.00 db
T2 1 1.7374515 GHz -15.14 dBm Q factor 174.2
- TANF2013
i | Measuring... WANHNRAED ik e

Date:28 AUG 2014 21:11:45

Spectrum u%:\
Ref Level 30.00 dBm  Offset 23.20 db @ RBW 100 kHz
25d8 SWT  75.8ps @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 10.78 dBm|
1.73619830 GHz
20d Occ Bw 8.970000000 MHz|
M1
10d ; o
Twm‘-«m«mw-\h\ ATy W\AX
0 df / \
-10 df
20 d M SPLTN ..WAW / \\‘L A poc v
yawefw— I
or
40 di
-50 df
-60
CF 1.75325 GHz 10000 pts Span 30.0 MHz
78.08.2010
i | Measuring... WRNANARED i

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum u%:
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 100 kHz
25d8 SWT  758us @ YBW 1MHz Mode Auto FFT
Count 1004100
@1aP Max
M1[1] 11.17 dBm|
o 1.73625750 GHz
ndg,; 26.00 db)|
nd Bw 0.801000000 MHz|
FMMWMM 177.2
od ) L
-0 d ;
/ A
Mw‘ T e T i N\\w
i ]
-40d
50 d
nd
CF 1.7325 GHz 10000 pts Span 30.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 1.7362575 GHz 11,17 dém ndB down 9.801 MHz
T1 1 1.7276475 GHz -14.84 dim ndb 26.00 db
T2 1 1.7374485 GHz -14.89 dim Q factor 177.2
- TANF2013
i ] Measuring... w ]

Date:28 AUG 2014 21:13:44

Spectrum u%:\
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 100 kHz
2508 SWT  75.815 @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 9.47 dBm)|
1.73625450 GHz
20d Oce Bw 8.961000000 MHz|
M1
od WWWNWW\T'
od } l
-10d / \
20 dBm =
W‘wvwwwwmﬂ,/' e Wu
mﬂ oty |
a0d
s0d
-0d
CF 1.7325 GHz 10000 pts Span 30.0 MHz
i Measuring [T
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Test Report

#:  EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

Date of Report: 2014-12-16

IC

FCC ID: 02Z-EP110

CETECOM"
L o

ID: 1000W-EP110

Channel 20175 (1732.5 MHz) — RB Size = 75; RB Offset = 0; BW = 15.0 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum u%: Spectrum u%:\
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 200 kHz Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 200 kHz
Att o5dp SWT 57ps @ YBW 1MHz  Mode Auto FFT Att 2508 SWT 57ps @ YBW  1MHz  Mode Auto FFT
Count 100/100 Count 100/100
@14P Max (@ 1AP Max
M1[1] 12.45 dBm| M1[1] 12.56 dBm)|
o0 d 1.73836130 GHz 1.73836050 GHz
ndBM1 26.00 db)| 20d Oce Bw 13.522500000 MHz|
104 B 14.980500000 MHz ML
G factol 116.0) T1
10d e . =
04 / X T ‘%
-0 /Tv “\‘ o / \
20 df -10d
ﬂwvwwwm.'\m "‘\,’\-,-—\.!\,.,.%
30 Aaw 04
o AT W%
Al
50 d rahe o
60 d -40d
CF 1.7325 GHz. 10000 pts Span 45.0 MHz Sod
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result | -60 df
M1 T 1,7383613 GHz 12,45 dbm ndB down 14,9805 MHz
T1 1 17243916 GHz -13.52 dBm ndb 26.00 db
T2 1 17399723 GHz -13.56 dBm Q factar 116.0 CF 1.7325 GHz 10000 pts Span 45.0 MHz
. Te08.2013
i ] measuring... 0 v 1T i ] Measuring...

Date:28 AUG 2014 21:30:39

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum u%: Spectrum u%:\
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 200 kHz Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 200 kHz
Att 25d8 SWT 57ps @ YBW 1 MHzZ Mode éuto FFT Att 2508 SWT 57ps @ YBW  1MHz  Mode Auto FFT
Count 1007100 Count 100/100
@1aP Max (@ 1AP Max
M1[1] 10.24 dBm| M1[1] 9.45 dBm)|
o d 1.73048630 GHz 1.73353280 GHz
i ndB 26.00 db)| 20d Oce Bw 13.437000000 MHz|
nd v By 14.895000000 MHz
fw""" S V‘-"d:z;mfk 116.2 04 1
od / \ f«/ux\,w\—_/mw WWY
B R, . ] \
-20d -10d
oo mn ot WWWWW
Jahe] W, )
20d
B I W
_40 di MW/‘U‘N P, WMW
o
0 i Tn]
60 di -40d
CF 1.7325 GHz 10000 pts Span 45.0 MHz Sod
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result | -60 df
[ 1 1,7304863 GHz 10,24 dBm ndB down 14,895 MHz
T1 1 1.7250998 GHz -15.71 dBm ndb 26.00 db
T2 1 1.7399948 GHz -15.74 dim Q factar 116.2 CF 1.7325 GHz 10000 pts Span 45.0 MHz
—
i | reasuring.. WANMARLCD WO Eunn i reasuring...  WNAMMNNND W@ O

Date:28 AUG 2014 21:33:57
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Test Report

#:  EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

Date of Report: 2014-12-16

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

Channel 20175 (1732.5 MHz) — RB Size = 100; RB Offset = 0; BW = 20.0 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum ]

(=]

Ref Level 30.00 dBm

Offset 23.20 db @ RBW 200 kHz

Att 2508 SWT 76215 @ VBW 1MHz Mode Auto FFT
Count_100/100
@14P Max
M1[1] 7.58 dBm|
o0 a 1.72779300 GHz
nde 26.00 db)|
10 df M1 Bw 20.256000000 MHZ|
MWNWWWW 85.3
od ] \
104
7 &
2 PR STV NN g Pt ool
e o
-a0 d
-50 d
-60 d
CF 1.7325 GHz 10000 pts Span 60.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 1.727793 GHz 7.58 dBm ndb down 20,256 MHz
T 1 1.722465 GHz -18.37 dBm nd8 26.00 dB
T2 1 1.742721 GHz -16.45 dim Q factar 85.3
i T T R

28 AUG 2014 21

Spectrum ]

(=]

Ref Level 30.00 dBm

Offset 23.20 dé @ RBW 200 kHz

Att 25dB8  SWT 76.2 U5 @ YBW 1 MHz Mode auto FFT
Count 100/100
@ 14 Max
M1[1] 8.93 dBm)|
1.72693500 GHz|
20d Occ Bw 17.940000000 MHZ]|
1
10d WLMW w.\JMT
0 df } \
-10d / \‘Mk
-20 d n

T o N T
[

10000 pts

Span 60.0 MHz
ML,

—
| teasurma. WRAOLRRNL W8 oo

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum ]

=

Ref Level 30.00 dBm

Offset 23.20 db @ RBW 200 kHz

Att 25d8 SWT  76.2ps @ YBW 1MHz Mode Auto FFT
Count 1007100
@14P Max
M1[1] 10.05 dBm|
o 1.72565700 GHz
ndB 26.00 db)|
104 le Bw 19.980000000 MHz
fV\W‘ Vi I Mwwvw 86.4]
od I \
10d TTV y%’\
20 d ity
WWW i 7 YWWW
-40d
-s0d
-60 d
CF 1.7325 GHz 10000 pts Span 60.0 MHz
Marker
X-value | Y-value | Function | Function Result |

Type | Ref | Trc |
[ 1

1.725657 GHz 10.05 dBm ndB down 15.98 MHz

T1 1 1.722549 GHz -15.9% dBm ndB 26.00 d8

T2 1 1.742529 GHz -15.91 dBm Q factar 86.4
N T Fieasaring. e oo

Date: 28 AUG 2014 21:38:12

Spectrum ]

(=]

Ref Level 30.00 dBm

Offset 23.20 dé @ RBW 200 kHz

Att 25dB  SWT 76.2 U5 @ VBW 1 MHz Mode &uto FFT
Count 100/100
@ LAP Max
M1[1] 7.83 dBm)|
1.73687100 GHz|
20dl Occ Bw 17.898000000 MHZz]
10d = L
Od { \
-10d j

"

CF 1.7325 GHz

10000 pts

Span 60.0 MHz

Il

Measarmg... @

78.08.2010
) e B
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FCC ID: 02Z-EP110
IC ID: 1000W-EP110

Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl
Date of Report: 2014-12-16

6.4.5.7 OBW LTE FDD Band 5 tables:

CETECOM"
L o

LTE Band 5 (824 MHz — 849 MHZz) -Modulation: QPSK

Channel No. Frequency (MHz) (Zl\sllif) (?\2%2)
RB Size =1 RB Offset = 0 BW (MHz) = 0.18
20525 | 836.5 | 0.397 | 0.327
RB Size =6 RB Offset = 0 BW (MHz) = 1.4
20525 | 836.5 | 1.74 | 11
RB Size = 15 RB Offset = 0 BW (MHz) =3
20525 | 836.5 | 2.96 | 2.68
RB Size = 25 RB Offset = 0 BW (MHz) =5
20525 | 836.5 | 4.95 | 4.47
RB Size = 50 RB Offset = 0 BW (MHz) = 10
20525 | 836.5 | 9.91 | 8.97

LTE Band 5 (824 MHz — 849 MHz) -Modulation: 16 QAM

Channel No. Frequency (MHz) (2,\335) (i;)(li/rz)
RB Size =1 RB Offset = 0 BW (MHz) = 0.18
20525 | 836.5 | 0.367 | 0.352
RB Size = 6 RB Offset = 0 BW (MHz) = 1.4
20525 | 836.5 | 1.8 | 1.12
RB Size = 15 RB Offset = 0 BW (MHz) =3
20525 | 836.5 | 2.95 | 2.68
RB Size = 25 RB Offset =0 BW (MHz) =5
20525 | 836.5 | 4.97 | 4.47
RB Size =50 RB Offset = 0 BW (MHz) = 10
20525 | 836.5 | 9.91 | 10.09
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

Date of Report: 2014-12-16

6.4.5.8 OBW LTE FDD Band 5 plots:

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

Channel 20525 (836.5 MHz) — RB Size = 1; RB Offset = MID; BW = 1.4 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum | L

Ref Level 30.00 dBm  Offset 23.20 dB @ RBW G5 kHz

Att 25d8  SWT 75835 @ VBW 1MHz  Mode Auto FFT
Count 1007100
@14P Max
M1[1] 13.21 dBm|
20 d 836.626050 MHz|
f ndB 26.00 dB|
10d ey Bw 397.500000000 kHz|
J \ Q factor 2104.7|
. FAR®
10 d T4 2
-20d

LY ,m‘.‘L“‘M W. LT A

nd
CF 836.5918 MHz 10000 pts Span 5.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 H36,62605 MHz 13.21 dém ndB down 397.5 kHz
T1 1 836.39855 MHz -12.69 dim ndb 26.00 db
T2 1 836,79605 MHz -12.76 dBm Q factor 2104.7
il [ Measuring.. WHANAMLLD WO oonr

Date:28 AUG 2014 21%

Spectrum | =

Ref Level 30.00 dBm  Offset 23.20 db @ RBW 5 kHz

Att 25d8 SWT 758.3 s @ VBW 1MHz Mode Auto FFT
Count 100/100
[@14P Max
M1[1] -13.99 dBm|
836.332600 MHz|
20d Occ Bw 327.500000000 kHz|

il
I

-20d

a0d

40 d

R Lt Y R T

60 d

CF 836.5918 MHz 10000 pts Span 5.0 MHz
— oz J
i R I R
Date: 28 AU

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW G kHz
Att 25dB  SWT 7533 ps @ VBW 1MHz Mode Auto FFT
Count 100/100
@18P Max
M1[1] 14.03 dBm|
s 836.585550 MHz|
ndB 26.00 dB
04 o Bw 867.000000000 kHz
J L Q factor 2279.5
od j‘ .\I
10 d y =
20 d ——
-30d / \
-40 d
0 g i _ _
-60 d
CF 836.5918 MHZ 10000 pts Span 5.0 MHZ
Marker
Type | Ref | Trc | ¥-value | ¥-value |__Function__| Function Result |
[ 1 936.56555 MHz 14.0% dbm ndB down 367.0 kHz
T1 1 836,41305 MHz -12.00 dBm ndb 26,00 dB
T2 1 536.78008 MHz -11.82 dBm Q factar 2370.5

il ] Measuring...

L R

Date:28 AUG 2014 2153115

Spectrum ] 52

Ref Level 30,00 dBm  Offset 23.20 0B @ RBW S kHz

Att 25dB  SWT 753.3ps @ VBW 1MHz Mode Auto FFT
Count 100/100
[@14P Max
M1[1] 11.92 dBm)|
836.626050 MHZ|
20d Oce Bw 352.500000000 kHz
1
10d fa

S 1%
=20 d \M
/

/ \
.'SFFB"L—M ""’*Mmm

T A - A
60 d
CF 836.5918 MHz 10000 pts Span 5.0 MHz

][ Measuring...  ({H

Yo oo

Date: 28 AUG 2014 21:56:40
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Test Report #:

Date of Report: 2014-12-16

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

Channel 20525 (836.5 MHz) — RB Size = 6; RB Offset = 0; BW = 1.4 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum u%:
Ref Level 30.00 dBm  Offset 23.20 db @ RBW 20 kHz
25d8  SWT 94705 ® YBW 1MHz Mode Auto FFT
Count 1007100
@1aP Max
M1[1] 13.19 dBm|
o 836.862910 MHz|
M1 ndB 26.00 db)|
nd e 1.747620000 MHz
/ Q factor 478.9
od \
-10d L \Tvi
-20d [/
=0 fd il
50 d
nd
CF 836.5918 MHz 10000 pts Span 4.2 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 §36.66291 MHz 13,19 dBm ndB down 174762 MHz
T1 1 835.60921 MHz -12.81 dim ndb 26.00 db
T2 1 837,35683 MHz -12.81 dBm Q factor 478.9
- TANF2013
i | Measuring... WANHNRAED ik it

Date:28 AUG 2014 22:13:51

Spectrum
Ref Level 30.00 dBm

(=]

Offset 23.20 db @ RBW 20 kHz

2508 SWT 94705 @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max

M1[1] 11.27 dBm)|

836.561800 MHz|
20d Oce Bw 1.102920000 MHz
104 WP SNE
%2

od \
-10d
20d f/ \
-30d a

-50d

60 d

CF 836.5918 MHz 10000 pts Span 4.2 MHz
i N L

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum u%:
Ref Level 30.00 dBm  Offset 23.20 db @ RBW 20 kHz
25d8  SWT 94705 ® YBW 1MHz Mode Auto FFT
Count 1004100
@1aP Max
M1[1] 12.50 dBm|
20 d 836.706250 MHz|
M1 ndB 26.00 db)|
10d A . S YO 1.804740000 MHz
/ Tlactor 463.6
od
-10di — T
-20d

i, |
50 d
nd
CF 836.5918 MHz 10000 pts Span 4.2 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 836,70625 MHz 12,50 dBm ndB down 180474 MHz
T1 1 835.59829 MHz -13.50 dBm ndb 26.00 db
T2 1 837,40303 MHz -13.50 dBm Q factor 463.6
- TANF2013
i ] Measuring... ' st

Date:28 AUG 2014 232421

Spectrum
Ref Level 30.00 dBm

Count 100/100

(=]

Offset 23.20 db @ RBW 20 kHz

25d8 SWT 947 s @ VBW 1MHz Mode Auto FFT

[@14P Max

M1[1] 9.53 dBm|
836.706250 MHz|

Occ Bw 1.123500000 MHZ]

-10d

-20d

-30d

-50d

60 d

CF 836.5918 MHz

10000 pts Span 4.2 MHz

Il

Measuring...

Date:28 AUG 2014 232329

Page 90 of 128




Test Report #:
Date of Report: 2014-12-16

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: 02Z-EP110

IC ID: 1000W-EP110

Channel 20525 (836.5 MHz) — RB Size = 15; RB Offset = 0; BW = 3.0 MHz

CETECOM"
L o

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum u%: Spectrum u%:\
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 30 kHz Ref Level 30.00 dm  Offset 23.20 dB @ RBW 30 kHz
Att 25dB  SWT 126,445 @ VBW 1MHz Mode Auto FFT Att 2508 SWT 126415 @ VBW 1MHz Mode Auto FFT
Count 100/100 Count 100/100
@14P Max (@ 1AP Max
M1[1] 12.11 dBm)| M1[1] 12.64 dBm)|
o0 d 835.262950 MHz| 836.835610 MHz|
1 ndB 26.00 db)| 20d Oce Bw 2.689200000 MHz|
104 Y, 5 Buw 2.960100000 MHz| M1
( T et Q/Ts‘c‘#Yr 282.2 104 . 1 .
od / & fww‘ RRRrPrr | o Wi .»T
i | . ] \
-20 d = -10d
30 d / \
MW %WWWWM -20d o
e = I
-30d
e N\,(\,ij WW
10 dn Mt
60 d Ww o -w
CF 836.5918 MHz 10000 pts Span 9.0 MHz Sod
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result | -60 df
M1 T 635,26295 MHz 12,11 dém ndB down 2.9601 MHz
T1 1 835.01905 MHz -13.84 dim ndb 26.00 db
T2 1 837,97915 MHz -13.87 dBm Q factar 282.2 CF 836.5918 MHz 10000 pts Span 9.0 MHz
. TE08.2013 TE0R2010
i ] reasuring... @l ' e i ] Measuring... @AM [ S

Date:28 AUG 2014 2326146

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum u%: Spectrum u%:\
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 30 kHz Ref Level 30.00 dm  Offset 23.20 dB @ RBW 30 kHz
Att 25dB  SWT 126,445 @ VBW 1MHz Mode Auto FFT Att 2508 SWT 126415 @ VBW 1MHz Mode Auto FFT
Count 100/100 Count 100/100
@14P Max (@ 1AP Max
M1[1] 10.59 dBm| M1[1] 8.17 dBm)|
o0 a 835.714750 MHz| 836.835250 MHz|
R ndB 26.00 db)| 20d Oce Bw 2.682900000 MHz|
104 Buw 2.952000000 MHz|
MWM - 283.0| 10d " ML
od } k ey
/ \ . | \
-20 d -10d
30 df f / \
W \wak., -=20d
PP WAL AN /] R
W -30 di
0d o d WW “'"“/\.ﬂu\.m‘ %\‘MW
CF 836.5918 MHz 10000 pts Span 9.0 MHz Sod
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result | -60 df
M1 T B35,71475 MHz 10,59 dBm ndB down 2.9529 MHz
T1 1 835.01635 MHz -15.43 dim ndb 26.00 db
T2 1 837,96925 MHz -15.46 dim Q factar 283.0 CF 836.5918 MHz 10000 pts Span 9.0 MHz
—
) [ reasuring CLAMGRAND R g i reasuring... WHAMMNNND W@ I

Date:28 AUG 2014 23:33:51

Date:28 AUG 2014 23:33:09
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM ™
W«»»

Date of Report: 2014-12-16

IC ID: 1000W-EP110

Channel 20525 (836.5 MHz) — RB Size = 25; RB Offset = 0; BW =5 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum ] u%:

Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 50 kHz

Att 25de SWT  75.8ps @ YBW 1MHz Mode Auto FFT
Count 100/100
@14P Max
M1[1] 11.74 dBm|
04 836.33760 MHz
W1 nde 26.00 db)|

10 d z B 4.050000000 MHz
,r T Q’%r 169.0

od &»

-20 d j \

-50 d
60 d
CF B836.5918 MHz 10000 pts Span 15.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 636.3376 MHz 11,74 dBm ndb down 4,95 MHz
T 1 834.0178 MHz -14.27 dBm ndB 26.00 db
T2 1 836.9626 MHz -14.27 dBm Q factor 169.0
TR08.2013
i ] reasuring.. W s

Date:28 AUG 2014 233747

Spectrum ] u%:\

Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 50 kHz

Att 2508 SWT 75805 @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 11.80 dBm)|
836.34030 MHz
20d Oce Bw 4.477500000 MHz|
w1
10d = e [ tor o
od

/ \
/ |

-30d A

R ey \“’“““Nm,, .
a5 o

-50 d
-60 df
CF 836.5918 MHz 10000 pts Span 15.0 MHz
i | veasorma @ T
Date: 28 AUG 2014 233627

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum ] u%:

Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 50 kHz

Att 2508 SWT 75815 @ VBW 1MHz Mode Auto FFT
Count 100/100
@14P Max
M1[1] 9.90 dBm|
04 837.04260 MHz

ndp 26.00 dB
4.972500000 MHz|

ML Bw
f"”‘*’w W%M"""‘Mr 168.3
0 di ) \
-0 d Tf K(
20 d

S0
60 d
CF B836.5918 MHz 10000 pts Span 15.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 637.0426 MHz 9.90 dBm ndb down 4.9725 MHz
T 1 634.0068 MHz -16.09 dBm ndB 26.00 db
T2 1 836.9791 MHz -16.07 dBm Q factor 166.3
TR08.2013
i ] reasuring.. WRAARRELD W Saisus

Date:28 AUG 2014 23:45:46

Spectrum ] u%:\

Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 50 kHz

Att 25df SWT  75.8ps @ VBW LMHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 6.99 dBm|
1.73120630 GHz
20d Oce Bw 4.473000000 MHZ|

-10 d / \

-20 d / \
a0d nN‘"\f J/ M i\
MWM M""”‘v

-50d

60 d

CF 1.7325 GHz 10000 pts Span 15.0 MHz

-
i Weasuring. CHNNLOCED WA oo
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM ™
W«»»

Date of Report: 2014-12-16

IC ID: 1000W-EP110

Channel 20525 (836.5 MHz) — RB Size = 50; RB Offset = 0; BW = 10.0 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

lod f“w = wawa’)mT
0 di

Spectrum
Ref Level 30.00 dBm  Offset 23.20 dB & RBW 100 kHz
Att 25de SWT  75.8ps @ YBW 1MHz Mode Auto FFT
Count 100/100
@14P Max
M1[1]
o0 d - 833.20630 MHz
w1 n

¥ Bu 0.918000000 MHz|

J |

-10d ‘j’ .K
-20 d

40 d
-50 d
60 d
CF B836.5918 MHz 10000 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 633.2063 MHz 10.96 dBm ndb down
T 1 831.5053 MHz -15.00 dBm ndB
T2 1 8414233 MHz -15.02 dBm Q factor
)i ] teasuring...  WHARMALND WA

Date:28 AUG 2014 234128

Spectrum ] u%:[

Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 100 kHz

Att 2508 SWT  75.815 @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 10.78 dBm)|
1.73619830 GHz
20d Oce Bw 8.970000000 MHz|
M1
10d ; o
TWMW AR [T W\"X

0 d / \
-10 df
20 di i WO VN P / \\‘L At V'

voir |
40 d

-50d

60 d

CF 1.7325 GHz 10000 pts Span 30.0 MHz

i | Measuring... WRNANARED Bt

Date:28 AUG 2014 21:1025

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

/ MARKER 1 *RBW 100 kHz

== R bn b gt sidpdich

Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 12.NOV.2014 12:00:25

Spectrum ] u%:[

Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 100 kHz

Att 2508 SWT  75.815 @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 10.14 dBm|
832.56130 MHz
20d Oce Bw 8.949000000 MHz|
M1
10 di LY T

10 s e

- | |

i)
-50 d

-60 df

CF 836.5918 MHz 10000 pts Span 30.0 MHz

i Measurmo.. @AM

e
L il

Date:28 AUG 2014 23:42:13
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl
Date of Report: 2014-12-16

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

6.4.5.90BW LTE FDD Band 7 tables:

CETECOM"
L o

LTE Band 7 (2500 MHz — 2690 MHZz) -Modulation: QPSK

Channel No. Frequency (MHz) (ZI\?ISS)) (?\2(3)2)
RB Size = 25 RB Offset = 0 BW (MHz) =5
21100 | 2535 | 5 | 4.48
RB Size = 50 RB Offset = 0 BW (MHz) = 10
21100 | 2535 | 10.1 | 8.97
RB Size = 75 RB Offset = 0 BW (MHz) = 15
21100 | 2535 | 14.69 | 135

RB Size = 100 RB Offset = 0 BW (MHz) = 20
21100 | 2535 | 19.85 | 17.86

LTE Band 7 (2500 MHz — 2690 MHz) -Modulation: 16QAM

Channel No. Frequency (MHz) (ZI\E/SIIif) (ii(l)—/;)z)
RB Size =25 RB Offset =0 BW (MHz) =5
21100 | 2535 | 5.05 | 4.46
RB Size = 50 RB Offset = 0 BW (MHz) = 10
21100 | 2535 \ 10.04 \ 8.96
RB Size = 75 RB Offset = 0 BW (MHz) = 15
21100 | 2535 \ 9.85 \ 13.43

RB Size =100 RB Offset =0 BW (MHz) = 20
21100 \ 2535 \ 19.87 \ 17.92
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl
Date of Report: 2014-12-16

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

6.4.5.10 OBW LTE FDD Band 7 plots:

Channel 21100 (2535 MHz) — RB Size = 25; RB Offset = 0; BW = 5 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum ] L
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 50 kHz
Att 25dB  SWT 75,845 @ VBW 1MHz Mode Auto FFT
Count 1007100
@14P Max
M1[1] 10.10 dBm|
o0 a 2.53700030 GHz
ndB 26.00 db)|
104 Bw L 5.007000000 MHz|
r\"\“'\‘ WW”\,W 506.7
od / \
-10d Tf, ,k
-20dl WM
30 WWMW MWW
-40 d
50 d
60 d
CF 2.585 GHz 10000 pts Span 15.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 T 2,5370003 GHz 10,10 dBm ndB down 5.007 MHz
T1 1 2.5324583 GHz -15.96 dim ndb 26.00 db
T2 1 2,5374653 GHz -15.89 dim Q factar 506.7
i T Feasurig.. Tr08.2017

il

Date:28 AUG 2014 2356:37

Spectrum ]

(=]

Ref Level 30.00 dBm

Offset 23.20 dB @ RBW 50 kHz

Att 25dB8  SWT 75.B s @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max
m1[1] 8.47 dBm)|
2.53473000 GHZ]|
20d Occ Bw 4.482000000 MHz|
10d| e
‘TwwMM_,WmWMMuT
o d / \
-10 d }j \
-20 d

e WMM ol

40 d

o st
iy

50 d

60 d

CF 2.535 GHz

10000 pts Span 15.0 MHz

] Measuring... [

T

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum ]

=

Ref Level 30.00 dém

Offset 23.20 dB @ RBW 50 kHz

Att 25d8 SWT  758Us @ YBW 1MHz Mode Auto FFT
Count 1007100
@1aP Max
M1[1] 8.10 dBm|
o 2.53301630 GHz
ndB 26.00 db)|
104 M1 Bw 5.058000000 MHz|
WMW 500.8
od l \
-10d
7 ¥
-20d
I -
Faa Wi M"’WWM
30d il m%
-and
50 d
nd
CF 2.585 GHz 10000 pts Span 15.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 2.5330163 GHz 6.10 dBm ndB down 5.058 MHz
T1 1 2.5324673 GHz -17.91 dim ndb 26.00 db
T2 1 2,5375253 GHz -17.91 dim Q factar 500.8
- TANT2017
i | Measuring... WHNANRRED ik i ]

Date:28 AUG 2014 23:57:57

Spectrum ]

(=]

Ref Level 30.00 dBm

Offset 23.20 dB @ RBW 50 kHz

Att 25d8 SWT 75845 @ VBW L1MHz Mode Auto FFT
Count 100/100
[@12P max
M1[1] 6.15 dBm|
2.53649480 GHZ|
20d Occ Bw 4.468500000 MHz|
10d = it
0 df { \
-10d J \k
-20d

04 e

Lod

50 d

60 d

CF 2.535 GHz

10000 pts Span 15.0 MHz

Il

-
Weasuring. CHNNLOCED WA o

Date:28 AUG 2014 235723
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Test Report #:
Date of Report: 2014-12-16

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

Channel 21100 (2535 MHz) — RB Size = 50; RB Offset = 0; BW = 10 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum ] u%:

Ref Level 30.00 dBm  Offset 23.20 dB & RBW 100 kHz

Att 2508 SWT 75815 @ VBW 1MHz  Mode Auto FFT
Count 100/100
@14P Max
M1[1] 9.29 dBm|
20 d 2.53429950 GHz
nde 26.00 db)|
10 df i Buw 10.104000000 MHz

Ny /{NMWWWT 250.8
- i 5

WW"MW"’W Yot sl ot gl Wmn_,\\

-a0 d

-50 d

60 d

CF 2.535 GHz 10000 pts Span 30.0 MHz

Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 2,5342955 GHz 9.29 dBm ndb down 10,104 MHz
T 1 2.5299165 GHz -16.71 dim ndB 26.00 db
T2 1 2,5400205 GHz -16.71 dBm Q factor 250.8

i ] teasuring... @ i

Date:29AUG 2014 00

Spectrum

(=]

Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 100 kHz

Att 2508 SWT  75.815 @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 7.35 dBm)|
2.53688780 GHz|
20d Oce Bw 8.973000000 MHz|
10d — t1
WWMWMV\IW'\NM,@
od / \
-10d

-50d

60 d

CF 2.535 GHz

10000 pts Span 30.0 MHz

] Measuring... [

Fxren
b wa1e

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum ] u%:

Ref Level 30.00 dBm  Offset 23.20 dB & RBW 100 kHz

Att 2508 SWT 75815 @ VBW 1MHz  Mode Auto FFT

Count 100/100

@14P Max
M1[1] 8.24 dBm|

o0 a 2.53812750 GHz
ndp 26.00 db)|
Bl 10.041000000 MHz

1o WWMMMM 252.8
0 di

Uhaated i

-a0 d

-50 d

60 d

CF 2.535 GHz 10000 pts Span 30.0 MHz

Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 2,5381275 GHz 8.24 dBm ndb down 10,041 MHz
T 1 2.5300065 GHz -17.60 dim ndB 26.00 db
T2 1 2,5400475 GHz -17.75 dBm Q factor 252.8

i [ teesuring.. WALMALD WA e

Date:29AUG 2014 00903:13

Spectrum

(=]

Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 100 kHz

-20d

Att 2508 SWT  75.815 @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 10.92 dBm)|
2.53875750 GHz|
20d Oce Bw 8.967000000 MHz|
M1
10d = -
T%W‘WNWWWM \-«AT
od [ \
-10d

40 d

-50d

60 d

CF 2.535 GHz

10000 pts Span 30.0 MHz

Il

Weasuring. WANNLNLD WA e

Date:29 AUG 2014

00:02:31
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Test Report #:
Date of Report: 2014-12-16

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: 02Z-EP110

CETECOM"
L o

IC ID: 1000W-EP110

Channel 21100 (2535 MHz) — RB Size = 75; RB Offset = 0; BW = 15 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum ] u%:
Ref Level 30.00 dBm  Offset 23.20 d& @ RBW 200 kHz
Att 25dB  SWT 57ps @ YBW 1 MHz  Mode auto FFT
Count 100/100
@14P Max
M1[1] 10.27 dBm
sad 2.53395380 GHz
e ndB. 26.00 dB|
g y By 14.692500000 MHz
w ( P W"”"ﬁ"fn‘v‘-’f\ﬁ'\' 172.5
od ) \
10 d /\‘y! ‘*M
20d
"--J%
| e oo eyl
W MW
]
_an di
-50
-60
CF 2.535 GHzZ 10000 pts Span 45.0 MHZ
Marker
Type | Ref | Trc | ¥-value | ¥-value |__Function__| Function Result
M1 1 2.5539538 GHz 10.27 dbm ndE_down 14.6525 MHz
T1 1 2,5277213 GHz -15.71 dBm nde. 26,00 db
T2 1 2.5424138 GHz -15.69 dBm Q factor 172.5
i | Measuring...  @HNNNNNAD ik Howisas 7
Date:29 AUG 2014 00:05:38

Ref Level 30,00

Spectrum ] n%:(

dem Offset 23.20 dB @ RBW 200 kHz

Att 25d8  SWT S7ps @ VBW 1 MHz  Made Auto FFT
Count 100/100
(@14P Max
M1[1] .88 dBm)|
2.58294950 GH|
20d Oce Bw 13.500000000 MHZ|
M1
10d \fvwwrwv».\,w o rww\x
0 d / \
-10 d

/ N

-20d

PN et
W

-0 d

s0d

60 d

CF 2.535 GHz

10000 pts Span 45.0 MHz

Il

| measuring...  @RNANANAD ik Howass 7

Date: 29 AUG 2014

00:04:53

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum ]
Ref Level 37.00 dBm  Offset 23.20 & @ RBW 50 kHz

Att 30dd SWT 151.7ps @ VBW 1MHz Mode Auto FFT
Count 100/100
@ 18P Max
M1[1] 8.45 dBm|
=0 713.15150 MHz
nde 26.00 dB)|
20d Bw 9.858000000 MHz|
Qfactor 72.3)
04

I R W T T

| |
SO P N I AP

M

-40d

=50 d

-60 d

CF 710.0 MHz 10000 pts Span 30.0 MHZ

Marker

Type | Ref | Trc | ¥-value | ¥-value |__Function__| Function Result |
M1 1 713.1515 MHz £.45 dBm ndB down 9.858 MHz
T1 1 705.1505 MHz -17.42 dBm ndB 26,00 dB
T2 1 715.0085 MHz -17.56 dBm Q) factor 72.3

il [ easuning.. B o

Date:28 AUG 2014 02

Spectrum

Count 100/100

1 (=]

Ref Level 30,00 dBm  Offset 23.20 dB @ RBW 200 kHz
Att 25ds  SWT

57 ps @ VBW 1 MHz Mode Auto FFT

(@ 14P Max

M1[1] 7.68 dBm)|
2.52905780 GHz|

0ce Bw 13.437000000 MHZ|

i A A

f \

d \,

CF 2.535 GHz

10000 pts Span 45.0 MHz

Il

Measuring... @M

e
D 00638 7

Date: 29 AUG 2014

00:06:36
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Test Report #:

Date of Report: 2014-12-16

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

Channel 21100 (2535 MHz) — RB Size = 100; RB Offset = 0; BW = 20 MHz

CETECOM"
L o

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum u%:
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 200 kHz
Att 25dB  SWT 76,245 @ VBW 1MHz  Mode Auto FFT
Count 100/100
@14P Max
M1[1] 9.19 dBm|
o0 a 2.53203900 GHz
ndB 26.00 db)|
10 M1 Bw 19.854000000 MHz|
rw L ’ *‘W 127.5
od / \
-10d .y ‘é
a0 WWWMWN“‘” %WMV
30 Fwt .
oy et
-40 d
50 d
60 d
CF 2.585 GHz 10000 pts Span 60.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 T 2,532039 GHz 9.19 dBm ndB down 19,854 MHz
T1 1 2.525031 GHz -16.84 dim ndb 26.00 db
T2 1 2,544885 GHz -16.82 dim Q factor 127.5
- 29082013
)| T e T

Date:29 AUG 2014

00

Spectrum u%:\
Ref Level 30.00 dBm  Offset 23.20 db @ RBW 200 kHz
Att 25d8 SWT  76.2ps @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 7.75 dBm|
2.53373780 GHz|
20d Oce Bw 17.862000000 MHZ|
wd ‘fm,,mmwm Ty ‘,T
0 df

| \

/ \

40 d

-50d

60 d

CF 2.535 GHz

10000 pts

Span 60.0 MHz

T——

79.08.2013

S

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum
Ref Level 30.0
Att

Count 1007100

=

0 dBm
25 d

Offset 23.20 dB @ RBW 200 kHz

SWT  762ps @ YBW 1MHz Mode Auto FFT

@1aP Max
M1[1] 7.65 dBm|
o 2.53183700 GHz
ndB 26.00 db)|
o M1 Bw 19.872000000 MHz
W.W«m er 127.4}
od /[ 1
-0 d
J \
-20d
b T
ip?l\?\?w fo ™ porondéi] i & T
-40d
50 d
nd
CF 2.585 GHz 10000 pts Span 60.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 2.531337 GHz 7.65 dBm ndB down 19,872 MHz
T1 1 2.535073 GHz -16.35 dim ndb 26.00 db
T2 1 2,544945 GHz -18.34 dim Q factar 127.4
i |7 Measuring... WHNANRRRD ik s

e

Date:29 AUG 2014

00:1105

Spectrum

(=]

Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 200 kHz

Att 25d8 SWT  76.2ps @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 6.62 dBm|
2.53930500 GHz|
20d Oce Bw 17.928000000 MHZ|

N MWMWMW

J \

/ \

Bl

40 d

-50d

60 d

CF 2.535 GHz 10000 pts

Span 60.0 MHz

T e

Date:29 AUG 2014

79.08.2013

oo
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110 CETECOM
Date of Report: 2014-12-16 IC ID: 1000W-EP110 L

6.4.5.11 OBW LTE FDD Band 13 tables:

LTE Band 13 (777 MHz — 787 MHz) Modulation QPSK

Channel No. Frequency (MHz) (Zl\sllif) (?\2(3)2)
RB Size = 25 RB Offset = 0 BW (MHz) =5
23230 | 782 | 5.035 | 4.476
RB Size = 50 RB Offset = 0 BW (MHz) = 10
23230 | 782 | 9.66 | 8.943

LTE Band 13 (777 MHz — 787 MHz) Modulation 16 QAM

Channel No. Frequency (MHz) (ZI\E/SIIi?) (Slii(l)—/;)z)
RB Size = 25 RB Offset =0 BW (MHz) =5
23230 | 782 | 4971 | 4.470
RB Size =50 RB Offset =0 BW (MHz) = 10
23230 | 782 | 9.726 | 8.910
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl
Date of Report: 2014-12-16

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

6.4.5.12 OBW LTE FDD Band 13 plots:

Channel 23230 (782 MHz) — RB Size = 25; RB Offset = 0; BW =5 MHz

26 OBW Modulation = QPSK 99% OBW Modulation = QPSK

Spectrum r‘%" Spectrum n%:(
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 50 kHz Ref Level 30,00 dBm  Offset 23.20 dB @ RBW 50 kHz
Att 2ede SWT 75.8ps @ VBW 1 MHz Mode Auto FFT Att 25ds  SWT 75.8 ps @ VBW 1MHz Mode Auto FFT
Count 100,100 Count 100/100
@14P Max (@ 14P Max
Mi[1] 10.95 dBm)| m1[1] 10.23 dBm)|
g 780.52930 MHZ 782.75680 MHZ|
i nds 26.00 dB| 20d Oce Bw 4.476000000 MHZ|
" AnBY 5.035500000 MHz
10 M1
[ w 155.0 104 ET) P R e
04 / \ 7” I "i
-10d ‘7! \( od / \
_20 di s -10 df
L"‘vf\,u,_\.
-0 d
W"”M -20d
23 pre ol ™,
-30 db
-50 ,un,f\/“ o,
L] A
CF 782.0 MHZz 10000 pts Span 15.0 MHZ -50d
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result 60 d
M1 1 780.5253 MHz 10.95 dbm ndE down 5.0355 MHz
T1 1 779.5183 MHz -15.04 dBm ndg 26,00 dB
T2 1 754.5538 MHz -15.06 dBm Q factor 155.0 CF 782.0 MHZ 10000 pts Span 15.0 MHz
— —
i | Measuring...  WANNNANND i e )i | measuring...  SRNNNNAND i R

Date:2 SEP 2014 22:04:33

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum

(=]

Measuring...

Spectrum n%:(
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 50 kHz RefLevel 30,00 dem  Offset 23.20 B @ RBW S0 kHz
Att 2ede SWT 75.8ps @ VBW 1 MHz Mode Auto FFT Att 25ds  SWT 75.8ps @ VBW 1MHz Mode Auto FFT
Count 100,100 Count 100/100
@14P Max (@ 14P Max
Mi[1] 10.91 dBm)| m1[1] 10.75 dBm|
g 781.03630 MHZ 781.68730 MHz|
" nds 26.00 dB| 20d Oce Brr 4.470000000 MHZ|
10 Y B 4.971000000 MHz, "
R oY 157.1 T4 vy T2
10d i
. / | |
-10d ‘f k od / \
-0 d -10d
-and vaﬂ —L\‘""m 204 / \
401 dBr w.”‘w [ T o] el
-30d
-50 w/' \W\
50 d mijmw’\’ ‘“-.M\.AM o
CF 782.0 MHZz 10000 pts Span 15.0 MHZ -sod
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | -60 d
M1 1 781.0363 MHz 10.91 dbm ndE down 4.571 MHz
T1 1 779.5258 MHz -15.08 dBm ndg 26,00 dB
T2 1 754.4965 MHz -15.10 dBm Q factor 157.1 CF 782.0 MHZ 10000 pts Span 15.0 MHz
— B —
il ‘ 02.09.2014 -
Measuring... (] pe i

SEP 2014 220558

e
ik i

Date:2 SEP 2014 2240535
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Test Report #:
Date of Report: 2014-12-16

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

Channel 23230 (782 MHz) — RB Size = 50; RB Offset = 0; BW = 10 MHz

CETECOM"
L o

26 OBW Modulation = QPSK

99% OBW Modulation

= QPSK

Spectrum ] u%:
Ref Level 30.00 dBm  Offset 23,20 dB @ RBW &0 kHz
Att 25db  SWT 1517 ps @ VBW 1MHz Mode Auto FFT
Count 1007100
@18P Max
M1[1] 10.02 dBm)|
20 d 778.83650 MHz2
ndB 26.00 dB)|
4 " Bw 9.660000000 MHz|
w M A (! i i 80.6)
0d } \
-iod Tfl 1‘(
R -
o d it W"MM
-40 d L7 oo
-s0 d
-60 d
CF 782.0 MHZz 10000 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 T 778.8365 MHz 10.02 dBm ndB down .68 MHz
T1 L 777.1265 MHz -16.07 dBm ndb 26,00 dB
T2 1 7867865 MHz -15.99 dim Q factar 0.6
)i | Measuring...  WANNNANND i et

Date:2 SEP 2014 22231

Spectrum ]

=)

Ref Level 30,00 dBm  Offset 23.20 dB @ RBW S50 kHz

20d 0

Att 2508 SWT 151.7ps @ VBW 1MHz Mode Auto FFT
Count 100/100
(@14P Max
M1[1] 7.60 dBm)|

778.63330 MHZ]
8.943000000 MHZ|

|

i e
/ \

30 di | bt MWM Mn

Gt
40 di n M

W"’W

60 d

CF 782.0 MHz 10000 pts

Span 30.0 MHz

i T eesirme

Date:2 SEP 2014 2222:10

WD hrerir iy

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum ] 52

Ref Level 30,00 dBm  Offset 23.20 dB @ RBW S0 kHz

Att 25dB SWT 151.7 ps @ VYBW 1 MHz Mode suto FFT
Count 100,100
@14P Max
M1[1] 7.95 dBm
20 df 785.49350 MHz|
ndB 26.00 dB|
10 d ByM1 9.726000000 MHz|
F-'ﬁl-‘whmnwww M“"‘M% 80.8]
od

¥
Mot
-30 d »}MJ‘ ¥ oty TV %
-40 d

Wi
bt
=50 d
-60 d
CF 782.0 MHZz 10000 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 785.4935 MHz 7.95 dBm ndB down 9.726 MHz
T1 1 FT7.1475 MHz -18.04 dBm ndB. 26,00 dB
T2 1 786.8735 MHz -18.06 dBm Q factor 80.8
. VZ00.201
)i | Measuring... M) e
Date:2 2014 22:25:33

Spectrum ]

&

Ref Level 30,00 dBm  Offset 23.20 dB @ RBW S50 kHz

Att 2508 SWT 151.7ps @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 14P Max
M1[1] 5.19 dBm)|
785.74850 MHZ
20d Oce Bw 8.910000000 MHZ|
10d T
Trlt,.m.-t- dunhy P
¥
B ‘ VL\
- / \
20d

-30d y JJL/

PR
i

ST
-nd w

|
50

60 d

CF 782.0 MHz 10000 pts

Span 30.0 MHz

)i Measuring...

Date:2 SEP 2014 222431

e
D 25430

Page 101 of 128




FCC ID: 02Z-EP110
IC ID: 1000W-EP110

Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl
Date of Report: 2014-12-16

CETECOM"
L o

6.4.5.13 OBW LTE FDD Band 25 tables:

LTE Band 25 (1850 MHz — 1915 MHz) Modulation QPSK
Channel No. Frequency (MHz) (ZI\?ISS)) (?\2(3)2)

RB Size =1 RB Offset = 3 BW (MHz) = 0.18
26365 | 1882.5 | 0.325 | 0.3

RB Size = 6 RB Offset = 0 BW (MHz) = 1.4
26365 | 1882.5 | 1.37 | 1.07
RB Size = 15 RB Offset = 0 BW (MHz) =3
26365 | 1882.5 | 2.988 | 2.69
RB Size = 25 RB Offset = 0 BW (MHz) =5
26365 | 1880 | 4.986 | 4.48
RB Size =50 RB Offset = 0 BW (MHz) = 10
26365 | 1880 | 10.137 | 8.955
RB Size = 75 RB Offset = 0 BW (MHz) = 15
26365 | 17325 | 14.832 | 13.446
RB Size = 100 RB Offset = 0 BW (MHz) = 20
26365 | 17325 | 19.962 | 17.874
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FCC ID: 02Z-EP110
IC ID: 1000W-EP110

Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl
Date of Report: 2014-12-16

CETECOM"
L o

LTE Band 25 (1850 MHz — 1915 MHz) Modulation 16QAM
Channel No. Frequency (MHz) (2'335’) (?\2(3)2)

RB Size =1 RB Offset = 3 BW (MHz) = 0.18
26365 | 1882.5 | 0.397 | 0.314
RB Size = 6 RB Offset =0 BW (MHz) =1.4
26365 \ 1882.5 \ 1.370 \ 1.077
RB Size =15 RB Offset =0 BW (MHz) =3
26365 | 1882.5 \ 2972 \ 2.685
RB Size = 25 RB Offset =0 BW (MHz) =5
26365 | 1880 | 4.99 | 4.77
RB Size =50 RB Offset =0 BW (MHz) = 10
26365 | 1880 | 10.011 | 8.937
RB Size =75 RB Offset =0 BW (MHz) = 15
26365 | 17325 | 14.926 | 13.428
RB Size =100 RB Offset =0 BW (MHz) = 20
26365 | 17325 | 19.728 | 17.904
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Test Report #:
Date of Report: 2014-12-16

6.4.5.14 OBW LTE FDD Band 25 plots:

Channel 26365 (1882.5 MHz) — RB Size

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

= 1; RB Offset = MID; BW = 1.4 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum ] L
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW G kHz
Att 25dB  SWT  379.245 @ VBW 1MHz Mode Auto FFT
Count 1007100
@14P Max
M1[1] 14.99 dBm)|
o0 a 1.882585350 GHz
" ndB 26.00 dB)
104 Bw 325.500000000 kHz
l Q factor 5783.7|
od
T .h%g
-10d i %
-20 dl e
e L/ m\w
-40 di M.,, o
Py
60 d
CF 1.8825 GHz 10000 pts Span 8.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 T 1,88258535 GHz 14,99 dbm ndB down 325.5 kHz
T1 1 1.88242755 GHz -10.92 dBm ndb 26.00 dB
T2 1 1,88275305 GHz -10.84 dBm Q factor 5783.7
i ] Measuring... D O ey

T

Spectrum ]

(=]

Ref Level 30.00 dBm  Offset 23.20 dB & RBW G5 khz
Att 2508 SWT 379.2 s @ VBW LMHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1 -48.54 dBm
1.881000000 GHz
204 Oce Bw 299.700000000 kHz]
10d 1
od
=
.
-10d M, "
20d s %
i v,,\
404

60 d

CF 1.8825 GHz

10000 pts

Span 3.0 MHz
e

Il

05.00.2013

| measuring.. @ i

Date:3.SEP 2014 01:03:46

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum ]

(=]

Ref Level 30.00 dm  Offset 23.20 dB @ RBW 5 kHz

Att 25de  SWT 379.2s @ YBW 1MHz Mode Auto FFT
Count 1007100
@14P Max
M1[1] 12.69 dBm|
o0 a 1.882517550 GHz
1 ndB 26.00 db)|
104 g, BW 397.200000000 kHz
l Q factor 4739.5
od

10 dl T 'l.'\T

. -

-30 d ™,

o N,

et i

60 d

CF 1.8825 GHz 10000 pts Span 8.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 T 1,88251755 GHz 12,69 dbm ndB down 397.2 kHz
T1 1 1.88239965 GHz -13.26 dim ndb 26.00 db
T2 1 1,88279685 GHz -13.16 dBm Q factor 4739.5
i ] Measuring... WRNANAAND W e

Date:3SEP 2014 01206335

o

Ref Level
Att
Count 100,

Spectrum ]

(=]

30.00 dBm

25d8  SWT

/100

Offset 23.20 dB @ RBW G kHz

379.2 s @ VBW 1MHz Mode Auto FFT

[@14P Max

M1[1] 12.63 dBm)|

1.882517250 GHz|

Occ Bw 314.100000000 kHz|

-10d

-20d

a0d

40 d

W"""

L

60 d

CF 1.8825

GHz

10000 pts Span 3.0 MHz

Il

—
Measuring...  WRERERCED il 03.00.2014

Date:3SEP 21

014 01:05:42

B /]

Page 104 of 128




Test Report #:
Date of Report: 2014-12-16

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

Channel 26365 (1882.5 MHz) — RB Size = 6; RB Offset = 0; BW = 1.4 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum ] u%:

Ref Level 30.00 dm  Offset 23.20 dB @ RBW 5 kHz

Att 25dB  SWT  379.245 @ VBW 1MHz Mode Auto FFT
Count 100/100
@14P Max
M1[1] 6.71 dBm|
o0 a 1.882708350 GHz
ndB 26.00 db)|
104 w1Bw 1.299900000 MHz
factor 1448.3]
e
o Tl P Y i v e
10d J 1‘
T 12
o W_ﬂ” %\.M
-30d "M w\w
50 d
60 d
CF 1.8825 GHz 10000 pts Span 8.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 T 1,88270835 GHz 6.71 dBm ndB down 1.2999 MHz
T1 1 1.88185365 GHz -19.35 dBm ndb 26.00 db
T2 1 1,88315355 GHz -19.29 dBm Q factor 1448.3
i [ teasuring.. WEARANALD WO O

2014 01:09:13

Spectrum

(=]

Ref Level 30.00 dBm

Offset 23.20 dB @ RBW G kHz

Att 2508 SWT  379.2 5 @ VBW LMHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 6.47 dBm)|
1.882708350 GHz
20d Oce Bw 1.076400000 MHz
104 fas
Tz
Tg MJI, Al LT b
od A L ek |
-10d J
20d i

Wi

it

ok

sod

0 d

CF 1.6625 GHz 10000 pts Span B0 NE
) | measuring... WM ) e ——

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum ] u%:

Ref Level 30.00 dm  Offset 23.20 dB @ RBW 5 kHz

Att 25dB  SWT  379.245 @ VBW 1MHz Mode Auto FFT
Count 100/100
@14P Max
M1[1] 5.14 dBm|
20 d 1.882079550 GHz
ndB 26.00 db)|
10d Bw 1.370400000 MHz
K7 Q factor 1373.4]
od 'I L
10d
7 T2
04 M‘M M

. I
g i

MmN
50 d
60 d
CF 1.8825 GHz 10000 pts Span 8.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 T 1,88207955 GHz 5.14 dBm ndB down 1.3704 MHz
T1 1 1.88184375 GHz -20.87 dBm ndb 26.00 db
T2 1 1.88321415 GHz -20.87 dBm Q factor 1373.4
i [ Measuring.. WALAND WA .

Date:3SEP 2014 0141:1

Spectrum

(=]

Ref Level 30.00 dBm

Offset 23.20 dB @ RBW G kHz

Att 25dB  SWT 379.2 p5 @ YBW 1 MHz Mode Auto FFT
Count 100/100
@ 14P Max
M1[1] 4.69 dBm|
1.882914450 GHz|
20dl Occ Bw 1.077300000 MHZ]
10d ™1
gyl
Od J [
-10d T
0 ol P

-30 d
a0 i Mww/ M. [
B AR
-50 d
=60 df
CF 1.8825 GHz 10000 pts Span 3.0 MHz
—
)i measuring...  WNANGACHD W@ SN

Date:3SEP 2014 01:10:33
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Test Report #:

Date of Report: 2014-12-16

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: 02Z-EP110

IC ID: 1000W-EP110

Channel 26365 (1882.5 MHz) — RB Size = 15; RB Offset = 0; BW = 3.0 MHz

CETECOM"
L o

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum u%: Spectrum u%:\
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 30 kHz Ref Level 30.00 dm  Offset 23.20 dB @ RBW 30 kHz
Att 25dB  SWT 126,445 @ VBW 1MHz Mode Auto FFT Att 2508 SWT 126415 @ VBW 1MHz Mode Auto FFT
Count 100/100 Count 100/100
@14P Max (@ 1AP Max
M1[1] 9.95 dBm| M1[1] 11.57 dBm)|
o0 d 1.881233250 GHz 1.882835550 GHz
" ndB 26.00 db)| 20d Oce Bw 2.690100000 MHz|
5 Buw 2.988000000 MHz| it
10d /mm.-. | 629.6 b
: 10 dl B
od / \ fl‘\hl\'w\J“\../ws,«wvm\h,./\vr“\—’\,«/ww«v-“’lW
od
/ \ / \
-20 d =N -10d
30 d / \
MMW WMM 20d
-30d
o MW WM
&0 d M
CF 1.8825 GHz. 10000 pts Span 9.0 MHz Sod
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result | -60 df
M1 T 1,88123325 GHz 9.95 dBm ndB down 2,968 MHz
T1 1 1.68100825 GHz -16.06 dBm ndb 26.00 db
T2 1 1,88399625 GHz -16.07 dim Q factar 629.6 CF 1.8825 GHz 10000 pts Span 9.0 MHz
i ] measuring... D ST S i ] Measuring... g Lo

Date:3SEP 2014 014520

Date:3SEP 2014 014342

ot

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum u%: Spectrum u%:\
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 30 kHz Ref Level 30.00 dm  Offset 23.20 dB @ RBW 30 kHz
Att 25dB  SWT 126,445 @ VBW 1MHz Mode Auto FFT Att 2508 SWT 126415 @ VBW 1MHz Mode Auto FFT
Count 100/100 Count 100/100
@14P Max (@ 1AP Max
M1[1] 9.94 dBm| M1[1] 8.03 dBm)|
o0 d 1.882179150 GHz 1.882178250 GHz
" ndB 26.00 db)| 20d Oce Bw 2.685600000 MHz|
104 v Buw 2.972700000 MHz|
WWW 633.2 104 M1
T 2
od / \ WWMM
od
/ { | \
-20 d s oy -10d / \
30 df
Ll w -20 d
ey i) bn A, ,/
-30d
-50 d MW‘JWNJ M
e el
60 d o Ly
CF 1.8825 GHz. 10000 pts Span 9.0 MHz Sod
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result | -60 df
M1 T 1,88217915 GHz 9.94 dBm ndB down 2.9727 MHz
T1 1 1.68101545 GHz -16.06 dBm ndb 26.00 db
T2 1 1,88398815 GHz -16.07 dim Q factar 633.2 CF 1.8825 GHz 10000 pts Span 9.0 MHz
. TT00z013 T002018
i |7 Measuring... WRNANANND W ety i Measuring...  UANNANED W

Date:3SEP 2014 01:48:13

Date:3SEP 2014 01

oTcT Y
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl
Date of Report: 2014-12-16

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

Channel 26365 (1882.5 MHz) — RB Size = 25; RB Offset = 0; BW = 5 MHz

26 OBW Modulation = QPSK 99% OBW Modulation = QPSK

(=]

Spectrum Spectrum u%:\
Ref Level 31.30 dBm  Offset 24.50 dB @ RBW 50 kHz Ref Level 31.30 dBm  Offset 24.50 dB @ RBW 50 kHz
Att 25dB  SWT 75,845 @ VBW 1MHz Mode Auto FFT Att 2508 SWT 75805 @ VBW 1MHz Mode Auto FFT
Count 100/100 Count 100/100
@14P Max (@ 1AP Max
M1[1] 12.13 dBm| M1[1] 12.12 dBm)|
1.88450030 GHz 1.88450030 GHz
2o d ndB 26.00 dB 20 df Occ Bw 4.480500000 MHz|
A Buw 4986000000 MHz| i
tod “’ . oy 378.0 o Y
o 104 ’ L y AT
od ‘/ \ T 'T
10 d }, \i od / \
-2nd -10d
30 d ,W//v' 4 / \
20
| i T [t L7 iy
-30d
o /M \wn
; aadel. '\J'WW AT
-60 o T Ve
CF 1.8825 GHz 10000 pts Span 15.0 MHz 50
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result | 80 di
M1 T 1,8845003 GHz 12,13 dbm ndB down 4,966 MHz
T1 1 1.8793928 GHz -13.90 dBm ndb 26.00 db
T2 1 1,8849788 GHz -13.85 dBm Q factar 378.0 CF 1.8825 GHz 10000 pts Span 15.0 MHz
) ] teasuring.. @ Ve o i ] Measuring... D wa s

Date:3SEP 2014 0156:16

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum u%: Spectrum u%:\
Ref Level 31.30 dBm  Offset 24.50 dB @ RBW 50 kHz Ref Level 31.30 dBm  Offset 24.50 dB @ RBW 50 kHz
Att 25dB  SWT 75,845 @ VBW 1MHz Mode Auto FFT Att 2508 SWT 75805 @ VBW 1MHz Mode Auto FFT
Count 100/100 Count 100/100
@14P Max (@ 1AP Max
M1[1] 11.28 dBm)| M1[1] 11.17 dBm|
1.88120480 GHz 1.88120480 GHz
2o d o ndB 26.00 dB 20 df Occ Bw 4.470000000 MHz|
T Buw 4.990500000 MHz|
10d 7 o 377.0] K5
r 10d ETI -
ad TWMJWMMNAJT
-10d 7./ \'X od [ \
20 d -10d
L
30 di o] / \
M/V“W‘NW M"“V"‘"‘“\J‘w -20d >
Lan'd M,ﬂ\,/j’
-30d
0 e T R g
60 oot A
CF 1.8825 GHz 10000 pts Span 15.0 MHz 50
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result | 80 di
M1 T 1,8812048 GHz 11,28 dBm ndB down 4.9905 MHz
T1 1 1.8800063 GHz -14.71 dBm ndb 26.00 db
T2 1 18849968 GHz -14.72 dim Q factar 377.0 CF 1.8825 GHz 10000 pts Span 15.0 MHz
i ] reasuring... WRANNANED W s i Measuring...  WUANMRRND i e 4

Date:3SEP 2014 02:04:44

Date:3.SEP 2014 02:01:54
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Test Report #:

Date of Report: 2014-12-16

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

Channel 26365 (1880 MHz) — RB Size = 50; RB Offset = 0; BW = 10.0 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum

(=]

Ref Level 31.30 dBm

Offset 24.50 dB @ RBW 100 kHz

Att 25dB  SWT 75845 @ VBW 1MHz  Mode Auto FFT
Count 100/100
@14P Max
M1[1] 10.86 dBm)|
1.88011850 GHz
20 d ndB 26.00 db)|
o Buw 10.137000000 MHz
10d {." aaid ur’arrn'[ 185.5]
od / \'
-10d /y \(
20 d o
MWW WWM%
o iy
-a0d
50 d
60 d
CF 1.8825 GHz 10000 pts Span 80.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 T 18801135 GHz 10,86 dBm ndB down 10,137 MHz
T1 1 1.8774255 GHz -15.14 dBm ndb 26.00 db
T2 1 1,8875625 GHz -15.14 dim Q factar 185.5
] Measuring... S

Spectrum ] u%:\

Ref Level 31.30 dBm  Offset 24.50 dB @ RBW 100 kHz

Att 2508 SWT  75.815 @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 9.47 dBm|
1.88545650 GHz
20 Oce Bw 8.955000000 MHz|
ML

10d e [ =
. ! i
-10 d / \
/ |

Y EMMWM
v e

-40d

-50d

60 d

CF 1.8825 GHz 10000 pts

T e 6

Span 30.0 MHz
rxenn
b 25t g

Date:3SEP 2014 021536

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum

(=]

Ref Level 31.30 dBm

Offset 24.50 dB @ RBW 100 kHz

Att 25dB  SWT 75845 @ VBW 1MHz  Mode Auto FFT
Count 100/100
@14P Max
M1[1] 10.27 dBm)|
1.88416950 GHz
2o d ndB 26.00 dB|
M'l Bw 10.011000000 MHz
10 d r,,,w S ! -ﬂi- 188.2]
N I |
-10d %, \(
20 d

-a0d
50 d
60 d
CF 1.8825 GHz 10000 pts Span 80.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 T 1,8841695 GHz 10,27 dbm ndB down 10,011 MHz
T1 1 1.8774225 GHz -15.72 dim ndb 26.00 db
T2 1 18874335 GHz -15.69 dBm Q factor 188.2
i [ Measuring.. WAMRALIED WO e

Spectrum ] u%:\

Ref Level 31.30 dBm  Offset 24.50 dB @ RBW 100 kHz

Att 2508 SWT  75.815 @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 7.83 dBm|
1.88625530 GHz
20 Oce Bw 8.937000000 MHz|

e
- ] y

N T Y T ——
et

-40d

-50d

60 d

CF 1.8825 GHz 10000 pts Span 30.0 MHz

] [ Measuring... [ UERERELD il o 4

Date:3SEP 2014 02:14:08
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Test Report #:
Date of Report: 2014-12-16

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

Channel 26365 (1732.5 MHz) — RB Size = 75; RB Offset = 0; BW = 15.0 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum ] u%:

Ref Level 31.30 dm  Offset 24.50 dB @ RBW 200 kHz

Att o5dp SWT 57ps @ YBW 1MHz  Mode Auto FFT
Count 100/100
@14P Max
M1[1] 12.34 dBm|
1.88125580 GHz
2o d VL ndB 26.00 dB|

14.832000000 MHz

tod e tnke Mfuv:‘a"ﬂf:i 126.8
0 di /

o B |
A 2\

"

W i ' ‘VVAWMMWN

50 d

60 d

CF 1.8825 GHz 10000 pts Span 45.0 MHz

Marker’

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 T 18812556 GHz 12,34 dBm ndB down 14,832 MHz
T1 1 1.8750908 GHz -13.68 dim ndb 26.00 db
T2 1 18899228 GHz -13.59 dBm Q factor 126.8

i T veasuring.. TT00.7017

el

Spectrum ] u%:\

Ref Level 31.30 dBm  Offset 24.50 dB @ RBW 200 kHz

Att 2508 SWT 57ps @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 12.30 dBm|
1.88091750 GHz
20d Oce Bw 13.446000000 MHz|
M1
104 T s, oo, e

|
/ \
/ N

0 dem—] and il

I i )
=50 d

-60 d

CF 1.8825 GHz 10000 pts Span 45.0 MHz

renT
b 022020

T T e Gl

2014 022020

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum ] u%:

Ref Level 31.30 dm  Offset 24.50 dB @ RBW 200 kHz

Att o5dp SWT 57ps @ YBW  1MHz  Mode Auto FFT
Count 100/100
@14P Max
M1[1] 11.44 dBm|
1.87668380 GHz
20 d o ndB 26.00 db)|
Buw 14.926500000 MHz
10d &

5 )/ ~ Orarm‘ 125.7|
-10d j &
-20 d /; K

Spectrum ] u%:\

Ref Level 31.30 dBm  Offset 24.50 dB @ RBW 200 kHz

Att 2508 SWT 57ps @ YBW  1MHz  Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 10.97 dBm)|
1.87855580 GHz
Oce Bw 13.428000000 MHz|
20d
1
10d ' =
\f/u e A WWT
o di

/ \
/ A

-30 d -
P A

e et ]
50 d
60 d
CF 1.8825 GHz 10000 pts Span 45.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 T 1,8766098 GHz 11,44 dBm ndB down 14,9265 MHz
T1 1 1.8750968 GHz -14.64 dim ndb 26.00 db
T2 1 18899633 GHz -14.57 dim Q factar 125.7
- — TT00.2037
i ] reasuring... WRANNANED W e

Date:3SEP 2014 022502

-50d

60 d

CF 1.8825 GHz

10000 pts

Span 45.0 MHz

Il

Date:3SEP 2014 022340
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Test Report #:

Date of Report: 2014-12-16

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

IC

FCC ID: 02Z-EP110

CETECOM"
L o

ID: 1000W-EP110

Channel 26365 (1732.5 MHz) — RB Size = 100; RB Offset = 0; BW = 20.0 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum u%: Spectrum u%:\
Ref Level 31.30 dBm  Offset 24.50 dB @ RBW 200 kHz Ref Level 31.30 dBm  Offset 24.50 dB @ RBW 200 kHz
Att 25dB  SWT 76,245 @ VBW 1MHz  Mode Auto FFT Att 2508 SWT 76,215 @ VBW 1MHz Mode Auto FFT
Count 100/100 Count 100/100
@14P Max (@ 1AP Max
M1[1] 11.07 dBm)| M1[1] 11.53 dBm|
1.88850900 GHz 1.88411330 GHz
2o d ndB 26.00 dB 20 df Occ Bw 17.874000000 MHz|
@@ 19.962000000 MHz
10d et iitlemimeor o dodh ML
Ugiat 94.6| Y
"’I 10d 11 T2
- hJopd mwmwwwm{
-10dl |7/ \k o di I ‘
-2nd v/ \.,\ -10d
m - / \
T 7 WUL"W\/‘\”"‘”"'V\JM 20d
a0 d i
50 d WWW W“WNWMWM
60 d ey
CF 1.8825 GHz 10000 pts Span 60.0 MHz 50
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result | 80 di
M1 T 1,668509 GHz 11,07 dem ndB down 19.962 MHz
T1 1 1.672495 GHz -14.96 dBm ndb 26.00 db
T2 1 1.892457 GHz -14.94 dBm Q factor 94.6 CF 1.8825 GHz 10000 pts Span 60.0 MHz
] Measuring... pwa o i | Measuring... @ T

Date:3SEP 2014 022845

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum u%: Spectrum u%:\
Ref Level 31.30 dBm  Offset 24.50 dB @ RBW 200 kHz Ref Level 31.30 dBm  Offset 24.50 dB @ RBW 200 kHz
Att 25dB  SWT 76,245 @ VBW 1MHz  Mode Auto FFT Att 2508 SWT 76,215 @ VBW 1MHz Mode Auto FFT
Count 100/100 Count 100/100
@14P Max (@ 1AP Max
M1[1] 10.56 dBm)| M1[1] 9.68 dBm)|
1.87711500 GHz 1.87878300 GHz
2o d ndB 26.00 dB 20 df Occ Bw 17.904000000 MHz|
i Buw 19.728000000 MHz
10d
T g 95.1 o M1 2
10d| I T D Rt e
od /[ L T"'\r L okl el Vlw’T
10 d ‘7, k od } \
-2nd -10d
30 d / \
Y Ww%%mm -20d \
-30d ¥
o AP el
an Yol
60 d
CF 1.8825 GHz 10000 pts Span 60.0 MHz 50
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result | 80 di
M1 T 1.677115 GHz 10,56 dBm ndB down 19.728 MHz
T1 1 1.672585 GHz -15.45 dBm ndb 26.00 db
T2 1 1.892313 GHz -15.48 dBm Q factor 95.1 CF 1.8825 GHz 10000 pts Span 60.0 MHz
i ] reasuring... WRANNANED W S i Measuring...  WUNNCRLED il ot

Date:3SEP 2014 023348

w2z

Date:3SEP 2014 02:32:47
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Test Report #:
Date of Report: 2014-12-16

EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl

6.4.5.15 OBW LTE FDD Band 26 tables:

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

As mentioned in section 6.2.3, LTE band 26 is applicable on two FCC rule parts, part 90 and part 22. So occupied
bandwidth (OBW) is measured for two center frequencies, 819MHz and 831.5 MHz. Plots are only shown for 831.5MHz

center frequency.
LTE Band 26 (814MHz -849 MHz)Modulation QPSK

Channel No. Frequency (MHz) (2I\(/3II(—j|I23) (Elii(l)—/loz)
RB Size =1 RB Offset = 3 BW (MHz) = 0.18
26740 | 819 | 0.375 | 0.283
RB Size = 6 RB Offset = 0 BW (MHz) = 1.4
26740 | 819 | 1.317 | 1.076
RB Size = 15 RB Offset = 0 BW (MHz) =3
26740 | 819 | 3 | 2.69
RB Size = 25 RB Offset = 0 BW (MHz) =5
26740 | 819 | 4.93 | 4.470
RB Size = 50 RB Offset = 0 BW (MHz) = 10
26740 | 819 | 9.67 | 8.94
RB Size = 75 RB Offset = 0 BW (MHz) = 15
26740 | 819 | 14.08 | 13.4
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FCC ID: 02Z-EP110
IC ID: 1000W-EP110

Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl
Date of Report: 2014-12-16

CETECOM"
L o

LTE Band 26 (814MHz -849 MHz)Modulation 16QAM

Channel No. Frequency (MHz) (2'335’) (?\j(l)fz)
RB Size =1 RB Offset = 3 BW (MHz) = 0.18
26740 | 819 | 0.408 | 0.302
RB Size =6 RB Offset =0 BW (MHz) =1.4
26740 | 819 | 1.403 | 1.076
RB Size = 15 RB Offset = 0 BW (MHz) = 3
26740 | 819 | 3 | 2.69
RB Size = 25 RB Offset = 0 BW (MHz) =5
26740 | 819 | 4.99 | 4.47
RB Size = 50 RB Offset = 0 BW (MHz) = 10
26740 | 819 | 9.55 | 8.91
RB Size =75 RB Offset = 0 BW (MHz) = 15
26740 | 819 | 14.47 | 13.4
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Test Report #:  EMC_INTEL_054_14001_FCC22_24_27_LTE_WWAN_rev2_Part1 ~ FCC ID: 02Z-EP110
Date of Report: 2014-12-16 IC 1D: 1000W-EP110
LTE Band 26 (814MHz -849 MHz)Modulation QPSK
Channel No. Frequency (MHz) (ZI\?ISS)) (?\2(3)2)
RB Size =1 RB Offset = 3 BW (MHz) = 0.18
26865 | 8315 | 0.324 | 0.284
RB Size = 6 RB Offset = 0 BW (MHz) = 1.4
26865 | 8315 | 1.299 | 1.076
RB Size = 15 RB Offset = 0 BW (MHz) = 3
26865 | 8315 | 2.946 | 2.69
RB Size = 25 RB Offset =0 BW (MHz) =5
26865 | 8315 | 4.992 | 4.474
RB Size = 50 RB Offset = 0 BW (MHz) = 10
26865 | 8315 | 10.008 | 8.967
RB Size = 75 RB Offset = 0 BW (MHz) = 15
26865 | 8315 | 14.953 | 13.41
LTE Band 26 (814MHz -849 MHz)Modulation 16QAM
Channel No. Frequency (MHz) (2I\?II(—1|?) (ijcl)_/;’z)
RB Size =1 RB Offset = 3 BW (MHz) = 0.18
26865 | 8315 | 0.371 | 0.303
RB Size = 6 RB Offset = 0 BW (MHz) = 1.4
26865 | 8315 | 1.377 | 1.076
RB Size = 15 RB Offset = 0 BW (MHz) =3
26865 | 8315 | 2.975 | 2.685
RB Size = 25 RB Offset =0 BW (MHz) =5
26865 | 8315 | 4.978 | 4.470
RB Size = 50 RB Offset =0 BW (MHz) = 10
26865 | 83L5 | 0.82 | 8.937
RB Size =75 RB Offset =0 BW (MHz) = 15
26865 | 8315 | 14.778 | 13.423
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl
Date of Report: 2014-12-16

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

6.4.5.16 OBW LTE FDD Band 26 plots:

Channel 26865 (831.5 MHz) — RB Size = 1; RB Offset = MID; BW = 1.4 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum ]

(=]

Ref Level 30.00 dBm

Offset 23.20dB @ RBW 5 kHz

Att 25de  SWT 379.2s @ YBW 1MHz Mode Auto FFT
Count 1007100
@14P Max

M1[1] 16.14 dBm|
o0 a s 831.585350 MHz|

ndB 26.00 db)|
104 Wﬂ\ Bw 324.300000000 kHz

L Q factor 2564.2|
od
T

-10d i
20 d 0

-30 d /,
40 d

Py

WW

60 d
CF 831.5 MHz 10000 pts Span 8.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 T 83158535 MHz 16,14 dBm ndB down 324.3 kHz
T1 1 83142815 MHz -9.67 dbm ndb 26.00 db
T2 1 83175245 MHz -9.77 dBm Q factor 2564.2
i ] Measuring... [ T

Spectrum ]

(=]

Ref Level 30.00 dBm

Offset 23.20 dB @ RBW G kHz

Att 25d8  SWT 379.2 s @ VYBW 1MHz Mode auto FFT
Count 100/100
(@ 1AP Max

m1[1] -47.54 dBm)|

833.000000 MHz|
20d Occ Bw 282.300000000 kHz|
10d| L
o
;ﬁ lt'i

-10d Mu. ‘.M
20 d el

MWJ""'“"W

CF 831.5 MHz

10000 pts

Span 3.0 MHz

Il

T e W

Date:3.SEP 2014 0256:15

05.00.2013

L 0264 7

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum ]

(=]

Ref Level 30.00 dBm

Offset 23.20dB @ RBW 5 kHz

Att 25dB  SWT  379.245 @ VBW 1MHz Mode Auto FFT
Count 1007100
@14P Max
M1[1] 13.79 dBm)|
20 d 831.517850 MHz|
I ndB 26.00 dB|
10 d Buw 371.100000000 kHz
l Q factor 2240.7]
od %\m
-10di M g
20 d st M‘“‘“‘m

imprtot

|

60 d

CF 831.5 MHz 10000 pts Span 8.0 MHz

Marker’

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 T 83151765 MHz 13,79 dBm ndB down 3711 kHz
T1 1 831.41185 MHz -12.38 dBm ndb 26.00 db
T2 1 83178305 MHz -12.24 dBm Q factor 2240.7

i ] Measuring... WRNANAAND W e

Date:3SEP 2014

i

Spectrum ]

(=]

Ref Level 30.00 dBm

Offset 23.20 dB @ RBW G kHz

Att 25d8  SWT 379.2 s @ VYBW 1MHz Mode auto FFT
Count 100/100
@ 14P Max

M1[1] 13.90 dBm)|

831.517250 MHz|
20d T Occ Bw 303.600000000 kHz|
10d| 1‘
0 df
-10d
M MM

204 L

a0d /
40 d

MWW‘M

o

60 d

CF 831.5 MHz

10000 pts

Span 3.0 MHz

Il

—
Measuring.. LLLLLLED W

Date:3SEP 2014 02:59:09

03.09.2012
025000 7
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Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl FCC ID: O2Z-EP110
Date of Report: 2014-12-16 IC ID: 1000W-EP110
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L o

Channel 26865 (831.5 MHz) — RB Size = 6; RB Offset = 0; BW = 1.4 MHz

26 OBW Modulation = QPSK 99% OBW Modulation = QPSK

Spectrum [@ Spectrum ] [@
Ref Level 30.00 dém  Offset 23.20 dB @ RBW 5 kHz Ref Level 30.00 dBm  Offset 23.20 db @ RBW 5 kHz
Att 2548 SWT 379345 @ VBW 1MHz Mode Auto FFT Att 25d8  SWT 379.3 s @ VBW 1MHz Mode Auto FFT
Count 100/100 Count 1004100
@14P Max @ 1P Max
M1[1] 7.73 dBm M1[1] 7.73 dBm)|
831.708350 MHz 831.708350 MHZ
20 d Occ Bw 1.076040000 MHz 20d

Occ Bw 1.076040000 MHz|
10d ML

M1

10d
T, AN T ATk
o bl

bk

‘t J \
J N | J N

il 20 d

- )/ -30d
d . LY di . }/ Pt
-40 f -40 i
[ i ! i
e MMW WWWM

. sl Wtoafgss, o
60 d -60
CF 831.5 MHz 10000 pts Span 4.2 MHz CF 831.5 MHz 10000 pts Span 4.2 MHz
— m— —
) | reasuring. GANMMRAND WE i i | easuring. GHNMMRAND W@ B
Date:3SEP 2014 030124 Date:3.SEP 2014 03:0124
26 OBW Modulation = 16 QAM 99% OBW Modulation = 16 QAM
Spectrum u%: Spectrum ] u%:[
Ref Level 30.00 dém  Offset 23.20 dB @ RBW 5 kHz Ref Level 30.00 dBm  Offset 23.20 db @ RBW 5 kHz
Att 25de  SWT 379.3ps @ YBW 1MHz  Mode Auto FFT Att 25df SWT 379.3ps @ VBW LMHz  Mode Auto FFT
Count 100/100 Count 1004100
(@16P Max [@14P Max
M1[1] 6.32 dBm M1[1] 6.32 dBm|
831.450230 MHz 831.450230 MHZ
20 d Occ Bw 1.076460000 MHz 20d Occ Bw 1.076460000 MHZ
10 d

ol i
t ol "
-60 dl -60 df
CF 8315 Milz 16000 pts Span 4.2 Mz CF 5515 Mz 10000 pts Span 4.2 Mz
— RO L —
i e T R i Meaurma WM WA o
Date:3SEP 2014 03:02:57

Date:3SEP 2014 03:02:57
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Test Report #:

Date of Report: 2014-12-16
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FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

Channel 26865 (831.5 MHz) — RB Size = 15; RB Offset = 0; BW = 3.0 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum

(=]

Ref Level 30.00 dBm

Offset 23.20 dB @ RBW 30 kHz

25d8  SWT 126.4ps @ VBW 1MHz Mede Auta FFT
Count 100/100
@14P Max
M1[1] 12.98 dBm
20 d 831.835250 MHz|
ML ndB 26.00 dB|
10d ™ T Bw 2.946600000 MHzZ|
/ = vafraefﬁ 262.3
od j Xﬁ
-10d }, X
20 di
- g \\'\va
et e
-0 d
60 di

CF 831.5 MHz 10000 pts Span 9.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 T 83183525 MHz 12,98 dbm ndB down 2.9466 MHz
T1 1 830.02535 MHz -12.99 dim ndb 26.00 db
T2 1 83297195 MHz -13.05 dBm Q factor 262.3
i [ Measuring.. WEARANALD WO O

Spectrum

(=]

Ref Level 30.00 dBm
25 b
Count 100/100

Offset 23.20 dB @ RBW 30 kHz
SWT 1264 ps @ VYBW LMHz Mode 4uto FFT

[@14P Max

M1[1] 12.58 dBm)|
831.836630 MHz|

Occ Bw 2.690100000 MHz|

ST W Y

-10d

Z
|

-20d

-30d

MMMAM
¥

-50d

M

60 d

CF 831.5 MHz

10000 pts Span 9.0 MHz

Il

05.00.2013

| Measuring... WHNANARRD il Tt

Date:3SEP 2014 03:11:40

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum u%:
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW G kHz
25dB  SWT 379,345 @ VBW 1MHz Mode Auto FFT
Count 100/100
@14P Max
M1[1] 6.35 dBm|
o0 a 831.450230 MHz|
ndB 26.00 db)|
104 s Buw 1.377180000 MHz
T S | P 6037
o J i J ‘ L
-10d
il e
-20 d WW -,,,q\\
30 d
o " A‘./ Mhﬁw
60 d
CF 831.5 MHz 10000 pts Span 4.2 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 T 83145023 MHz 6.35 dBm ndB down 1,37718 MHz
T1 1 630.84417 MHz -19.88 dBm ndb 26.00 db
T2 1 832,22135 MHz -19.66 dBm Q factor 603.7
- — TT002013
i ] Measuring. ) e

Spectrum

(=]

Ref Level 30.00 dBm
25 b
Count 100/100

Offset 23.20 dB @ RBW G kHz
SWT 379.3ps @ VBW 1MHz  Mode 4uto FFT

[@14P Max

M1[1] 6.32 dBm|
831.450230 MHz|

Occ Bw 1.076460000 MHZ|

-10d

-20d

-30d

b m‘.’lmu

60 d

CF 831.5 MHz

10000 pts Span 4.2 MHz

Il

Measuring... ||

Date:3SEP 2014 039
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Test Report #:

Date of Report: 2014-12-16
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FCC ID: 02Z-EP110
IC ID: 1000W-EP110

CETECOM"
L o

Channel 26865 (831.5 MHz) — RB Size = 25; RB Offset = 0; BW =5 MHz

26 OBW Modulation = QPSK

99% OBW Modulation = QPSK

Spectrum u%:
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 50 kHz
Att 25dB  SWT 75,845 @ VBW 1MHz Mode Auto FFT
Count 100/100
@14P Max
M1[1] 11.72 dBm)|
o0 a 830.12380 MHz
i ndB 26.00 db)|
104 T By 4.992000000 MHz|
}F QHH‘T 166.3
od / \r
-10d *f \i
-20 d
a0 d W‘V‘M
oo _— e M—"‘”"""‘""\rm./\.
50 d
60 d
CF 831.5 MHz 10000 pts Span 15.0 MHz
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 T 30,1238 MHz 11,72 dBm ndB down 4,992 MHz
T1 1 28,9973 MHz -14.27 dBm ndb 26.00 db
T2 1 33,9893 MHz -14.28 dBm Q factor 166.3
- TT00.2013
)| T T

Spectrum ] u%:\

Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 50 kHz

Att 25df SWT  75.8ps @ VBW LMHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 10.40 dBm|
831.33580 MHz
20d Oce Bw 4.474500000 MHz|
104 T . 4 AT

. I
/ \
/ \

o M,
M M"MWWW

-50d

60 d

CF 831.5 MHz 10000 pts Span 15.0 MHz

renT
b Bare g

T T e Gl

2014 0317:9

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum u%:
Ref Level 30.00 dBm  Offset 23.20 d8 & RBW 50 kHz
Att 2508 SWT 75815 @ VBW 1MHz Mode Auto FFT
Count 100/100
@14P Max
M1[1] 10.81 dBm|
o0 a 832.26730 MHz
Wy ndB 26.00 db)|
104 Yy Bw 4.978500000 MHz
[’M\N\ MWW 167.2
od j \
-10d y \(
-20 d 7
20 d M"fﬂ \\,w\
40 d NPECMEL, _—
[emapinainimiT g
-50 d
60 d
CF 831.5 MHz 10000 pts Span 15.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 632.2673 MHz 10.81 dBm ndb down 4.9785 MHz
T 1 625.0228 MHz -15.20 dBm ndB 26.00 db
T2 1 834.0013 MHz -15.19 dim Q factor 167.2
i [ teesuring.. WAALMALD W oy

Date:3SEP 2014 032141

Spectrum ] u%:\

Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 50 kHz

Att 2508 SWT 75805 @ VBW 1MHz Mode Auto FFT
Count 100/100
(@ 1AP Max
M1[1] 9.61 dBm|
830.20480 MHz
20d Oce Bw 4.470000000 MHZ|
M1
104 e ¥ ES

SEEImat
N / )

-30d b‘"‘

-50d

60 d

CF 831.5 MHz 10000 pts

Span 15.0 MHz
[T R

T e
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FCC ID: 02Z-EP110
IC ID: 1000W-EP110
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Channel 26865 (831.5 MHz) — RB Size = 50; RB Offset = 0; BW = 10.0 MHz

26 OBW Modulation = QPSK 99% OBW Modulation = QPSK

Spectrum u%: Spectrum u%:\
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 100 kHz Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 100 kHz
Att 25dB  SWT 75845 @ VBW 1MHz  Mode Auto FFT Att 2508 SWT  75.815 @ VBW 1MHz Mode Auto FFT
Count 100/100 Count 100/100
@14P Max (@ 1AP Max
M1[1] 11.33 dBm)| M1[1] 8.58 dBm)|
o0 d 833.37050 MHz 835.19230 MHz
1 ndB 26.00 db)| 20d Oce Bw 8.967000000 MHz|
104 Y By 10.008000000 MHz
b Q 83.8 o . 11T
o / k 10d r- v A vver
bi § . ) \
-20 d -10d
30 d e e i ® f/ \
A
M \"'M,W e oo, Ry
30d BTN L P | Py
= M "W
60 d
CF 831.5 MHz 10000 pts Span 30.0 MHz Sod
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result | -60 df
M1 T 33,3705 MHz 11,33 dbm ndB down 10008 MHz
T1 1 26,4465 MHz -14.65 dBm ndb 26.00 db
T2 1 36,4545 MHz -14.67 dim Q factar 83.3 CF 831.5 MHz 10000 pts Span 30.0 MHz
| reasuring.. WM ot ) )i | measuring.. @ D wa | tonen

iz Y

Date:3SEP 2014 0326:49

26 OBW Modulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum

(=]

Spectrum u%:\
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 100 kHz Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 100 kHz
Att 25dB  SWT 75845 @ VBW 1MHz  Mode Auto FFT Att 2508 SWT  75.815 @ VBW 1MHz Mode Auto FFT
Count 100/100 Count 100/100
@14P Max (@ 1AP Max
M1[1] 11.78 dBm)| M1[1] 7.92 dBm)|
o0 d 835.25750 MHz 830.52950 MHz
ndByy 26.00 db)| 20d Oce Bw 8.937000000 MHz|
Buw 9.828000000 MHz|
10d
{M' 85.0| 104 ML .
T
od ‘/ \t Twm./\\‘\-'t-uﬂ\)m WWM\»T
i 5 . | \
-20 d \'h -10d
-30 d Pty o L, / \
- "M e
30 Qoo GVl il P
50 d
&0d ot W,
CF 831.5 MHz 10000 pts Span 30.0 MHz Sod
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result | -60 df
M1 T 35,2575 MHz 11,78 dBm ndB down 9.828 MHz
T1 1 626.5995 MHz -14.21 dBm ndb 26.00 db
T2 1 36,4275 MHz -14.25 dim Q factar 85.0 CF 831.5 MHz, 10000 pts Span 30.0 MHz
- TT00.7013 TS002018
i |7 Measuring... WRNANANND W e i Measuring...  UANNANED W

Date:3SEP 2014 033106

e
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Channel 26865 (831.5 MHz) — RB Size = 75; RB Offset = 0; BW = 15.0 MHz

26 OBW Modulation = QPSK 99% OBW Modulation = QPSK

Spectrum [@ Spectrum [@
Ref Level 30.00 dém  Offset 23.20 dB @ RBW 200 kHz Ref Level 30.00 dBm  Offset 23.20 db @ RBW 200 kHz
Att 25d8  SWT 57ps @ YBW  1MHz Mode Auto FFT Att 25d8  SWT 57ps @ YBW 1MHz Mode Auto FFT
Count 100/100 Count 1004100
@16P Max @ 14P Max
M1[1] 11.70 dBm M1[1] 10.14 dBm|
o0 d 831.29080 MHz, 831.28180 MHz|
™ ndB 26.00 dB| 20 dl Occ Bw 13.410000000 MHz]
10 firmu it By 14.953500000 MHz "
Q facto 55.6 LEWTW WA | NPT [P
f M\ 10d ol 3
od

/ 4

;;‘ZWM S Ww%‘”\ 204 /\/ \/\

30d Wn A\t A
-s0d
g et |

] x . I
|

-10d

TR
CF 831.5 MHz 10000 pts Span 45.0 MHz Sod
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result | -60 df
M1 T 31,2908 MHz 11,70 dBm ndB down 14,9535 MHz
T1 1 23,9648 MHz -14.31 dBm ndb 26.00 db
T2 1 38,9183 MHz -14.22 dim Q factar 55.6 CF 831.5 MHz 10000 pts Span 45.0 MHz
- TT00.2013 TS002018
i ] measuring.. 0 v rasn TN i

T——

P 2014 033638

o

26 OBW Mod

ulation = 16 QAM

99% OBW Modulation = 16 QAM

Spectrum u%: Spectrum u%:\
Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 200 kHz Ref Level 30.00 dBm  Offset 23.20 dB @ RBW 200 kHz
Att o5dp SWT 57ps @ YBW 1MHz  Mode Auto FFT Att 2508 SWT 57ps @ YBW  1MHz  Mode Auto FFT
Count 100/100 Count 100/100
@14P Max (@ 1AP Max
M1[1] 11.33 dBm)| M1[1] 10.85 dBm)|
o0 d 830.08930 MHz 830.76050 MHz
WL ndB 26.00 db)| 20d Oce Bw 13.423500000 MHez|
104 . "4 B 14.778000000 ?EH; - .
attol E
f . oy ./ "
od / X f vi
j ; . / \
-20 d -10d
30d o e sates V] ,/\{ \\
for W] 20d
o e
Ay
30d - )
s0d MWV g WW
0 d o di -
CF 831.5 MHz 10000 pts Span 45.0 MHz Sod
Marker’
Type | Ref | Trc | X-value | Y-value | Function | Function Result | -60 df
M1 T 30,0893 MHz 11,33 dém ndB down 14,778 MHz
T1 1 24,0953 MHz -14.61 dim ndb 26.00 db
T2 1 838,6733 MHz -14.60 dBm Q factar 56.2 CF 831.5 MHz 10000 pts Span 45.0 MHz
i |7 Measuring... WEANNNNRD i s

Date:3SEP 2014 033520
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Date:3.SEP 2014 03:3331
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6.5 Frequency Stability

6.5.1 References

FCC: CFR Part 2.1055, CFR Part 22.355, CFR Part 24.235, CFR Part 27.54
IC: RSS-Gen Section 6.11; RSS 132 Section 4.3; RSS 133 Section 6.3, RSS-139 Section 6.3, RSS-199 Section
4.3

6.5.2 Measurement requirements:

Frequency stability is a measure of frequency drift due to temperature and supply voltage variations with
reference to the frequency measured at an appropriate reference temperature and the rated supply voltage.

A hand-held device that is only capable of operating using internal batteries shall be tested using a new battery
without any further requirement to vary the supply voltage. Alternatively, an external supply voltage can be
used and set at the battery nominal voltage, and again at the battery operating end point voltage which shall be
specified by the equipment manufacturer.

6.5.3 Limits
NOTE: Freq. Error (ppm) = Freq. Error (Hz) / Declared Freq (MHz)

Limit is +/- 1.5ppm for base stations
Limit is +/- 2.5ppm for mobile devices

For Hand carried battery powered equipment:

According to the JTC standard the frequency stability of the carrier shall be accurate to within 0.1 ppm of the
received frequency from the base station. This accuracy is sufficient to meet Sec. 24.235/22.355 Frequency
Stability. The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block.

As this transceiver is considered "Hand carried, battery powered equipment™ Section 2.1055(d)(2) applies. This
requires that the lower voltage for frequency stability testing be specified by the manufacturer. This transceiver
is specified to operate with an input voltage of between 3.6VDC and 4.2VDC, with a nominal voltage of
3.8VDC. Operation above or below these voltage limits is prohibited by transceiver software in order to prevent
improper operation as well as to protect components from overstress. These voltages represent a tolerance of —
5.0% and +10.5%. For the purposes of measuring frequency stability these voltage limits are to be used.

Page 120 of 128




Test Report#: EMC_INTEL_054_14001_FCC22_24 27 LTE_WWAN_rev2_Partl
Date of Report: 2014-12-16

6.5.4 Test Data:

6.5.4.1LTE FDD Band 17

FCC ID: 02Z-EP110

IC ID: 1000W-EP110

Mode: LTE (Band 17), Mid Channel

Modulation = QPSK
BW = 10MHz

Channel No. 23800

Frequency: 711 MHz

Freq. Error (Hz)

Freq. Error (ppm)

Min. voltage = 3.6 Vdc 7.14 0.010
Max. voltage = 4.2 VVdc 7.87 0.011
Battery End Point: 3.5Vdc

Channel No. 23800 Frequency: 711MHz Nom Vol: 3.8V

Temperature (°C)

Freq. Error (Hz)

Freq. Error (ppm)

-10 7.08 0.010

0 7.2 0.010
+10 6.9 0.010
+20 7.67 0.011
+30 7.7 0.011
+40 ’ 0.010
+50 7.81 0.011

CETECOM"
L o
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6.5.4.2LTE FDD Band 2

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

Mode: LTE (Band 2), Mid Channel
Modulation = QPSK

BW=10MHz
Channel No. 18900 Frequency: 1880 MHz
Freq. Error (Hz) Freq. Error (ppm)
Min. voltage = 3.6 Vdc 13.8 0.007
Max. voltage = 4.2 Vdc 12.97 0.007
Battery End Point: = 3.4 Vdc
Channel No. 18900 Frequency:1880 MHz Nom Vol: 3.8V
Temperature (°C) Freq. Error (Hz) Freq. Error (ppm)
-10 13 0.007
0 12 0.006
+10 12.4 0.007
+20 12.8 0.007
+30 12.8 0.007
+40 113 0.006
+50 13.55 0.007

CETECOM"
L o
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6.5.4.3LTE FDD Band 4

FCC ID: 02Z-EP110

IC ID: 1000W-EP110

Mode: LTE (Band 4), Mid Channel
Modulation = QPSK

BW=10MHz
Channel No. 20175 1732.5 MHz
Freq. Error (Hz) Freq. Error (ppm)
Min. voltage = 3.6 Vdc -13.82 -0.007
Max. voltage = 4.2 Vdc -13.05 -0.007
Battery End Point: 3.4 Vdc
Channel No. 20175 1732.5 MHz Nom Vol: 3.8V
Temperature (°C) Freq. Error (Hz) Freq. Error (ppm)
-10 -14.55 -0.008
0 -14.2 -0.008
+10 -13 -0.008
+20 -14.81 -0.009
+30 -15.5 -0.009
+40 -14.9 -0.009
+50 -15.85 -0.009

CETECOM"
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6.5.4.4LTE FDD Band 5

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

Mode: LTE (Band 5), Mid Channel
Modulation = QPSK

BW=10MHz
Channel No. 20450 Frequency: 829 MHz
Freq. Error (Hz) Freq. Error (ppm)
Min. voltage = 3.6 Vdc 7.05 0.008
Max. voltage = 4.2 Vdc 7.71 0.009
Battery End Point: = 3.4 Vdc
Channel No. 20450 Frequency: 829 MHz Nom Vol: 3.8V
Temperature (°C) Freq. Error (Hz) Freq. Error (ppm)
-10 7.15 0.009
0 7.7 0.009
+10 7.3 0.009
+20 7.62 0.009
+30 7.87 0.009
+40 7.5 0.009
+50 8.04 0.010

CETECOM"
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6.5.4.5LTE FDD Band 7

FCC ID: 02Z-EP110

IC ID: 1000W-EP110

Mode: LTE (Band 7), Mid Channel

Modulation = QPSK
BW=10MHz

Channel No. 21100

Frequency: 2535 MHz

Freq. Error (Hz)

Freq. Error (ppm)

Min. voltage = 3.6 Vdc -22.7 -0.009
Max. voltage = 4.2 Vdc 214 -0.008
Battery End Point: = 3.4 Vdc

Channel No. 21100 Frequency: 2535 MHz Nom Vol: 3.8V

Temperature (°C)

Freq. Error (Hz)

Freq. Error (ppm)

-10 -22.3 -0.009

0 -19.8 -0.008
+10 -17 -0.007
+20 185 0.007
+30 19.2 0.008
+40 -20 -0.008
+50 -215 -0.008

CETECOM"
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6.5.4.6 LTE FDD Band 13

FCC ID: 02Z-EP110

IC ID: 1000W-EP110

Mode: LTE (Band 7), Mid Channel
Modulation = QPSK

BW=10MHz
Channel No. 21100 Frequency: 2535 MHz
Freq. Error (Hz) Freq. Error (ppm)
Min. voltage = 3.6 Vdc 7.7 0.010
Max. voltage = 4.2 Vdc 7.5 0.010
Battery End Point: = 3.4 Vdc
Channel No. 21100 Frequency: 2535 MHz Nom Vol: 3.8V
Temperature (°C) Freq. Error (Hz) Freq. Error (ppm)
-10 7.91 0.010
0 75 0.010
+10 7.6 0.010
+20 7.6 0.010
+30 7.7 0.010
+40 7.2 0.009
+50 7 0.009

CETECOM"
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6.5.4.7 LTE FDD Band 25

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

Mode: LTE (Band 7), Mid Channel
Modulation = QPSK

BW=10MHz
Channel No. 21100 Frequency: 2535 MHz
Freq. Error (Hz) Freq. Error (ppm)
Min. voltage = 3.6 Vdc 14.28 0.008
Max. voltage = 4.2 Vdc 12.96 0.007
Battery End Point: = 3.4 Vdc
Channel No. 21100 Frequency: 2535 MHz Nom Vol: 3.8V
Temperature (°C) Freq. Error (Hz) Freq. Error (ppm)
-10 13.76 0.007
0 13.2 0.007
+10 135 0.007
+20 13.03 0.007
+30 14.6 0.008
+40 14.3 0.008
+50 14.88 0.008

CETECOM"
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6.5.4.8 LTE FDD Band 26

FCC ID: 02Z-EP110
IC ID: 1000W-EP110

Mode: LTE (Band 7), Mid Channel
Modulation = QPSK

BW=10MHz
Channel No. 21100 Frequency: 2535 MHz
Freq. Error (Hz) Freq. Error (ppm)
Min. voltage = 3.6 Vdc 6.74 0.008
Max. voltage = 4.2 Vdc 8.31 0.010
Battery End Point: = 3.4Vdc
Channel No. 21100 Frequency: 2535 MHz Nom Vol: 3.8V
Temperature (°C) Freq. Error (Hz) Freq. Error (ppm)
-10 7.58 0.009
0 7.4 0.009
+10 8.77 0.011
+20 9.8 0.012
+30 7.9 0.010
+40 7.4 0.009
+50 7.07 0.009

6.5.5 Test Verdict:

Pass

CETECOM"
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